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100 Decals

101.1 Decals with Words (to serial number TZ5006-510)

Item Part No. Description Qty. |Item
- 150113 DECAL KIT,INSTRUC,TZ50,WRDS 22
includesitems 2, 3,5,7,9, 10, 11, 13,
14, 17-29, 31, 32, 36, 37, 39, 40, and 23
41
1 28158 DECAL,LABEL,UNLEADED GAS o4
ONLY e, 1
models with engines o5
2 28161 DECAL,WARN,CRUSH HAZARD
RN N1 S 5 26
3 28164 DECAL,NOTICE,HAZARDOUS
MATLS™ e, 1 .
4 28174 DECAL,POWER TO PLATFORM
10}V 2 28
5 28176 DECAL,LABEL,MANUAL NOT
HERE e, 1 2
6 28177 DECAL,WARN,CRUSH HAZARD
=TI S 2 50
7 28181 DECAL,WARN,FALL HAZARD........ 1 a1
8 28235 DECAL,POWER TO PLATFORM
1BV e 2 5
9 28236 DECAL,WARN,IMPROPER
[o]=T=I=¥ (o] NI 1 5
10 31060 DECAL,DANGER DO NOT ALTER
SWTC oo eesen e, 5 o
11 31785 DECAL,NOTICE,CHARGER
INSTRUC .. ceeeeeeeeeeeeeeree e eeereee e 1 35
12 37052 DECAL,NOTICE,MAX LOAD 500
1= 1 36
13 40434 DECAL,LANYARD ANCHORAGE
POINT e, 2 37
14 43617 DECAL,DANGER, TIP-OVER BATTERY.2 38
15 43658 DECAL,LABEL,PWR TO CHARGR
230V e 1 39
16 44980 DECAL,LABEL,PWR TO CHARGR
1BV e 1 40
17 46262 DECAL,DANGER,BATTERY
SAFETY coeoeeeeeeeeeeee e 2 41
18 48723 DECAL,LABEL,PARKING
BRAKE,ANSH...oeoeeeeeeeeeeeeeeen 1 42
19 52475 DECAL,LABEL, TRANSPORT
TIEDOWNX. oot eeeseeeevereerenees 4 i
20 62707 DECAL,WARNING,MAX TOWING
(<121 =1 =1 T 1 i
21 82366 DECAL,LABEL-CHEVRON
RANDO. ..o, 1
Gania
Part No. 84576 TZ-50

Part No. Description Qty.
82409 DECAL,WARNING,TRANSPORT
INST e 1
82423 DECAL,DANGER,GEN
SAFE,TZ34,50.....ccccoieiiiiiiieiaeeene 1
82479 DECAL,DANGER,GENERAL
SAFETY ..o 1
82505 DECAL,DANGER,CRUSHING
HAZARD.......cct i e 2
82506 DECAL,WARNING-FOOT
CRUSHING....... oo 6
82558 DECAL,WARN,SKIN INJECTION
[ N 2
82880 DECAL,GROUND CONTL
PANEL,TZ50.....cccoiieerieeeeeeee e 1
82881 DECAL,PLAT CNTRL
PANEL,TZ50.....ccceiiieereeeeereeee e 1
82882 DECAL,COSMETIC,TZ-50.............. 1
82883 DECAL,NOTICE,OPER
INSTR,GROUND........ccccvrerreaannens 1
82884 DECAL,NOTICE,OPER
INST,PLATFOR.....eiiiiiiiiee e 1
82894 DECAL,WARNING,DRIVE
SYSTEM.....ooiieirieeeeee e 1
84656 SERIAL # LABEL,TZ50.........cc....... 1
84657 NHTSA LABEL,TZ50.....ccccecceeeenen. 1
ANSI models
97515 DECAL,DANGER,ELEC HAZ STAY
L0 I 2
97551 DECAL,CAUTION,COMPARTACCESS.1
97562 DECAL,DRIVE CONTROL
PANEL,TZ50.....ccceiieerreeeereeee e 1
97567 DECAL,LABEL,OUTRIGGER
LOADTZS0....ccccieeeee e 4
97568 97569,LABEL,WHEEL
LOAD,TZ50....cceeieeeeeeeeieeeeee 2
97569 .ECAL,NOTICE,TIRE
SPECS,TZ50.....cccv e 2
97580 DECAL,NOTICE,ENGINE
SPEC,TZ50....c e 1
models with engines
97581 DECAL,NOTICE,BATTERY
CONN,TZ50......ccceieeerreeeenee e 2
97586 DECAL,NOTICE,MANUAL
OPER,TZ50.....cccivieeereeee e 1
11
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101.2 Decals with Words (from serial number TZ5006-511)
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100 Decals

101.2 Decals with Words (from serial number TZ5006-511)

Item Part No. Description Qty. |Item
-- 115088 DECAL KIT,INSTRUC,TZ50,WRDS 20
(to SN TZ5011-207) (includes items
2,3, 5,7, 9-11, 13, 14,17-22 ,24-29 21
,31, 32, 36, 37, 39-41, 43, 44, 48. 49
and 51)
22
-- 237573 DECAL
KIT,INSTRUCTS,TZ50,WORDS
(from SN TZ5011-208) (includes items 24
2,357, 9-11, 13, 14, 17-22, 24-28,
31, 32, 36, 37, 39-41, 43, 44, and 48) 25
1 28158 DECAL,LABEL,UNLEADED GAS
ONLY e 1 26
(models with engines)
2 28161 DECAL,WARN,CRUSH HAZARD 27
HAND ..o e 5
3 28164 DECAL,NOTICE,HAZARDOUS 28
MAT'LS .. 1
4 28174 DECAL,POWER TO PLATFORM 29
230V . 2
5 28176 DECAL,LABEL,MANUAL NOT
HERE.........cveveeeeeeee e 1 30
6 28177 DECAL,WARN,CRUSH HAZARD 31
PLAT e 2
28181 DECAL,WARN,FALL HAZARD........ 1 32
28235 DECAL,POWER TO PLATFORM
TIOV e 2 34
9 28236 DECAL,WARN,IMPROPER 35
OPERATION......cot e 1
10 31060 DECAL,DANGER DO NOT ALTER 36
SWTC e 5
11 31785 DECAL,NOTICE,CHARGER 37
INSTRUC.......cciieiieie e 1 38
12 37052 DECAL,NOTICE,MAX LOAD 500
LBS. et 1 39
13 40434 DECAL,LANYARD ANCHORAGE
POINT ..ot 2 40
14 43617 DECAL,DANGER,TIP-OVER BATTERY.2
15 43658 DECAL,LABEL,PWR TO CHARGR 41
230V e e 1
16 44980 DECAL,LABEL,PWR TO CHARGR 42
TGV e 1
17 46262 DECAL,DANGER,BATTERY
SAFETY ..o 2 43
18 48723 DECAL,LABEL,PARKING
BRAKE,ANSI.....ccoriieieer e 1 44
19 52475 DECAL,LABEL, TRANSPORT
TIEDOWN ...t 4
Gania
Part No. 84576 TZ-50

Part No. Description Qty.
62707 DECAL,WARNING,MAX TOWING
SPEED....i e 1
82366 DECAL,LABEL-CHEVRON
RANDO......cooiiirieee e 1
82409 DECAL,WARNING,TRANSPORT
INST . 1
82479 DECAL,DANGER,GENERAL
SAFETY .o 1
82505 DECAL,DANGER,CRUSHING
HAZARD.......coooiiieieeenenee e 2
82506 DECAL,WARNING-FOOT
CRUSHING........cciiiieieie e 6
82558 DECAL,WARN,SKIN INJECTION
HAZ oo 2
82880 DECAL,GROUND CONTL
PANEL,TZ50.....ccceieerereeeie e 1
82881 DECAL,PLAT CNTRL
PANEL,TZ50.....ccceieerereeese e 1
(fo SN TZ5011-207)
82882 DECAL,COSMETIC,TZ-50.............. 1
82883 DECAL,NOTICE,OPER
INSTR,GROUND.......cccecerrriirirrene 1
82884 DECAL,NOTICE,OPER
INST,PLATFOR.....coeirereirriiriieene 1
84656 SERIAL # LABEL,TZ50................... 1
84657 NHTSA LABEL,TZ50.......ccccocvvrrnnen. 1
(ANSI models)
97515 DECAL,DANGER,ELEC HAZ STAY
CLR i 2
97551 DECAL,CAUTION,COMPART.ACCESS.1
97562 DECAL,DRIVE CONTROL
PANEL,TZ50.....ccoioieereeeeeeeee e 1
97567 DECAL,LABEL,OUTRIGGER
LOADTZE0. ... e 4
97568 97569,LABEL,WHEEL
LOAD, TZ50.....ccccceeeenerennieesiesieeneens 2
97569 .ECAL,NOTICE,TIRE
SPECS, TZ50.....ccccoreerereecriie e 2
97580 DECAL,NOTICE,ENGINE
SPEC, TZ50...cciieeeeeeee e 1
(models with engines)
97581 DECAL,NOTICE,BATTERY
CONN,TZ50....ccerereerereeriesie e 2
97586 DECAL,NOTICE,MANUAL
OPER,TZ50....cceiiiirierereec e 1
13



100 Decals

April 2013

101.2 Decals with Words (from serial number TZ5006-511)
(continued)

Item

47

47A

48
49

50

51
52

53

54

55

56

Part No.

44248

82612

97815
114167

114170

114171
227291

227346

227390

227395

230344

Description Qty.

DECAL, NOTICE, MAX CAP 440

(Australia models)

DECAL,DANGER,MAX
CAP200KG....ccceeiieeeiieee e 1
(CE models)

DECAL,LABEL,LOWER MIDRAIL....1
DECAL,LABEL, TRANSPORT

DIAGRAM.......oooeiiieen e 3
DECAL,WARNING,DRIVE

SYSTEM...oiiiieeeeee e 1
DANGER DECAL.......cccccviirennene 1

TZ-50 OP AUTOMOBILE HORN.....1
(Australia models) (from SN
TZ5011-184)

DCL,NOTICE,OP
INS,GND,TZ50,AUS.......ccccvveeernnen. 1
(Australia models) (from SN
TZ5011-184)

DECAL,MANUAL
FORCE,ANSI,400N.......ccccecovrvnnnen. 1
(Australia models) (from SN
TZ5011-184)

DCL,NOTICE,OP

INS,PLT, TZ50,AUS........cccervirrrnnen. 1
(Australia models) (from SN
TZ5011-184)

DECAL,PLAT CNTRL PANEL,TZ50
(from SN TZ5011-208)

14
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100 Decals

101.2 Decals with Words (from serial number TZ5006-511)
(continued)
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102.1 Decals with Symbols (to serial number TZ5006-510)
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100 Decals

102.1 Decals with Symbols (to serial number TZ5006-510)

Item Part No. Description Qty. |Item
- 150117 DECAL KIT,INSTRUC,TZ50,SYMB 20
includes items 4, 7, 8, 10, 11, 12, 14,
16, 21, 22, 23, 27, 29, 30 and 31
1 28158 DECAL,LABEL,UNLEADED GAS 21
ONLY ot 1
models with engines
2 28174 DECAL,POWER TO PLATFORM 22
b2 10 Y 2
3 28235 DECAL,POWER TO PLATFORM 23
15V e 2
4 40434 DECAL,LANYARD ANCHORAGE 24
O 1 | 2 25
5 43658 DECAL,LABEL,PWR TO CHARGR 26
b2 10 Y 1
6 44980 DECAL,LABEL,PWR TO CHARGR 27
T15V e 1
7 52475 DECAL,LABEL, TRANSPORT 28
TIEDOWN ...t 4
8 82472 DECAL,WARNING,CRUSHING
HAZARD......ccceooeitieereee e 5 29
9 82473 DECAL,SYMBOL-COMP
ACCESS.....cco e 1 30
models with engines
10 82475 DECAL,SYMBOL-FOQOT 31
CRUSHING......cceieeiieeeeee e 6
11 82481 DECAL,SYMBOL-BATTERY 32
SAFETY ..o 2
12 82487 DECAL,SYMBOL-READ THE 33
MANUAL.....ccviieriee e 2
13 82548 DECAL,WARN,CRUSH HAZARD 34
N S 2
14 82560 DECAL,SYMBOL-SKIN INJECT
HAZRD.....cooieeee e 2
15 82612 DECAL,DANGER,MAX
CAP200KG......cccerieeeirreeeesieeee e 1
CE models
16 82614 DECAL,DANGER,COLLISION
HAZARD......ccocooeitieeer e 2
17 82658 DECAL,DANGER,MANUAL
FORCE,400N.......cceeceiier e 1
CE models
18 82659 DECAL,LABEL,PARKING
BRAKE,CE....ccooiieerveeesee e 1
CE models
19 82661 DECAL,LABEL,PARKING
BRAKE,ANSL.....cccoveirieeenee e 1
ANSI models
Gania
Part No. 84576 TZ-50

Part No.

82667

82672

82880

82881

82882
84656
84657

97554

97562

97567

97568

97587

97590

97754

97815

Description Qty.
DECAL,DANGER,MAX
CAP227KG......cceeeeeeeeee e 1
ANSI & CSA models
DECAL,LABEL,TIRE
PRESSURE,CE......ccccccveevieee s 2
CE models

DECAL,GROUND CONTL

PANEL, TZ50........cccvieeeecieeeee e 1
DECAL,PLAT CNTRL
PANEL,TZ50........ccooiveeeeiiieeee s 1
DECAL,COSMETIC,TZ-50.............. 1
SERIAL # LABEL,TZ50................... 1
NHTSA LABEL,TZ50.......ccccvvvverene. 1
ANSI models
DECAL,DANGER,ELECTROCUTION
HAZ..ooooeeee e 2
DECAL,DRIVE CONTROL
PANEL,TZ50........cccoieieeeeeieee e 1

models with drive system option
DECAL,LABEL,OUTRIGGER

LOADTZS0....eeiiieeeee e 4
97569,LABEL,WHEEL
LOAD,TZ50.......ceieeerieeeenrereeennens 2
DECAL,NOTICE,MANUAL
OPER,TZ50......ccoiieerieeee e 1
DECAL,DANGER,DRIVE CONT
SAFETY ..o 1
DECAL,LABEL,DRAWBAR
CERT,TZ50.......coeeieeerineer e 1

DECAL,LABEL,LOWER MIDRAIL....1

17
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102.2 Decals with Symbols (from serial number TZ5006-511)
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100 Decals

Item

10

11

12

13

14

15

16

17

18

Part No.

115090

237574

28158

28174

28235

40434

43658

44980

52475

82240
82472

82473

82475

82481

82487

82548

82560

82612

82614

82658

102.2 Decals with Symbols (from serial number TZ5006-511)

Description Qty.

DECAL KIT,INSTRUC,TZ50,SYMB
(includes items 4, 7, 9, 11-13, 15, 17,
22-24, 28, 30-32 and 35) (to SN
TZ5011-207)

DECAL
KIT,INSTRUCTS,TZ50,SYMBL
(includes items 4, 7-9, 11-13, 15, 17,
22, 23, 28, 31-32 and 35) (from SN
TZ5011-208)

DECAL,LABEL,UNLEADED GAS

models with engines
DECAL,POWER TO PLATFORM

DECAL,LABEL,TRANSPORT
TIEDOWN™. ..o 4

DECAL,LABEL,105 DB.......c.ccec..... 1

DECAL,WARNING,CRUSHING
HAZARD.....coooiieeee e 5

DECAL,SYMBOL-COMP

models with engines

DECAL,SYMBOL-FOOT
CRUSHING......... oo, 6

DECAL,SYMBOL-BATTERY
SAFETY .o 2

DECAL,SYMBOL-READ THE
MANUAL.......ooi e 2

DECAL,WARN,CRUSH HAZARD

DECAL,DANGER,MAX
CAP200KG.....cceeeeeeeeereiee e 1
CE models

DECAL,DANGER,COLLISION

DECAL,DANGER,MANUAL
FORCE,400N......cccceeeieeeeee e, 1
CE models

Part No. 84576

Item

19

20

21

22

23

24

25

26
27

28

29

30

31

32

33

34

35
36

37

Part No.

82659

82661

82667

82672

82880

82881

82882

84656
84657

97554

97562

97567

97568

97587

97590

97754

97815
114167

230344

Description Qty.
DECAL,LABEL,PARKING
BRAKE,CE.........ooveeeeeeeeee e 1
CE models
DECAL,LABEL,PARKING
BRAKE,ANSI........ccoveeieiieeee s 1
ANSI models
DECAL,DANGER,MAX

(07.\ 2.7 4 - C T 1
ANSI & CSA models
DECAL,LABEL,TIRE
PRESSURE,CE......ccccccveiviiere s 2
CE models

DECAL,GROUND CONTL
PANEL,TZ50....c...ccovieeeecieieeee s 1
DECAL,PLAT CNTRL
PANEL,TZ50.........cooieeeeceeieee e 1
(to SN TZ5011-207)
DECAL,COSMETIC,TZ-50.............. 1
SERIAL # LABEL,TZ50................... 1
NHTSA LABEL,TZ50.......ccccevverene. 1
ANSI models
DECAL,DANGER,ELECTROCUTION
[ A 2
DECAL,DRIVE CONTROL

PANEL, TZ50........ccoveveeeeeiieeeeeens 1

models with drive system option
DECAL,LABEL,OUTRIGGER

LOADTZSE0....ccccieeer e 4
97569,LABEL,WHEEL
LOAD,TZ50.......ceerreerereeeenrereeennens 2
DECAL,NOTICE,MANUAL
OPER,TZ50......cciieeriireee e 1
DECAL,DANGER,DRIVE CONT
SAFETY .o 1
DECAL,LABEL,DRAWBAR
CERT,TZ50.....c.cccviiriiien i 1
DECAL,LABEL,LOWER MIDRAIL....1
DECAL,LABEL, TRANSPORT
DIAGRAM.......cooeerieereneesreeee e 3
DECAL,PLAT CNTRL
PANEL,TZ50.....cceviieeiieeeeeeee e 1

(from SN TZ5011-208)
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201.1 Parking Brake - Models without Drive
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April 2013 200 Chassis Components
201.1 Parking Brake - Models without Drive
Item Part No. Description Qty. |Item Part No. Description Qty.
1 6782 NUT,NYLOCK,5/16-18 12 19705 SCREW,HHC,5/8-11 X 5.5
2 14723 SCREW,HHC,5/16-18 X 1.75 13 6035 WASHER, FLAT,USS,5/8",Y
3 99770 WELDMENT,MAST CRADLE.......... 1 14 6024 NUT,NYLOCK,5/8-11
4 43456 CLAMP,TOGGLE,MAST HOLD 15A 76710 KIT, SIDE MARKER LIGHT W/
DOWN oo seessenes 1 ot N T 2
5 13002 SCREW,HHC,5/16-18 X 1 GR5 ANSI models; to SN T25005-395
7A 67412 SCREW JACK, TONGUE TMZ/TZ 50 -~ 65231 BULB,SIDE LIGHT ASSY,14V(52135
(ANSI and CSA models) 158 76709 SIDE MARKER SUB ASSEMBLY
— 79315 CAP, PLASTIC (67412) ANSI models; from SN TZ5005-396
7B 104559 KIT, TMZ/TZ 50 TONGUE JACK ASSY -~ 65206 LENS,SIDE LIGHTAMBER
(includes 104789 wheel, axle -~ 65231 BULB,SIDE LIGHT ASSY,14V(52135
components and ltem 10) 15C 67875 LIGHT,SIDE MARKER,EURO
~ 72315 CAP, PLASTIC (67412) TMZITZ oo 6
8 104160  WELDMENT,SCREW JACK CE models; to SN 725005-303
MOUNT oo eee oo seeeeeeens 1 —- 72107 LENS,MARKER LIGHT ASSY (67875)
9A 104172 WHEEL ASSY,12.0 X 3.5 X .75***....2 -~ 72108 BULB, 12V DC (67875)
before ordering) CE models: from SN TZ5005-304 to
~ 10258 NUT,NYLOCK, 3/4-10...rvvvvorrererree. 1 725011-352
axle nut (sold separately) —- 72107 LENS,MARKER LIGHT ASSY (67875)
SR T 1 '
axlo (sold separately) 15E 129013 HRNS,SIDEMARKER,AUS
CE models; from SN TZ5011-353
-~ 6564 WASHER,SHIM,.765X1.312
X.003% oo eeee s ee oo 2 - 72107 LENS,MARKER LIGHT ASSY (67875)
for axle ~ 72108 BULB, 12V DC (67875)
9B 104789 WHEEL ASSY,10.0 X 3.00 X .75** 16 54830 SCREW,BHSC,1/4-20 X .88,Y/ZINC
(f(om SN TZ5005-205) (check wheel 17 18605 NUTNYLOCK,8-32
size before ordering)
-~ 10258 NUT,NYLOCK,3/4=10...vvvvoreererere. 1 18 99563 WELDMENT.DRAW BAR
MOUNT,TZ50. . eevveereeseeeeereeeeenen 1
axle nut (sold separately)
-~ 14018 SCREW,(TZ AXLE)HHC,3/4-10 X 19 99577 FORMING, TONGUE BOX
% . [o10)V7= = S 1
axle (sold separately) 20 6175 SCREW,HHC,3/8-16 X 1
- 6564 WASHER,SHIM,.765X1.312 21 4828 NUT,NYLOCK,3/8-16
X.0O3™ s 2 22 104455 NUT,HEX,9/16-12***
for axle
23A 99336 PRKG BRK CBL - CHASSIS
10 104225 WELDMENT,CASTER,TZ-50.......... 1 N1 ) 2
- 6198 NUT,NYLOCK,1/2-13 includes item 24; ANSI and CSA
-~ 6732 SCREW,HHC,1/2-13 X 3.25 models
11A 97418 TZ50 ANSI TONGUE ASSY 238 9r227 ii,fiﬁ';‘rgggsgésnfgfgls
W/DECALS oo eeeeeeeessessnee 1 :
ANS/ models 23C 105521 PRKG BRK CABLE,ELEC AXLE
11B 104812 TZ50 CE DRAWBAR ASSY (includes item 22)
CE models 24 99775 PLATE,BRAKE EQUALIZER........... 1
Gania
Part No. 84576 T2-50 21



200 Chassis Components

April 2013

201.1 Parking Brake - Models without Drive

(continued)

Item Part No. Description Qty.
25A 48218 THREADED ROD, M8 X 10" LG
TMZ.ceeeeeee e e 1
- 22571 NUT,HEX,M8 X 1.25
-- 52185 LINK SPACER, PARKING
BRAKE, TMZ
25B 67908 THREADED ROD, M8 X 356 MM TMZ
ANSI and CSA models
-- 22571 NUT,HEX,M8 X 1.25
-- 52185 LINK SPACER, PARKING
BRAKE,TMZ
25C 76764 THREADED ROD,M8 X 1.25 X 16"
CE models
- 22571 NUT,HEX,M8 X 1.25
-- 52185 LINK SPACER, PARKING
BRAKE, TMZ
26 13002 SCREW,HHC,5/16-18 X 1 GR5
27 67784 NUT,ACORN,OPEN M8 X 1.25
28 8915 SCREW,HHC,1/4-20 X 1.25
29 6091 NUT,NYLOCK,1/4-20
30 52185 LINK SPACER, PARKING
BRAKE, TMZ....oooeiieieeeeeeeeeeeee s 1
-- 52186 CABLE CLAMPPARKING BRAKE,
T™™Z
31 Ref. KIT, HYDRAULIC BRAKE
(refer to 207.1)
32A 67413 PRKG BRK CBL-TONGUE (ANSI)...1
ANSI models
32B 99777 BRK CABLE - TONGUE (CE)105"
CE models
33 49863 CLAMP,1.13,#18 X 3/8,RUB
CUSH . 1
34 7265 RIVET,STEEL,P, .25 X .375
35 48104 BRAKE LEVER TMZ50.........c.c....... 1
ANSI and CSA models
36 104226 PLATE,JACK MOUNT***....ccoverrrnes 1
37 12981 SCREW,HHC,3/8-16 X 4.5
38 99771 PLATE,MAST CRADLE CLAMP......1
39 87530 BOLT,CARRIAGE,3/8-16 X 4.00,G2
40 13854 SCREW,HHC,1/2-13 X 4.5,GRD.8...3
41 6095 WASHER,FLAT,USS,1/2"Y
42 6198 NUT,NYLOCK,1/2-13
43 Ref. HITCH ACTUATOR

(refer to 203.1)
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200 Chassis Components

201.1 Parking Brake - Models without Drive
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202.1 Parking Brake - Models with Drive
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April 2013 200 Chassis Components
202.1 Parking Brake - Models with Drive
Item Part No. Description Qty. |Item Part No. Description Qty.
1 Ref. Hitch —- 72315 CAP, PLASTIC (67412)
(refer to 204.1) 25C 76764 THREADED ROD,M8 X 1.25 X 16"
2 Ref. Tongue Assembly (CE models)
(refer to 202.1) -~ 72315 CAP, PLASTIC (67412)
3 99770 WELDMENT,MAST CRADLE.......... 1 %6 67706 CYLINDER, PARKING BRK
4 43456 CLAMP,TOGGLE,MAST HOLD TMZB0* ..o 1
DOWN oot 1 97 99765 SLIDE.CYL DRIVE OPTION........ 5
5 13002 SCREW,HHC,5/16-18 X 1 GRS 28 99954 PLATE,DRIVE CYL SLIDE 2..........2
6 6782 NUTNYLOCK,5/16-18 29 21604 SCREW,HHC,3/8-16 X 3.25
7A 67412 gg)REW JACK, TONGUE TMZ/TZ 1 30 6097 WASHER FLAT USS 3/8"Y
(jack only) 31 5397 WASHER FLAT,USS,5/16",Y
7B 104559 KIT,TMZ/TZ 50 TONGUE JACK ASSY 32 14723 SCREW,HHC,5/16-18 X 1.75
(includes items 10 and 11) 33 104238 PLATE,DRIVE CYL BRK CLVS.......2
8 99246 PIN,LOCK,.625 W/LANYARD.......... 1 34 99997 BRAKE CABLE, 1500 LB,92.82IN.....2
9 104160 WELDMENT,SCREW JACK 35 52186 CABLE CLAMP,PARKING BRAKE,
MOUNT .o 2 TMZ et esesese s 3
10 Ref. Wheel Assembly 36 52185 LINK SPACER, PARKING
(refer to 201.1) BRAKE, TMZ.......c.coooeverrerreeerrrernnnns 3
11 104225 WELDMENT,CASTER,TZ-50.......... 1 37 8915 SCREW,HHC,1/4-20 X 1.25
12 19705 SCREW,HHC,5/8-11 X 5.5 38 Ref. Side Light Assembly
13 6035 WASHER,FLAT,USS,5/8",Y (refer to 201.1)
14 7263 NUT,HEX,5/8-11 39 Ref. Parking Brake Cable
(refer to 201.1)
15 99563 WELDMENT,DRAW BAR
MOUNT, TZ50.....ceeeeeeeereeeereeesennnne 1 40 13268 CLAMP,0.75,#12 X 1/4,RUB CUSH
16 49417 SCREW,PHILLIPS,PHM,M5X.8X16 41 80635 SCREW,HWH 12X, B/S TEKS3
17 54830 SCREW,BHSC,1/4-20 X .88,Y/ZINC 42 9145 SCREW,HHC,1/2-13 X 2.5,GR5
18 18605 NUT,NYLOCK,8-32 43 6198 NUT,NYLOCK,1/2-13 ... 1
19 4828 NUT,NYLOCK,3/8-16 44 104226 PLATE,JACK MOUNT* ... oeeiunnn. 1
20 99577 FORMING, TONGUE BOX 45 12981 SCREW,HHC,3/8-16 X 4.5
0101/ =1 = T 1 46 87530 BOLT,CARRIAGE,3/8-16 X 4.00,G2
21 Ref. Chassis - Brake Cable 47 99771 PLATE,MAST CRADLE CLAMP......1
(refer to 201.1) 48 99211 PIN,CLEVIS,.375 X 1.00 ZINC PL
22 99775 PLATE,BRAKE EQUALIZER CE models
CE models 49 6094 PIN,COTTER,.125 X 1
23 104455 NUT,HEX,9/16-12*** CE models
CE models 50 Ref. Internal Lever Assembly
24 22571 NUT,HEX,M8 X 1.25 (CE models) (includes items 10 and
25A 67908 THREADED ROD, M8 X 356MM 11) (refer to 204.1)
TMZ oo 1 51 53909 SCREW,HHC,5/8-11 X 4.0 GRS......2
(ANSI and CSA models)
—- 72315 CAP, PLASTIC (67412)
25B 99579 THREADED ROD,M8 X 1.25 X
10.00.c.- oo seeeeeeeee 1
Ganie
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200 Chassis Components

April 2013

203.1 Hitch Components - ANSI and CSA Models
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200 Chassis Components

203.1 Hitch Components - ANSI and CSA Models

Item Part No. Description Qty. |Item
- 59582 HITCH ACTUATOR, COMBO TMZ 22
includes items 1 through 19, 21-24, 23
and 31 o4
- 62769 KIT,LEVER REPLACEMENT TMZ
includes items 8, 12 and 14 25
- 62770 KIT,MASTER CYLINDER REPAIR
T™MZ 26
- 62771 KIT,COUPLER REPAIR (59582) TMZ 27
1 62765 PIN,FRONT SHOCK,HITCH ASSY 28
TIMZ e 1 29
2 62866 PIN,COTTER,0.156 X 1.5 TMZ50
3 62766 CHANNEL,CLEVIS,HITCH ASSY 30
TIMZ e 1 31
4 97455 SLIDER, UPPER.......ooooeeeoeerern. 1
5 97456 SLIDER, LOWER........ooeeeorerreeeen.. 1 32
6 97457 SPACER, SIDE.......oveeeeoeeeeeeerrn. 2 33
7 75866 PIN, CONNECTING......ooovrrereernn.. 1 34
8 62870 CABLE ASSY,HITCH,W/HOOKS 35
BB 1 36
includes hooks
- 62772 HOOKS,CABLE ASSY TMZ50 36A
9 62871 SCREW,HHC,5/16-18 X 5/8,GR5
10 62864 WASHER,LOCK,EXTRNL TOOTH, 37
5/16 37B
11 62872 GUIDE,ACTUATOR LEVER............ 1 38
12 62873 EMERGENCY LEVER SPRING 39
TMZ50 e 1 40
13 62874 CAPMASTER CYLINDER TMZ50...1
- 62773 O-RING,MASTR 41
CYLNDR(62768)TMZ
14 62877 LEVER,EMERGENCY,HITCH ASSY 41
T50 e 1
15 75868 SCREW,HHC,1/4-20 X 2 42A
16 75869 WASHER,LOCK, 1/4 INCH
17 97458 ACTUATOR CASE, 3 BOLT 42B
MOUNT oo 1
18 75871 GASKET,MASTER CYLINDER 43
CGE T4 T 1
19 75873 CYLINDER, MASTER.....c.ooeoueen.... 1
includes item 18
20 67304 BRAKE LINE,LONG 149.5"
TMZ50 e 1
21 62761 CONNECTOR,ORIFICE,.018
TMZ e 1
Ganie
Part No. 84576 TZ-50

Part No. Description Qty.
75872 NUT,HEX,1/4-20
75874 BOOT,CYLINDER MASTER............ 1
62879 PUSH ROD ASSEMBLY TMZ50......1
72032 TONGUE HANDLE ASSY T3400.....1
includes plastic covers
6198 NUT,NYLOCK,1/2-13
67722 WASHER,FLAT,M12 HARDENED
13854 SCREW,HHC,1/2-13 X 4.5,GRD.S8...3
24647 GROMMET,RUBBER .38 X .13 X
B 1
Ref. Tongue Assembly (refer to 201.1)
62764 DAMPER,SHOCK, HITCH ASSY
TMZ e 1
47186 SCREW,HHC,5/8-11 X 4.5
6024 NUT,NYLOCK,5/8-11
59753 COUPLER CLEVIS, TMZ................. 1
59720 COUPLER, PINTLE RING............... 1
67230 COUPLER 2" BALL BULLDOG
TMZ e e e 1
67231 COUPLER 2-5/16" BALL BULLDOG
T
59752 COUPLER 2-5/16" BALL TMZ......... 1
67535 COUPLER 2" BALL LEVER LOCK
8914 SCREW,HHC,1/4-20 X .625
6889 NUT,LP NYLOCK,1/4-20
105511 ELEC BRAKE,TEK.BREAKWAY
I 1
105475 ELEC BRAKE,MULT-HITCH
WLDMNT e e 1
220258 SPACER, ELECTRIC BRAKE
(if needed, quantities vary)
67229 COUPLER,BALL,2"(50MM) TWST LK*
twist lock
67535 COUPLER 2" BALL LEVER LOCK
lever lock
46715 CHAIN,SAFETY oo 2
27



200 Chassis Components

April 2013

204.1 Hitch Components - CE Models
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200 Chassis Components

Gania

Item Part No. Description Qty.
- 99773 HITCH,MECH BRAKE TZ50
includes items 1-18, 20-25, 32 and 33
84871 SCREW WITH TREADED PIN, M12
65352 WASHER,FLAT,M12
84872 BREAK-AWAY CABLE (TZ50)......... 1
includes eye and snap ring
4 84873 BRAKE LEVER ASSEMBLY............ 1
includes item 3
5 65351 SCREW,HHC,M12 X 1.75 X 25
6 65355 WASHER,LOCK,M12
7 84874 BEVELED NUT, M12
8 84875 DISK WASHER, M12
9 84876 GREASE ZERK......cooiiiiiiiiiiieene 2
10 13469 CABLE TIE,11.375" ... 1
10 28443 CABLE TIE,11.5" BLACK................ 1
11 65339 BELLOWS,MECH HITCH ASSY
(55053, 1
12 49382 SCREW,HHC,M12 X 70
13 65355 WASHER,LOCK,M12
14 84877 COUPLER.....coiieieeeee e 1
15 59971 SCREW,HHC,M12 X 80
16 65346 COVER,HITCH BOLT
ASSY(55053)...cceiiiriiieeeeeee e 1
17 84878 INTERNAL LEVER ASSY.....cccceeeu.. 1
includes clevis pin and cotter pin
18 84879 SHAFT BEARING........ccocoi i 2
19 65345 STOP RING (55053) TMZ34........... 1
20 84880 ] Y 1
21 84881 SHOCK ABSORBER........cccccceven.e. 1
22 84882 NUT
23 84883 SHOCK ABSORBER BRACKET.....1
24 84884 LOCK WASHER
25 84885 SPRING SLEEVE.........ccc.ceiienennenn. 1
Part No. 84576

204.1 Hitch Components - CE Models

TZ-50
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Item

1A

1B

5A

5B

11
12
13

14A

14B

15A

15B

Part No.

97323

97324

96905

6091

99596

76762

99581
74712
74712

99580
99911

8516
6019

97325

97326

99586

84982

84983
99589

Description Qty.

RIGHT FENDER ASSY. W. WORD

ANSI and CSA models

RIGHT FENDER ASSY.W. SYMB. D.
CE models

Ref. Manifold Side Drive Motor........ 1
(refer to 209.1)

BOLT,CARRIAGE,1/4-20 X 2.5,G2
NUT,NYLOCK,1/4-20

WELDMENT,CHASSIS CABLE
CHANNEL......ccooeiieiiiee e 1
fo SN TZ5006-510

FORMING,CHASSIS CABLE CHNL
from SN TZ5006-511

SWING BEARING.............cooeiieee 1
SCREW,SHC,5/8-11 X 2.75,A574....9

SCREW,SHC,5/8-11 X
2T75A574. ... 12

PLATE,SWING SPACER................. 1
FORMING,LIMIT SWITCH

SCREW,HHC,3/8-16 X 1.50,GR5
SCREW,HHC,3/8-16 X 1.25 GRD 5

Ref. Hydraulic Tank Side Drive Motor
(refer to 209.1 and 209.2)

LEFT FENDER ASSY. W. WORD

ANSI and CSA models

LEFT FENDER ASSY. W. SYMB. D.
CE models

TIRE/WHEEL ASSY,ANSI, TZ50......2
ANSI and CSA models (this is a steel
belted radial tire and wheel assembly,
must order a set of 2 if the unit is
equipped with bias tires)(bias tires
were used from TZ5007-300 to
TZ5010-248)

TIRE, ANSI MODELS

(this is a steel belted radial tire, must
order a set of 2 if the unit is equipped
with bias tires)(bias tires were used
from TZ5007-300 to TZ5010-248)

WHEEL, ANSI MODELS

TIRE/WHEEL
ASSY,EURO, TZ50***.......ccovreierrenne 2
CE models

16B

17

18

19A

19B

20A

20B

21A

21B

22
23
24
25

26

27

Gania

Part No. 84576

TZ-50

205.1 Chassis Components - View 1

Part No.

84888
97343
84888
46717

104242

104393

8177

29883

6095

13064

6198

6024

104235
13066
47238
104234

76763

Description Qty.

WHEEL, TZ-50/30 CE MODELS
TIRE (CE MODELS)
WHEEL, TZ-50/30 CE MODELS

NUT,1/2-20,ACORN,TMZ34.......... 12
ANSI and CSA models

NUT,LUG NUTM18 X 1.5.............. 10
CE models

WASHER,LOCK,M18,LUG............ 10
CE models

Ref. Axle
(refer to 207.1 or 208.1)

SCREW,HHC,1/2-13 X 1.5............. 2
ANSI and CSA models

SCREW,HHC,5/8-11 X 1.75 GRD.8
CE models

WASHER,FLAT,USS,1/2" Y ............. 4
ANSI and CSA models

WASHER,FLAT,.625 HARDENED
CE models

NUT,NYLOCK,1/2-13...ccceceeererereennen 2
ANSI and CSA models

NUT,NYLOCK,5/8-11
CE models

SCREW,HHC,1/2-13X2.25 GRD 8...8
WASHER,FLAT,.5 HARDENED

GROMMET,RUBBER 1.5 ID............ 2
PLATE,SPACER,TONGUE

MOUNT ..ot 2
Ref. Kit - Hydraulic Brake................. 2

(refer to 207.1)
BLOCK,7 HOSE 2 CABLE
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Item Part No. Description Qty. |Item
1A 97327 OUTRIGGER ASSY.W.WORD D.....1 27
ANSI and CSA models
1B 97328 OUTRIGGER ASSY.W. SYMBOL D. 28
CE models
2 22832 SCREW,HHC,3/8-16 X 6 29
3 45226 ROD END,.375 X 3.69.......coeerrrennnnee 3
4 4828 NUT,NYLOCK,3/8-16 30
5 60205 PIN,1.50DIAX5.88LG,1HOLE.......... 1 31
6 18396 BEARING,1.5IDX1.750DX1.0L....... 2
7B 47458 PIN,1.50DIAX8.45LG,1HOLE.......... 1
from SN TZ5006-160
8 8516 SCREW,HHC,3/8-16 X 1.50,GR5 32
9 99767 FORMING,OUTRIGGER CYL
(6107 1 = I 1 33
10 6090 SCREW,HHC,1/4-20 X .75
11 6091 NUT,NYLOCK,1/4-20 34
12 99766 SLIDE,OUTRIGGER CYLINDER
COVER.......o e 1 35
13 Ref. CYLINDER,OUTRIGGER........ 1
(99591 replaced by T108048, refer to 36A
604.1)
14 104047 HOLDER,CYL SPRING,HDPE........ 1
15 61976 SPRING,COMP,1-1/4"0OD 352 368
T\ 1
16 56912 SPRING CLIP,1/4-20
17 15086 WASHER,FLAT,.375 X 1.5 X .125
18 6605 SCREW,HHC,3/8-16 X 3.5,GR5 37
19 104049 PLATE,UHMW,CHASSY 38
ROUTING. coveeeeeeeeseree e eesee e, 1 39
20 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
21 88356-246R1 SWITCH,LIMIT,TABULATED,BLUE..4 40
to SN TZ5006-159 41
- 97231 CONTACTOR,LIMIT SWITCH** 42
for 88356-246R1
22 51063 SCREW,PHILLIPS,RHM,10-32 X 1.5
23 6178 NUT,NYLOCK,10-32 -
24  88356-146R1 SWITCH,LIMIT,TABULATED,BLUE**.2 -
to SN TZ5006-159 -
- 19491 CONTACTOR,LIMIT SWITCH -
for 88356-146R 1 43
25B 105272 FORMING,COVER***.....coeevreerrreene. 1
from SN TZ5005-319 a4
26 104631 FORMING,LIMITSWITCH
PLUNGER..........ooceeeee e, 1
from SN TZ5005-192 to TZ5005-318
Gania
Part No. 84576 TZ-50

206.1 Chassis Components - View 2

Part No.

104804

6878

104630

69843

99774

99520-S

76731

43394

109931

76717

76707

76708

51063
6178
76682

35461
18605
76700

60442
60443
76694
83130
76695

109898

Description Qty.

HINGE, SPRING, LONG LEG......... 1
from SN TZ5005-192 to TZ5005-318

BOLT,CARRIAGE,1/4-20 X .75,G2
from SN TZ5005-192 to TZ5005-318

FORMING,PLEATLIMIT SW
ACTUAT ..ot 1
from SN TZ5005-192 to TZ5005-318

SCREW,FHS,3/8-16 X 1.25, ZN.....16
WEARPAD,OUTRIGGER................ 4

TZ-50 NON MARK FOOTPAD KIT (4)
(includes all 4 footpads, nuts and
screws)

KIT, FOOTPAD RETROFIT.............. 1
(to SN TZ5006-507)
O-STYLE RETAINING RING........... 1

(to SN TZ5006-507)

SCREW,FHS, 1/4-20X1.38,NP.......16
(from TZ5006-508)

CASTING,FOOTPAD,ALUMINUM....4
(from TZ5006-508)

ASSY,TZ50 L/S MTG PLATE TYPE
A

Left Rear and Right Front (from SN
TZ5006-160)

ASSY,TZ50 L/S MTG PLATE TYPE
B

Right Rear and Left Front (from SN
TZ5006-160)

SCREW,PHILLIPS,RHM,10-32 X 1.5
NUT,NYLOCK,10-32

COVER, LIMIT SWITCH
from SN TZ5006-160

WASHER,FLAT,MS,#8,Y
NUT,NYLOCK,8-32

LIMIT SWITCH ASSY,
W/CONNECTOR
from SN TZ5006-160

CONN,RECEP 4 WAY, 14-18GA
LOCK,RECEP 4 WAY,14-18GA
SWITCH,LIMIT, BOOTED PLUNGER
TERM,NI PIN,S&F,16-18GA,BULK

PIN,1.50 DIA X 8.75"LG,1HOLE
from SN TZ5006-160

O-RING, 0.094 X 1.31 X 1.5............ 4
(from TZ5006-508)

33
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Item Part No. Description Qty.
45 109897 PLATE,FT RETAINER.............c0eu.. 8
(from TZ5006-508)
46 87451 POST,FOOTPAD.....cccotrreeenns 4
47 87722 NUT,NYLOCK,7/8-9
Gania
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207.1 Brake Components - ANSI and CSA Models (to SN TZ5007-189)

Item Part No. Description Qty. |Item
1 99382 KIT,BRAKE LINE,TZ50.......oooomven.... 1 22
(includes 99329, 99330, 99033, o3
104456, 104457, and 48309) iy
— 104456 WASHER,STAR,INTERNAL,.625 s
~ 104457 NUT,HEX,LP5/8-18 o
~ 48309 FITTING,TEE,BRAKE LINE........... 1 >
~ 99033 HOSE,BRAKE, 18" ..ooeeooeveeeooerre. 2
~ 99329 HARDLINE,LONG,HYD BRAKE 08
~ 99330 HARDLINE,SHORT,HYD BRAKE.....2 09
2 REf, AXLE ovmeeoeoeoooeeoeeeeeeeeoeeee 1
refer to 207.2 30
3 75816 SCREW,HEX STAR WASHER GT10 31
4 75817 COVER, HOLE RUBBER GT10......1 2
5 89292 PIN,SHOE HOLD DOWN 33A
PRIMARY ..o, 1
5 89293 PIN,SHOE HOLD DOWN 338
SECONDARY
6A 84948 RIGHT BACKING PLATE A
ASSEMBLY ..o 1
6B 84949 LEFT BACKING PLATE ASSEMBLY i
84950 GREASE SEAL.....oommoooeeeeoeeeeee. 1
65208 INNER BEARING 34B
CONE(48056)T50* ......oveoeeeeeee. 1
9 65209 INNER BEARING -
CUP(48056)T50*** ......veeoooeeeee. 1
10 75828 SPRING,SHOE RETURN................ 1
11 89289 WASHER, SPRING RETURN......... 1 35
12 75827 SCREW,HHC,5/16 X 18 GT10 36
13 84953 SHOE LEVER oo 1 .
14 65238 SPRING,SCREW
ADJUSTING(59944).........ovooo..... 1 38
15 65239 ADJUSTER,BRAKES,HYD(59944)..1 39
16A 62148 BRAKE/LINING,LH,HYD(59944)"*_.1 40
includes items 5, 18, 29
16B 65427 BRAKE/LINING,HYD,RH(59944)**
includes items 5, 18, 29
17 75826 NUT, HEX 5/16X18 GT10
18 89281 SPRING, SHOE HOLD DOWN......2
18 97358 SHOE HOLD DOWN
CUP-PRIMARY,ANS
19 84956 OUTER BEARING CUP............ 1
20 84957 OUTER BEARING CONE***........... 1
21 52258 WASHER - SPINDLE
Gania
Part No. 84576 TZ-50

Part No.

84707
52259
65215
65211
75838
65237

75842
75815

84958
84711
84961
84962

84963

80237

80238

80236

80238

6090

16073

6091
8177
6095
6198

Description Qty.
COTTER PIN....cccveeeeeee e, 1
NUT, SPINDLE, 6-1%%"*................ 1

CAP,GREASE (48056) TMZ50***.....1
HUB,12 X 2 INCHES (48056)****.....1

SPRING, LEVER GT10.....c.cccevvvennee 1
RETRACTOR
SPRING-HYD.BRK59944~.............. 1
TRAVEL LINK GT10..ccceeieeireenene 1
SPRING, SHOE HOLD DOWN

(€ I PP 1
PARKING BRAKE STRUT............... 1
RETAINER.......oo e 1
WASHER

PARKING LEVER ASSEMBLY,

PARKING LEVER ASSEMBLY,
RIGHT

WHEEL CYLINDER,LH (80235)......1

push rod required; order separately
PUSH ROD,WHEEL

CYL(80234,80235........ccceevvirenrnnee 2
WHEEL CYLINDER,RH (80234).....1

push rod required; order separately
PUSH ROD,WHEEL

CYL(80234,80235........ccccvvrrveerenne 2

for 80236, 80237
SCREW,HHC,1/4-20 X .75
CLAMP,0.63,#10 X 1/4,RUB

NUT,NYLOCK,1/4-20
SCREW,HHC,1/2-13 X 1.5
WASHER,FLAT,USS,1/2"Y
NUTNYLOCK,1/2-13
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207.2 Brake Components - ANSI and CSA Models (from SN TZ5007-190)

Item Part No. Description Qty. |Item
~  T106819  ASSEMBLY, HYD BRAKE, LH TZ50 26
.~ T106820  ASSEMBLY, HYD BRAKE, RH TZ50
1 99382 KIT.BRAKE LINE,TZ50....orvooo...... 1 2
.~ 104456  WASHER,STAR,INTERNAL, 625
~ 104457  NUTHEX.LP5/8-18 o7
~ 48309 FITTING,TEE,BRAKE LINE............ 1 08
~ 99033 HOSE,BRAKE, 18" oo oo 2 | o9
~ 99329 HARDLINE,LONG,HYD BRAKE...2 | 19
~ 99330 HARDLINE,SHORT,HYD BRAKE..... 2
2 105594  TZ50,HYD AXLE,DEXTER........... 1| 30A

2A 105515  TZ-50 ELEC AXLE ASSY.......oooo... 1
3 75816 SCREW,HEX STAR WASHER GT10 31
4 75817 COVER, HOLE RUBBER GTA0......1 5
5 75813 PIN, SHOE HOLD DOWN SRRING | .
L T 2
6 T106822  BACKING PLATE, HYD, RH........... 1 33
6A T106821  BACKING PLATE, HYD, LH........ 1 34
6090 SCREW,HHC,1/4-20 X .75...o........ 1 35
16073 CLAMP.0.63 #10 X 1/4,RUB
CUSHeoeeeoeeoeooeee 2
9 6091 NUT,NYLOCK, 1/4-20......oorrorroo 2
10 84950 GREASE SEAL...ooooooooeeoooo 1
11 84951 INNER BEARING CONE**™........... 1
12 84952 INNER BEARING CUP**.............. 1
13 84709 PARKING STRUT SPRING.......... 1
14 75829 SPRING, ADJUSTING SCREW
GT0 oo 1
15 89290 SCREW, ADJUSTING
ASSEMBLY oo 1
16 89291 KIT,SHOE AND LINING..oovvoo....... 2
17 75826 NUT, HEX 5/16X18 GT10.............. 2
18 75815 SPRING, SHOE HOLD DOWN
GT0 oo 2
19 84956 OUTER BEARING CUP............. 1
20 84957 OUTER BEARING CONE**......... 1
21 52058 WASHER - SPINDLE
22 84707 COTTER PINeooooeoooeeoeoso 1
23 84708 SPINDLE NUT ..o 1
24 65215 CAP.GREASE (48056) TMZ50***.....1
25 65211 HUB,12 X 2 INCHES (48056)"**.....1
Gania
Part No. 84576 TZ-50

Part No.

62147

65237

T106823
84711
84961
84962

84963

62149

75843
75844
8177
6095
6198

Description Qty.
PAD-ANCHOR POST,HYD
BRK-59944*..........ccoeeeeeeeveeieecieniens 2
not shown

RETRACTOR
SPRING-HYD.BRK59944~*.............. 2
STRUT, PARKING BRAKE.............. 1
RETAINER. ..o 1
WASHER........cocciieeeee e, 1
PARKING LEVER ASSEMBLY,

I N 1
PARKING LEVER ASSEMBLY,
RIGHT

ROD-PUSH;HYD BRAKE

(59944 ) ..ot 2

BRAKE, CYLINDER LEFT GT10.....1
BRAKE, CYLINDER RIGHT GT10...1
SCREW,HHC,1/2-13 X 1.5
WASHER,FLAT,USS,1/2"Y
NUTNYLOCK,1/2-13
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207.3 Electric Brake Components, AUS Models

Gania

Item Part No. Description Qty.
1 105515 TZ-50 ELEC AXLE ASSY
2 65222 NUT,LOCK,HHC,3/4-16,GR A
3 75817 COVER, HOLE RUBBER GT10......1
4A T106825 BACKING PLATE, ELEC, RH.......... 1
4A  T106840 PIVOT PIN ASSY, RH.....c..ccoeeeree. 1
4A  T106842 ACTUATING CAM, RH........cccee.... 1
4B T106824 BACKING PLATE, ELEC, LH........... 1
4B T106839 PIVOT PIN ASSY, LH.....ccoocieiee 1
4B  T106841 ACTUATING CAM, LH.......ccceeiane 1
5 84950 GREASE SEAL.....ccooiiiiiiiieiineen. 1
6 84951 INNER BEARING CONE***............. 1
7 84952 INNER BEARING CUP**............... 1
8 52346 SPRING,ADJUSTING SCREW***....1
9 52254 ADJUSTER, BRAKES,
TMZ-34/19...coieee e 1
10 65220 SHOE & LINING KIT(48056)T50*....2
11 84956 OUTER BEARING CUP.................. 1
12 84957 OUTER BEARING CONE***........... 1
13 52258 WASHER - SPINDLE
14 84707 COTTER PIN...oorieereeeee e 1
15 84708 SPINDLE NUT....ciiiereeeeeceeeeeee 1
16 65215 CAP,GREASE (48056) TMZ50***.....1
17 65211 HUB,12 X 2 INCHES (48056)****.....1
18A T106827 ACTUATING LEVER, RH................ 1
18B T106826 ACTUATING LEVER, LH................. 1
19 T106828 MAGNET KIT....coeiiieirieee e 1
includes magnet, cup and spring
20 6090 SCREW,HHC,1/4-20 X .75.............. 1
21 16073 CLAMP,0.63,#10 X 1/4,RUB
CUSH. ..o e 2
22 6091 NUT,NYLOCK,1/4-20
23 8177 SCREW,HHC,1/2-13 X 1.5
24 6095 WASHER,FLAT,USS,1/2".Y
25 6198 NUT,NYLOCK,1/2-13
26 65225 LEVER,PARKING BRAKE
(48056)T50......cccceiieeeeeeeeereeeerennes 1
27 T106829 WASHER......ccccieee e 1
28 75826 NUT, HEX 5/16X18 GT10.....cccccuenne 1
Part No. 84576

TZ-50

41



200 Chassis Components April 2013

208.1 Brake Components - CE Models

T P
A ., P P
- . T
. - = R T T
Lal= -3 N N
- ST - ".,, :."" L _
R Pl L — .
v T T . :
! £ . .t . v
P ' . _—
. N . o
. “ o -
e o ][_] T .
- -"I.\_ | - )
J'l —h. . 1} . L}
. - - LA _ o
| " . -— .
| - - LI -
] o L2
| H i i . 1.
ST T T, - . ks - . - -+
22120 )E ¥ I .
bl ' .
. . - .
- "' -
. . -
| e
o - .
21 . _ . 1
ol g Do
- e . [ -
P
v .
AU . l .
o - . A - T
- e . L1
- _ B . ML
\.g.-'. - - h - [ Fl\. '_{".; &
- - 8 o PR . - =
L - - e A - T
T - - - e e s i .
e - - . - G . ] | L --
- T . - X ,
-n- . Il . . 3
o - _ e "\._i —_ ___A." T
- . -
—_ .- - x o
- - b - T
oL - =T y T 0
. M i . e .9
T P Cry i -~ s
.. ol = e . . .o
L I‘ e - '
R 1‘. ) - . W
H - -
- - S
&5 - - '-\.E.-
- - . RN
-— - - W
. - -
' - "
: . = -\.\.Il'.-
G i -
T .. - ST
BEEEEE : oy
i‘.'.'.\, A 1 ”.
1 [
- o
iy P
] -
W .
I.-
i

':'I':'I'

Gania

42

TZ-50

Part No. 84576



April 2013

200 Chassis Components

Gania

Item Part No. Description Qty.
1 99588 AXLE ASSY,MECH. BRAKE............ 1
2 97222 2] I 1
3 97227 BRK CABL-CHASSIS (CE)............. 1
4 97225 EYELET ..o 1
5 97226 COVER-PROTECTION................... 1
6 97224 COVER-CABLE........ccccccevivrirrienn, 1
7 97356 BRAKE SHOE KIT,CE.........c.cc....... 1
8 97215 SPRING-TENSION.......cccceereeernne 1
9 97217 SPRING-COMPRESSION............... 1

10 97193 HUB-BRAKE DRUM..........cccecurnnen. 1
11 84886 OUTER BEARING.........cccevrvernne 1
12 97194 WASHER-SPINDLE...........ccccvnnen. 1
13 97191 PIN-CUTTER....ccce i 1
14 84887 O U 1
15 104734 COVER, AXLE DUST, TZ50............ 1
16 97196 RACE-INNER BEARING................. 1
17 97209 WASHER-GUIDE.........c.cccovreeernen. 1
18 97219 BRAKE CYLINDER.........c..cccvvverenne 1
19 97216 SPRING-TENSION........ccccvvvrirannn. 1
20 97221 NUT-WEDGE ADJUSTMENT.......... 1
21 97220 PAD-ADJUSTMENT......cccceovveernenn 2
22 29883 SCREW,HHC,5/8-11 X 1.75
GRD.8...eeieee e e 4
23 13064 WASHER,FLAT,.625 HARDENED
24 6024 NUT,NYLOCK,5/8-11
Part No. 84576
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200 Chassis Components

209.1 Power Wheel Assist (to SN TZ5006-510)

Gania

Item Part No. Description Qty.
1 99740 WELDMENT,MOUNT,DRIVE........... 1
2 76727 PIN,0.75 DIA X 9.25 LG

CHAMFER......cooveeieeeee e, 3
3 99735 WELDMENT,PIVOT,DRIVE
OPTION...oeii e 1
4 99998 MOTOR,HYD,DRIVE,9.9
CID/REV..uoii e 1
(to SN TZ5006-510)
- 96419 SEAL KIT,RC SERIES DR MOTOR***
5A 104231 WELDMENT,DRIVE MOUNT,
RT,ANSL....cooee e 1
ANSI and CSA models
5B 104232 WELDMENT,DRIVE MOUNT,LT,ANSI
ANSI and CSA models
B6A 99958 FORMING,GUSSET,DRIVE
(O] = I [0 ]\ 2
ANSI and CSA models
6B 99958 FORMING,GUSSET,DRIVE
OPTION....cii e 4
CE models
7 48098-S WELDMENT, WHEEL, SELF
DRIVE ... i 1
Straight shaft
8 51415 GRIPHANDLE EXT PLATFORM
LOCK
8 99945 WELDMENT,DRIVE LEVER,CE......1
9 8357 SCREW,HHC,1/2-13 X 3.5
10 6198 NUT,NYLOCK,1/2-13
11 104115 SPACER,.75 ID, 2.25 LG................. 2
12 104116 SPACER,.75 ID, 4.80 LG................. 2
13 48096 SPRING, DRIVE OPTION............... 1
14 96423 RUE RING,3/4 PIN........ccovevereeeenns 3
15 6563 WASHER,SHIM,.75 X 1.125 X.030
16 30973 BUMPER,RUBBER-1 X 1.25........... 1
17 55355 SPACER,.75ID X 1.50D X
L 1 | 1
18 78736 CLAMP,2 HOSE,PLASTIC,5/8......... 1
19 99950 ROD END,MALE 3/4"........ccccevuurnnen 1
20 99951 ROD END,FEMALE 3/4".................. 1
Part No. 84576
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200 Chassis Components
209.2 Power Wheel Assist (from SN TZ5006-511)
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200 Chassis Components

209.2 Power Wheel Assist (from SN TZ5006-511)

Item Part No. Description Qty. |Item
1 8177 SCREW,HHC,1/2-13 X 1.5 22
2 6198 NUT,NYLOCK,1/2-13 23

3A 104231 WELDMENT,DRIVE MOUNT, 24
RT,ANSH....oooeeiiieee e 1 25
ANSI and CSA models, manifold side
3B 104232 WELDMENT,DRIVE MOUNT,LT,ANSI
ANSI and CSA models, tank side
3C 99958 FORMING,GUSSET,DRIVE
OPTION....coi e 1
CE models
4A 76770 DRIVE MOUNT ASSY,RH............... 1
manifold side
-- 39580 BEARING,0.75IDX1.000DX0.38L
4B 76771 DRIVE MOUNT ASSY,LH................ 1
tank side
-- 39580 BEARING,0.75IDX1.000DX0.38L....2
-- 76355 BUSHING, FLANGE,3/4X7/8X1/2....2
5 55602 SCREW,HHC,3/4-10 X 3.25 GR5
6 8538 NUT,LP NYLOCK,3/4-10
7 76743 SPACER,.75ID, .59 LG.......cccuueeu.... 2
8 6782 NUT,NYLOCK,5/16-18
9 30973 BUMPER,RUBBER-1 X 1.25........... 1
10 6545 PIN,CLEVIS,.75 X 2ucoevvieeiiiereeeens 1
11 96423 RUE RING,3/4 PIN......ocoovieieeeeeenns 1
12 76758 WELDMENT,DRIVE LEVER............ 1
13 48767 SLEEVE,NYLON,1.42 ID................. 1
14 99950 ROD END,MALE 3/4"........ccooovvrrennen 1
15 99951 ROD END,FEMALE 3/4".................. 1
16 48096 SPRING, DRIVE OPTION............... 1
17 76728 WELDMENT,WHEEL,DRIVE
OPTION...ooii e 1
Tapered shaft
18 8357 SCREW,HHC,1/2-13 X 3.5
19 76736 MOTOR,HYD W/BRK,10.0
CID/REV* ..o, 1
(from SN TZ5006-511)
- 147681 SEAL KIT, HYD. MOTOR
20A 76751 WELDMENT,PIVOT,DRIVE LH........ 1
manifold side
20B 76721 WELDMENT,PIVOT,DRIVE OPTION
tank side
21 99958 FORMING,GUSSET,DRIVE
(@ = [ ] 1
Gania
Part No. 84576 TZ-50

Part No. Description Qty.
8915 SCREW,HHC,1/4-20 X 1.25
45748 ROD END,.250 X 2.75 LG............... 1
6091 NUT,NYLOCK,1/4-20
76727 PIN,0.75 DIA X 9.25 LG
CHAMFER......cieeeeeeeeeeieeeeee e 1
47
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301.1 Turntable Components - View 1 (to SN TZ5011-404)
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300 Turntable Components

301.1 Turntable Components - View 1 (to SN TZ5011-404)

Item Part No. Description Qty. |Item
- 18
1 104090 FORMING,ENGINE GUARD........... 1 19

2A 6175 SCREW,HHC,3/8-16 X 1 20A
models without drive option
2B 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
models with drive option 20B
2B 76503 BATTERY,T145 W/LPT,3 CAPDRY**
models with drive options 21
3 4828 NUT,NYLOCK,3/8-16
4 Ref. Turntable 22
(refer to 401.1)
73466 BOLT,CARRIAGE,3/8-16 X 1.00,G2 23
55517 HINGE, GSRT90 BOX......verrrrennnn. 2 24
7A 84600 TURNTABLE COVER ASSY
WIWORD,LT covvveooeseeeeeeeeeeesesseeeenee 1 25
ANSI, CSA and Australia --
7B 84601 TURNTABLE COVER ASSY
W/SYM,LT 26
CE, Asia and South America
7C 97331 LEFT BRACKET ASSY. W.WORD D. 27
ANSI, CSA and Australia .
7D 97332 LEFT BRACKET ASSY.W. SYMB. D. .
CE, Asia and South America o8
8 66717 FUSE BLOCK, ANN & ANL FUSE...1
Fuse block moved at TZ5011-256 29
-- 40833 FUSE,275 AMP,VERY FAST ACTING 30A
9 39579 RIVET,STL,STL,.188 X .45
10A 218236 CONTROLLER,MOTOR.................. 1
(use 218236 if unit is installed with .
contactor)
10B 218244 KIT,CNTRLR & CONTRACTOR, -
TZ-50 30B
(use 218244 kit if unit does not have
contactor installed. Inlcudes contactor
and controller) -
- 47124 INDUCTOR,47 MH,2.5AMP,.0340HM -
11 6878 BOLT,CARRIAGE,1/4-20 X .75,G2 30C
12 6091 NUT,NYLOCK,1/4-20
13 53386 GUARD, HOSE PROTECTOR......... 1 -
14 67966 CLIPLUG WRENCH HOLDER, -
EURO ... i 3 31
15 46722 WRENCH, LUG,13/16......cccceveeen..e. 1
16 99829 HOOK,BATTERY HOLD DOWN 32A
12.75" e 2
17 6638 WASHER,FLAT,USS,1/4"Y
Gania
Part No. 84576 TZ-50

Part No.

99727
6145
76502

76503

43392

99729

104119

105412
67966

45363
39579
75877
99825

67875

72107
72108
76602

72107
72108
129013

72107
72108
104100

104740

Description Qty.

FORMING,SWING TRAY FRONT....1
SCREW,HHC,1/4-20 X 1.5

BATTERY,T105 W/LPT,3
CAPDRY™ ..o 4
models without drive option

BATTERY, T145 W/LPT,3 CAP,DRY**
models with drive options

BUMPER,BATTERY BOX &

RAILS ... 3
FORMING,BATTERY HOLD

DOWN...oooiiieeeeee e 1
PLATE,SWING COVER PROP........ 1
Ref. Motor, 24V DC......cccoeeeeveennnee. 1

(refer to 307.1)
TUBE,RD,STL,.840 X .10 X 23.0.....1
CLIPLUG WRENCH HOLDER,

Ref. Hydraulic Pump
(refer to 307.1)

LATCH,FLEXIBLE.........cccccvvriennen. 1
RIVET,STL,STL,.188 X .45
LATCH,FLEXIBLE DRAW

RIGHT TRAY,SUB-ASSY........cc..... 1

Ref. Function Manifold
(refer to 601.1)

LIGHT,SIDE MARKER,EURO
174 VAT 1
CE models (to SN TZ5005-304)

LENS,MARKER LIGHT ASSY (67875)
BULB, 12V DC (67875)

LIGHT,SIDEMARKER ECE***
CE Models (from TZ5005-305 to
TZ5011-352)

LENS,MARKER LIGHT ASSY (67875)
BULB, 12V DC (67875)

HRNS,SIDEMARKER,AUS
CE models from SN TZ5011-353

LENS,MARKER LIGHT ASSY (67875)
BULB,12V DC (67875)
BRACKET,CE SIDE LIGHT

MOUNT ..eeeeee e e 1
KIT,TZ50 AUTOLEVEL
REPLACEMNT ....cociiiiiiniee e 1

(to SN TZ5005-210)
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301.1 Turntable Components - View 1 (to SN TZ5011-404)
(continued)

Item

32B

Part No.

104653

87445
9116
8177
6198
6714
19418
13066
28646
48845

30886
49520
8516

76414

Description Qty.
CONTROL MODULE ,AUTOLEVEL***
(from SN TZ5005_211)
SENSOR,LEVEL,2.5 DEGREE....... 1
BOLT,CARRIAGE, 1/4-20 X 1.25,G2
SCREW,HHC,1/2-13 X 1.5
NUT,NYLOCK,1/2-13
LEVEL,BUBBLE.......c...ccceiiieinenns 1
SCREW,SHC,5/8-11 X 1.75.......... 12
WASHER,FLAT,.5 HARDENED
ZERK,GREASE,1/8 NPT................. 1
HOSE
END,FEMSW,45D,0RFS,-12-12
HOSE ASSEMBLY,19"...........cccveunn 1
FITTING,070302-4
SCREW,HHC,3/8-16 X 1.50,GR5
TRIMLOCK,BLACK,1/4"................ 12
Gania
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300 Turntable Components

301.1 Turntable Components - View 1 (to SN TZ5011-404)
(continued)

This Page Intentionally Left Blank

Gania

Part No. 84576

TZ-50

51



April 2013

300 Turntable Components

301.2 Turntable Components - View 1 (from SN TZ5012-101)
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300 Turntable Components

301.2 Turntable Components - View 1 (from SN TZ5012-101)

Item Part No. Description Qty. |Item
-- 20A
1 104090 FORMING,ENGINE GUARD........... 1

2A 6175 SCREW,HHC,3/8-16 X 1
models without drive option 208
2B 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
models with drive option 21
3 4828 NUT,NYLOCK,3/8-16
4 Ref. Turntable 22
((refer to 401.1)
5 73466 BOLT,CARRIAGE,3/8-16 X 1.00,G2 23
6 55517 HINGE, GSRT90 BOX..........cccue.... 2 24
7A 84600 TURNTABLE COVER ASSY
WIWORD,LT .coiieeceeeee e 1 25
ANSI, CSA and Australia
7B 84601 TURNTABLE COVER ASSY
W/SYM,LT
CE, Asia and South America 26
7C 97331 LEFT BRACKET ASSY. W. WORD D. 27
ANSI, CSA and Australia -
7D 97332 LEFT BRACKET ASSY. W. SYMB. D. --
CE, Asia and South America 28
8 66717 FUSE BLOCK, ANN & ANL FUSE...1 29
Fuse block moved at TZ5011-256
- 40833 FUSE,275 AMPVERY FAST ACTING 30B
9 39579 RIVET,STL,STL,.188 X .45
10A 218236 CONTROLLER,MOTOR........ccce...... 1 --
(use 218236 if unit is installed with _
contactor) 30C
10B 218244 KIT,CNTRLR & CONTRACTOR,
TZ-50
(use 218244 kit if unit does not have -
contactor installed. Inlcudes contactor -
and controller) 31
- 47124 INDUCTOR,47 MH,2.5AMP,.0340HM
11 6878 BOLT,CARRIAGE,1/4-20 X .75,G2 32B
12 6091 NUT,NYLOCK,1/4-20 34
13 53386 GUARD, HOSE PROTECTOR......... 1 35
14 67966 CLIPLUG WRENCH HOLDER, 36
EURO ..ot 3 37
15 46722 WRENCH, LUG,13/16........ccccc....... 1 38
16 99829 HOOK,BATTERY HOLD DOWN
" 39
12,75 e 2
17 6638 WASHER,FLAT,USS,1/4"Y 40
18 99727 FORMING,SWING TRAY FRONT....1 1
19 6145 SCREW,HHC,1/4-20 X 1.5
Gania
Part No. 84576 TZ-50

Part No. Description Qty.
76502 BATTERY,T105 W/LPT,3
CAPDRY™ . i 4
models without drive option
76503 BATTERY, T145 W/LPT,3 CAP,DRY**
high capacity battery option and drive
option
43392 BUMPER,BATTERY BOX &
RAILS...coieee e 3
99729 FORMING,BATTERY HOLD
DOWN ..o 1
104119 PLATE,SWING COVER PRORP........ 1
Ref. Motor, 24V DC......coeeveerrernnnnnnee. 1
(refer to 307.1)
105412 TUBE,RD,STL,.840 X .10 X 23.0.....1
67966 CLIPLUG WRENCH HOLDER,
EURO ..o 2
Ref. Hydraulic Pump (refer to 307.1)
45363 LATCH,FLEXIBLE........c.cccvveiieernne 1
39579 RIVET,STL,STL,.188 X .45
75877 LATCH,FLEXIBLE DRAW
99825 RIGHT TRAY,SUB-ASSY................. 1
Ref. Function Manifold
(refer to 601.1)
76602 LIGHT,SIDEMARKER ECE***
CE (from TZ5005-305 to TZ5011-352)
72107 LENS,MARKER LIGHT ASSY (67875)
72108 BULB,12V DC (67875)
129013 HRNS,SIDEMARKER,AUS
CE models from SN TZ5011-353
72107 LENS,MARKER LIGHT ASSY (67875)
72108 BULB,12V DC (67875)
104100 BRACKET,CE SIDE LIGHT
MOUNT ..t 1
104653 CONTROL MODULE,AUTOLEVEL***
87445 SENSOR,LEVEL,2.5 DEGREE....... 1
9116 BOLT,CARRIAGE, 1/4-20 X 1.25,G2
8177 SCREW,HHC,1/2-13 X 1.5
6198 NUT,NYLOCK,1/2-13
6714 LEVEL,BUBBLE........cccccecoiiiiennene 1
19418 SCREW,SHC,5/8-11 X 1.75.......... 12
13066 WASHER,FLAT,.5 HARDENED
28646 ZERK,GREASE,1/8 NPT................. 1
53
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301.2 Turntable Components - View 1 (from SN TZ5012-101)
(continued)

Item

Part No.

48845

30886
49520
8516
76414
236016
74267
49818
6607

Description Qty.
HOSE
END,FEMSW,45D,0RFS,-12-12
HOSE ASSEMBLY,19".......cccccveinene 1

FITTING,070302-4
SCREW,HHC,3/8-16 X 1.50,GR5
TRIMLOCK,BLACK,1/4"................ 12
BRKT,CONTACTOR MOUNT, TZ50
CONTACTOR,DRIVE,24V,180A***
SCREW,PHILLIPS,PHM,10-32 X .38
WASHER,LOCK,#10 PLTD
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300 Turntable Components

301.2 Turntable Components - View 1 (from SN TZ5012-101)
(continued)
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300 Turntable Components

302.1 Turntable Components - View 2
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to SN TZ5011-404
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April 2013 300 Turntable Components
302.1 Turntable Components - View 2
Item Part No. Description Qty. |Item Part No. Description Qty.
1A 84602 TURNTABLE COVER ASSY 24A 99833 FORMING,ALTERNATOR
W/WORD,RH.....eeoeeeeeeeereeen 1 MOUNT oo 1
ANSI, CSA and Australia (to SN TZ5005-172)
1B 84603 TURNTABLE COVER ASSY 24B 104729 BRACKET,ALTERNATOR
W/WORD,RT [ [0 TUT N i 1
CE, Asia and South America (from SN TZ5005-173)
1C 97329 RIGHT BRACKET ASSY. W. WORD 25 6090 SCREW,HHC,1/4-20 X .75
D. _ 26 56912 SPRING CLIP.1/4-20
ANSI, CSA and Australia
27 Ref. Alternator Cover
1D 97330 RIGHT BRACKET ASSY. W. SYM. D.
. . (refer to 305.1)
CE, Asia and South America
28 104127 FORMING,PINION GUARD............ 1
2 55517 HINGE, GSRT90 BOX.......vreereeen... 2
29 99730 PLATE,SLEW MOTOR SPACER.....1
3 73466 BOLT,CARRIAGE,3/8-16 X 1.00,G2 50 104328 NUTHEX 1/2-13 GRD & A
4 4828 NUT,NYLOCK,3/8-16 51 603 WAS’.HER' LO-CK e T
5 7339 SCREW,HHC,1/4-20 X .5 ’ T
32 104236 MOTOR, TURNTABLE
6 99728 FORMING,FILTER MOUNT........... 1 ROT,W/BRAKE......c. oo, 1
8 6091 NUT.NYLOCK,1/4-20 33 48143 GEAR,PINION, TMZ50 *SHOP........1
MIC,PAPR....cooeeeeeeeeeeeeeeneen. 1
35 8177 SCREW,HHC,1/2-13 X 1.5
— 44788 FILTER
ELEMENT,10MICRON,PAPER* 36 104570 GROMMET,RUBBER .688 X .25 X
S TS 2
10 12906 WASHER,FENDER,.25 X 1.25 X.062
36 56022 PLUG,3/4 MAGNETIC PIPE SQ.DRV
11 9116 BOLT,CARRIAGE,1/4-20 X 1.25,G2
36 99784 TANK,HYDRAULIC,4.75 GAL.......... 1
12 104671 BLOCK,6 HOSE,5 CABLE
CLAMP ..o 1 37 Ref. Side Light Assembly
(from SN TZ5005-214) (refer to 301.1)
13 104672 PLATE,HOSE CLAMP........cocovuennn.. 1 38 99724 FORMING,SWING CHASSIS
(from SN TZ5005-214) TRAY,LT oo 1
14 96905 BOLT,CARRIAGE,1/4-20 X 2.5.G2 39 42019 TANK BREATHER,NYLON **.......... 1
15 6357 NUT HEX, 1/4-20 40 6606 SCREW,RHM,10-32 X .75
16 104090 FORMING,ENGINE GUARD........... 1 41 45470 CLAMP,0.31,#5 X 1/4,RUB CUSH....1
17 8516 SCREW,HHC,3/8-16 X 1.50,GR5 42 6178 NUTNYLOCK,10-32
18 104677 GROMMET,4X.25X4.625.............. 1 43 6146 WASHER,FLAT,MS,#10,Y
(from SN TZ5005-214) 44 24649 GROMMET,RUBBER 1.5 X .25 X
19 Ref. Engine e e 1
(refer to 303.1, 304.1 and 305.1) 45 39579 RIVET,STL,STL,.188 X .45
20 Ref. Pulley Cover 45 45363 LATCH,FLEXIBLE.......oeceeeeeeenn. 1
(refer to 305.1) (does not include keeper latch and
21 Ref. Isolator rivets)
(refer to 305.1) 45 75076 KEEPER,LATCH (45363)
22 99832 FORMING,ENGINE MOUNT........... 1 46 6145 SCREW.HHC,1/4-20 X 1.5
23 104733 ALTERNATOR COVER 47 6091 NUT,NYLOCK,1/4-20
(S1U]=1=To1 =3 PN 1
(replaced 104149)
Gania
Part No. 84576 TZ-50 57
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April 2013

302.1 Turntable Components - View 2

(continued)

Item Part No. Description Qty.
48 66397 QUICK DISCONNECT
CASING,BATT* ..o 1
49 (refer to 306.1)
50 99729 FORMING,BATTERY HOLD
DOWN ...t 1
51 6638 WASHER,FLAT,USS,1/4"Y
52 99829 HOOK,BATTERY HOLD DOWN
L £ 2
53 Ref. Battery
(refer to 301.1)
54 232567 CONTACTOR ASSEMBLY
(from SN TZ5011-311 to TZ5011-404)
- 232452 BRACKET, CONTACTOR MOUNT
(from SN TZ5011-311 to TZ5011-404)
- 66717 FUSE BLOCK, ANN & ANL FUSE
(from SN TZ5011-311 to TZ5011-404)
- 74267 CONTACTOR,DRIVE,24V,180A***
(from SN TZ5011-311 to TZ5011-404)
- 94981 STUD,POWER 3/8" RED
(from SN TZ5011-311 to TZ5011-404)
55 6888 SCREW,HHC,1/4-20 X 1
(from SN TZ5011-311 to TZ5011-404)
56 6638 WASHER,FLAT,USS,1/4"Y
(from SN TZ5011-311 to TZ5011-404)
57 40833 FUSE,275 AMP,VERY FAST ACTING
(from SN TZ5011-311 to TZ5011-404)
Genie
58 TZ-50
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300 Turntable Components

302.1 Turntable Components - View 2
(continued)
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303.1 Engine Components - View 1

- BULLLL _Limk
.= = —_ —

60

- T- ) . AETY TR, LT
:lk [l A _.._} Lt - b i | .
LS .\'—E e - .;1-. - 'E_F: I : : B I"-i ' .:H'.l:l '\-\.4.-'
a o T A R A
A . ] A . | "I
o R T
Y P L. -1l .
. R LT
v L W
T a -\-L"‘"-'!'::'. e
I
i

Part No. 84576



April 2013

300 Turntable Components

Item Part No. Description Qty. |Item
- 99785 ENGINE,SI,5.5 HP HONDA 10
1 84938 AIR CLEANER ASSEMBLY 11
- 65113 WING-NUT(AIR CLEANER (65114) 12
-- 84889 AIR CLEANER COVER.................. 1 13
-- 84890 AIR CLEANER COVER NUT 14
-- 84891 GROMMET 15
-- 84892 AIR CLEANER ELEMENT 15
-- 84893 FILTER 15
-- 84937 ELBOW GASKET.....ccooeeeieerirennenns 1 15
2 84894 CONTROL ASSEMBLY......c...ccv.... 1 16
- 84895 CABLE RETURN SPRING 17
-- 84896 CONTROL BASE COMPONENT 18
3 84897 FUEL TANK CAP ASSEMBLY......... 1 19
- 65117 CLAMP-HOSE,FUEL TANK (65110)

-- 84898 FUEL TANK ADAPTER
- 84899 O-RING
-- 84900 FUEL HOSE
4 84964 CONTROL BOX ASSEMBLY............ 1
-- 84965 SWITCH ASSEMBLY
-- 84966 FUSE, 5A
-- 84967 OIL ALERT UNIT
-- 84968 RECTIFIER ASSEMBLY
-- 84969 CONTROL BOX PANEL
- 84970 REAR CONTROL CASE
-~ 84971 FRONT CONTROL CASE
- 97336 KEY - KEYSWITCH
84901 SPARK PLUG.......cceereee e, 1
84902 KNOB.....coeee e 1
84903 ROPE....ci ittt 1
84904 STARTER ASSEMBLY........cccceeeee.. 1
- 84905 RECOIL STARTER SPRING
-- 84906 PULLEY
-- 84935 STARTER PULLEY........cc..covvvvvnenen. 1
-- 84936 COOLING FAN
9 84907 FLANGED BOLT, 6 X 10
10 65125 LEVER-CHOKE,CARBURETOR(65127)
10 84908 CARBURETOR,HONDA TZ50......... 1
10 84909 SPACER CARBURETOR
10 84910 CARBURETOR INSULATOR
10 84911 CARBURETOR GASKET
Ganie
Part No. 84576 TZ-50

303.1 Engine Components - View 1

Part No.

84912
84913
84914
84915
84916
84917
84918
84919
84920
84921
84922
22571
84923

Description Qty.
LEVER CHOKE

OIL DRAIN PLUG........ccccceveeeenn. 1
FLANGE BOLT, 8 X 32

OIL FILLER CAP.......ccooveieerirrerrnns 1
FLANGED BOLT......ccoccevivecririeeeenen 1
HEAD COVER.......cccoeiireere e 1
HEAD COVER GASKET
BREATHER TUBE

FLANGED BOLT, 8 X 60.................. 4
MUFFLER....oiiiieeeeeee s 1
MUFFLER GASKET......ccceevvvvveeeennen 1
NUT,HEX,M8 X 1.25

LEVER CONTROL......ccoeeeuerrenrnnene. 1
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304.1 Engine Components - View 2
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304.1 Engine Components - View 2
Item Part No. Description Qty.
-- 84924 GASKET KIT
1 Ref. Control Box (refer to 303.1)
2 84925 FUEL TANK
3 62841 SCREW,SELF TAPPING (62842).....4
4 84926 MUFFLER COVER..........c.ccccvvenine 1
5 84927 CYLINDER HEAD ASSEMBLY........ 1
6 84928 STUD BOLT, 6 X 112
6 84929 STUD BOLT, 8 X 32
7 84930 CYLINDER BARREL ASSEMBLY ....1
8 84931 OIL LEVEL SWITCHASSEMBLY......1
9 84932 GOVERNOR KIT.ccociiiiiieeieeneenne 1
10 84972 STARTER,HONDA,TZ50................. 1
-- 58258 STARTER,SOL.ENG.SI,5.5 HONDA
-- 84973 MAGNET SWITCH CORD
11 84933 CRANKSHAFT .ot 1
12 84934 OIL FILLER CAP WITH
DIPSTICK.....ccteveeteeeeee e 1
13 Ref. Oil Drain Plug (refer to 303.1)
14 Ref. Starter Assembly (refer to 303.1)
15 Ref. Air Cleaner (refer to 303.1)
16 84939 FLANGED BOLT, 8 X 32
17 84940 CRANKCASE COVER
ASSEMBLY .....oiiiiiiiiiieeeee e 1
17 84941 CASE COVER GASKET

Gania

Part No. 84576

TZ-50
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305.1 Engine Components - View 3 (to SN TZ5011-131)

"

G5
-

SN EXE

W

%,
™,
N

ﬁbmm

.._../ ..
AN N
\ ,/,/ T

!

!

LY

-2

e .,
o . RN i (&)
(B Ty *,
T J .
iy : N
® -
.-.lun o
...lrt_ N | MI:._
N h Lial
.r_ L -a -
r-. . el
A e . L 1)
() COE e
- n e ~ _“.W”_
% . fu
N --
.ot R .- ...N._...
T
_..“._H..._ _| .J_... _ ...LI
- =
L J_.ur..". P
.
1
_...I_:. ’ T
ot

-.nnvu..u- mmuu

.|..|-|.|. L - T = o
T R EEEE)

Genie

Part No. 84576

TZ-50

64



April 2013 300 Turntable Components
305.1 Engine Components - View 3 (to SN TZ5011-131)
Item Part No. Description Qty. |Item Part No. Description Qty.
-- 105535 KIT,BI-ENERGY,HONDA 28 33278 WASHER,FLAT,.75 HARDENED
1 35713 SCREW,FHS,1/4-20 X 2.75 29 5397 WASHER,FLAT,USS,5/16"Y
2 6638 WASHER,FLAT,USS,1/4"Y 30 6782 NUT,NYLOCK,5/16-18
3 6091 NUT,NYLOCK,1/4-20
55747 FUSE HOLDER,INLINE,GS............ 2
- 55726 FUSE,50 AMP......ccoiiiieiiiieeieee 1
5 Ref. Engine
(refer to 303.1 or 304.1)
6 104214 ROD,CHOKE........ccceiiiiii e 1
7 104194 SCREW,HHC,5/16-24,UNF,GSD 5
8 21496 NUT,HEX,1/4-28
9 51745 SOLENOID,1"STRKE,12V,SYNCR***.1
- 22446 SPRING,COMPRESSION .835 X 2
- 52514 BOOT,THROTTLE SOLENOID........ 1
10 6090 SCREW,HHC,1/4-20 X .75
11 104733 ALTERNATOR COVER
SUPPORT ... 1
12 4828 NUT,NYLOCK,3/8-16
13 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
14 104394 FORMING,ALTERNATOR
COVER™ ..ot 1
15 104815 BELT,3VX-250"**....cirieer e 1
16 104188 PULLEY,ALTERNATOR,2.75 X
BT D e 1
17 99786 ALTERNATOR,24V 45A.......ccceeeee 1
(includes item 16)
- 227139 KIT, TIMER RELAY & HARNESS, TZ50
(fo SN TZ5011-132)
18 64154 BOLT,CARRIAGE,3/8-16 X1.00,G5
19 104730 WELDMENT,ALTERNATOR
COVER...coo e 1
20 99833 FORMING,ALTERNATOR
1Y (@ 20 RSP 1
21 84947 KEY,PULLEY,HONDA........cccvvreerennns 1
22 104813 SHEAVE, 3V335JA......ccoiiiiiieen. 1
- 104814 BUSHING, JA3/4
23 99832 FORMING,ENGINE MOUNT........... 1
24 56099 RELAY,SPST,24V,50A.......ccccceeeeennne 1
25 80601 ISOLATOR,140# AXIAL,1.31
O D™ e 4
26 37218 SCREW,HHC,5/16-18 X 3.00
27 15086 WASHER,FLAT,.375 X 1.5 X .125
Genie
Part No. 84576 TZ-50 65
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305.2 Engine Components - View 3 (from SN TZ5011-132)
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April 2013 300 Turntable Components
305.2 Engine Components - View 3 (from SN TZ5011-132)
Item Part No. Description Qty. |Item Part No. Description Qty.
- 105535 KIT,BI-ENERGY,HONDA 33 6888 SCREW,HHC,1/4-20 X 1
1 35713 SCREW,FHS,1/4-20 X 2.75 34 R661490 RELAY 12V DC 30A NO OR........... 1
2 6638 WASHER,FLAT,USS,1/4"Y 35 8915 SCREW,HHC,1/4-20 X 1.25............ 1
3 6091 NUT,NYLOCK,1/4-20 36 226952 BRACKET,ENGINE RELAY............. 1
55747 FUSE HOLDER,INLINE,GS............ 2 37 226951 RELAY,OFF DELAY TIMER,12V...... 1
-- 55726 FUSE,50 AMP 38 6146 WASHER,FLAT,MS #10,Y
5 Ref. Engine (refer to 303.1 and 304.1) 39 49819 SCREW,PHILLIPS,PHM,10-32 X
6 104214 ROD,CHOKE oo, 1 R T 1
21496 NUT,HEX,1/4-28
51745 SOLENOID,1"STRKE,12V,SYNCR***.1
- 22446 SPRING,COMPRESSION .835 X 2
-- 52514 BOOT,THROTTLE SOLENOID
9 6090 SCREW,HHC,1/4-20 X .75
10 104733 ALTERNATOR COVER
SUPPORT....ccoiiireiree e 1
11 104730 WELDMENT,ALTERNATOR
COVER...eeeeeee s 1
13 5397 WASHER,FLAT,USS,5/16".Y
14 104188 PULLEY,ALTERNATOR,2.75 X
TS ———— 1
-- 104815 BELT,3VX-250***
15 6019 SCREW,HHC,3/8-16 X 1.25 GRD 5
16 4828 NUT,NYLOCK,3/8-16
17 99786 ALTERNATOR,24V 45A................... 1
includes item 14
18 104729 BRACKET,ALTERNATOR
MOUNT ..o 1
19 64154 BOLT,CARRIAGE,3/8-16 X1.00,G5
21 104813 SHEAVE, 3V335JA.....cccceeieveeeene, 1
22 104814 BUSHING, JA3/4......coevveeeicceeeeeens 1
23 84947 KEY,PULLEY,HONDA........ccccererennns 1
24 56099 RELAY,SPST,24V,50A........ccccecuuee 1
25 99832 FORMING,ENGINE MOUNT........... 1
26 80601 ISOLATOR,140# AXIAL,1.31
O D™ e 4
27 37218 SCREW,HHC,5/16-18 X 3.00
28 15086 WASHER,FLAT,.375 X 1.5 X .125
29 33278 WASHER,FLAT,.75 HARDENED
30 6782 NUT,NYLOCK,5/16-18
31 229846 BOLT,5/16-24 X 1.0,SAE J429G.....4
32 229629 SPACER,COVER MOUNT............... 1
Genie
Part No. 84576 TZ-50 67
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306.1 Battery Charger
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Item Part No.

~ 105334
-~ 97059
1 105739
~ 144180
3 55010
4 105277

105278
5 69475
6 85377
7 85376
8 85375

Description Qty.

CONNECTOR, IEC CHARGER CORD
for 5-LED battery charger

FUSE,BATTERY CHARGER***
for 5-LED battery charger

CHARGER,BAT,24VDC,H/LO

GEN2...ei e 1
MANUAL,OWNERS,CHARGER, 105739
LOCK, CONNECTOR.....c..cccvveerernen. 1

includes fasteners
POWER CORD,21 IN***
KIT,POWER CORD UPDATE***......1

POWER
CORD,CHARGER,110VAC,UK....... 1
includes item 4

POWER CORD,CHARGER,220

includes item 4

POWER
CORD,CHARGER,220,UK/AUS*.....1
includes item 4

POWER CORD,CHARGER,110

includes item 4

Gania

Part No. 84576

306.1 Battery Charger

TZ-50
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307.1 Power Unit
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Item Part No.

1A 40844

1B 105387

- 43685

— 44777

— 44778

2 44750

3 44752

44751

55921

6021
7A 76553

-~ 84461

7B 96193

- 233641

- 62857

- 85197

Description Qty.
MOTOR,ELECTRIC,24VDC
A5HP....cooeii e 1
(to SN TZ5006-313)
MOTOR,24DC,ADV

(from SN TZ5006-314)

SEAL KIT,LIFT PUMPBARNES**
(to SN TZ5006-313) (40844)

BEARING,MOTOR
(to SN TZ5006-313) (40844)

BEARING,MOTOR,36843,BRUSH
END*
(fo SN TZ5006-313) (40844)

SPRING-BRUSH,40844,

SCISSORS.......cccv vt 1
COVER-BRUSH

INSPEC.40844,SCISS................... 1
BRUSH,PWR UNIT (40844)*......... 1
SCREW,SHC,3/8-24 X 1.25"........... 2
WASHER,LOCK,.375.......cccocvnne. 2

PUMPHYD,8CC,CCW,BOSCH***....2

models with drive option

SEAL KIT,PUMP (76553/76554)***
for 76553

PUMP4CC GEAR,CCW***.............. 1

models without drive option

SEAL KIT,BOSCH PUMP
for 96193 w/Bosch PN 9510290001

SEAL KIT,REXROTH (67335,55920)
for 55920 (pump no longer available)

SEAL KIT,BOSCH PUMP***
for 96193 w/Bosch PN 9510090001

Gania

Part No. 84576

TZ-50

307.1 Power Unit
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308.1 Electrical Diagram and Power Cables (to SN TZ5011-310)

Battery Compartment Battery Compartment
Charger Side Ground Control Side

@\ ® ® @\ ®
O—C ®
®
Black
3
! [P
M- B-
=l @) AI2 35‘ El)s
Red Controller
8D
= A% DC1 @
Pump Motor
L Charger
O, 03 ®
275A
Fuse
Gania
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300 Turntable Components

308.1 Electrical Diagram and Power Cables (to SN TZ5011-310)

Item Part No. Description Qty. |Item
- 104377 HARNESS,ENGINE TZ50 --
-- 104103 HARNESS,SWING CHASSIS TZ50
-- 99753 HARNESS,DRIVE CHASSIS -

(to SN TZ505-318)
-- 105256 HARNESS,DRIVE CHASSIS
(from SN TZ5005-319) -
-- 99754 HARNESS,BASE CONTROL TO -
PLAT
- 104139 HARNESS,BASE TO PLAT POWER 1
- 104117 HARNESS,JIB,TZ50 9
-- 104138 LIMIT SWITCH,DUAL WITH
HARNESS 3
(to SN TZ505-318) 4
- 105257 LIMIT SWITCH,DUAL W/HARNESS*** 5
(from SN TZ5005-319) 6
-- 88356 SWITCH,LIMIT,TABULATED,BLUE*** 7
- 104361 HARNESS,LIGHT, TONGUE,US 8
(to SN TZ5005-395) ANSI and CSA
models
-- 76698 HARNESS,LIGHT ANSI TZ50
(from SN TZ5005-396) ANSI and CSA
models
- 104362 HARNESS,LIGHT,MAST,US
-- 104406 HARNESS,LIGHT, ANSI PLAT TZ50
ANSI and CSA models
-- 104583 HARNESS,LIGHTS,CE,TZ50
CHASSIS
CE models
-- 105450 HRNS,DRIVE CTRL BX
-- 104584 HARNESS,LIGHTS,CE,TZ50 PLAT
CE models
-- 99089 CAPACITOR,4700MFD 25V
(to SN TZ5005-382)
-- Ref. Fuse, 275A
(refer to 301.1)
-- 104140 HARNESS,DRIVE OPTION
-- 104583 HARNESS,LIGHTS,CE,TZ50
CHASSIS
CE models
-- 104584 HARNESS,LIGHTS,CE,TZ50 PLAT
CE models
-- 105473 HARNESS, LIGHT,CE MAST TZ50
CE models
-- 105524 TZ50 OP LIGHT ELEC BRK
PACKAGE
CE models
Gania
Part No. 84576 TZ-50

Part No.

105473

43956

76697
43956

104379
104380
104381
104382
104383
104384
104385
104386

Description

HARNESS, LIGHT,CE MAST TZ50
CE models

WIRE CABLE,14/3 CON.TPE

KT i 718-inches

AC power-to-platform option
HARNESS,DRIVE CHASSIS
WIRE CABLE,14/3 CON.TPE

B 1 718-inches

AC power-to-platform option

CABLE ASSY, 38" RED, TZ50.........
CABLE ASSY, 6" RED, TZ50...........
CABLE ASSY, 21" BLK, TZ50.........
CABLE ASSY, 10" BLK, TZ50.........
CABLE ASSY, 14" RED, TZ50.........
CABLE ASSY, 10" RED, TZ50.........
CABLE ASSY, 36" RED, TZ50.........
CABLE, ASSY, 54" BLK, TZ50........

Qty.
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300 Turntable Components
308.2 Electrical Diagram and Power Cables (from SN TZ5011-311 to TZ5011-404)

Battery Compartment

Battery Compartment
Ground Control Side

Charger Side

[ ¢ @ [ @
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(12) OO ©)
275A Fuse
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S5 AI2 B:?‘
Red <4> Controller
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Charger Pump Motor
Power 69 Cs)
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308.2 Electrical Diagram and Power Cables (from SN TZ5011-311 to TZ5011-404)

Item Part No. Description Qty. |Item
- Ref. Fuse, 275A 4
(refer to 301.1) 6
- 104103 HARNESS,SWING CHASSIS TZ50 8
- 104117 HARNESS,JIB,TZ50 9
- 104139 HARNESS,BASE TO PLAT POWER 10
- 104140 HARNESS,DRIVE OPTION 11
- 104362 HARNESS,LIGHT,MAST,US 12
- 104377 HARNESS,ENGINE TZ50 13
(to SN TZ5011-131)
- 104406 HARNESS,LIGHT, ANSI PLAT TZ50
ANSI and CSA models
- 104583 HARNESS,LIGHTS,CE,TZ50
CHASSIS
CE models
- 104584 HARNESS,LIGHTS,CE,TZ50 PLAT
CE models
- 105257 LIMIT SWITCH,DUAL W/HARNESS***
- 105429 HARNESS,LIGHT,MAST US TZ50
- 105450 HRNS,DRIVE CTRL BX
- 105473 HARNESS, LIGHT,CE MAST TZ50
CE models
- 105524 TZ50 OP LIGHT ELEC BRK
PACKAGE
CE models
- 227441 HARNESS,ENGINE TZ50
(from SN TZ5011-132)
- 232544 HARNESS, 12 GA, 12"
-- 232545 HARNESS, 10 GA, 12"
- 232546 CONTACTOR HARNESS
- 232692 RESISTOR HARNESS
- 232693 RESISTOR, HARNESS, GROUND
BOX
- 43956 WIRE CABLE,14/3 CON.TPE
JKT e, 718-inches
AC power-to-platform option
- 76697 HARNESS,DRIVE CHASSIS
- 76698 HARNESS,LIGHT ANSI TZ50
-- 88356 SWITCH,LIMIT, TABULATED,BLUE***
- 99521 TZ-50 OP PWR TO PLAT
USANSICSA
- 99754 HARNESS,BASE CONTROL TO
PLAT
2 104380 CABLE ASSY, 6" RED, TZ50........... 2
104381 CABLE ASSY, 21" BLK, TZ50......... 1
Gania
Part No. 84576 TZ-50

Part No.

104382
104384
104386
232540
232543
232539
232541
232542

Description

CABLE ASSY, 10" BLK, TZ50.........
CABLE ASSY, 10" RED, TZ50.........
CABLE, ASSY, 54" BLK, TZ50........
CABLE ASSY, 28" RED, TZ50
CABLE ASSY#2 X 46.5" LG
CABLE ASSY, 21.5" RED, TZ50
CABLE ASSY, 21.5" RED, TZ50
CABLE ASSY, 7.75" RED, TZ50
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308.3 Electrical Diagram and Power Cables (from SN TZ5012-101)

Battery Compartment
Charger Side

Battery Compartment
Ground Control Side
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3] | Controller
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O—©
Black
o@D
Red
D
Pump
Charger
275A Fuse

7

I—% Contactor
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Item Part No.

-~ 104117
-~ 104139
-~ 104140
-~ 104362
-~ 104406

-- 104583

- 104584

- 1056257
- 105429
-- 105450
- 105473

- 105524

- 227441

- 236769
-- 43956

- 76697
-- 76698
-- 88356
- 99521

- 99754

104379
104380
104381
104382
104384
232543
104386
236777
233373

© 00 N O o M WON -~

308.3 Electrical Diagram and Power Cables (from SN TZ5012-101)

Description Qty.

Ref. Fuse, 275A
(refer to 301.1)

HARNESS, JIB,TZ50
HARNESS,BASE TO PLAT POWER
HARNESS,DRIVE OPTION
HARNESS,LIGHT,MAST,US

HARNESS,LIGHT, ANSI PLAT TZ50
ANSI and CSA models

HARNESS,LIGHTS,CE,TZ50
CHASSIS
CE models

HARNESS,LIGHTS,CE,TZ50 PLAT
CE models

LIMIT SWITCH,DUAL W/HARNESS™***
HARNESS,LIGHT,MAST US TZ50
HRNS,DRIVE CTRL BX

HARNESS, LIGHT,CE MAST TZ50
CE models

TZ50 OP LIGHT ELEC BRK
PACKAGE
CE models

HARNESS,ENGINE TZ50
(from SN TZ5011-132)

HARNESS,SWING CHASSIS, TZ50

WIRE CABLE,14/3 CON.TPE
N | 718-inches
AC power-to-platform option

HARNESS,DRIVE CHASSIS
HARNESS,LIGHT ANSI TZ50
SWITCH,LIMIT,TABULATED,BLUE***

TZ-50 OP PWR TO PLAT
USANSICSA

HARNESS,BASE CONTROL TO
PLAT

CABLE ASSY, 38" RED, TZ50
CABLE ASSY, 6" RED, TZ50........... 2
CABLE ASSY, 21" BLK, TZ50......... 1
CABLE ASSY, 10" BLK, TZ50......... 2
CABLE ASSY, 10" RED, TZ50......... 1
CABLE ASSY#2 X 46.5" LG

CABLE, ASSY, 54" BLK, TZ50........ 1
CABLE ASSY, 28" RED, TZ50
CABLE ASSY, 8" RED, TZ50

Gania

Part No. 84576

TZ-50
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309.1 Electrical Diagram, Lights (to SN TZ5012-215)

Tongus

SEde Lighit Sde Lighl

Frast

Tailight Tailick
l=H Tighid

Gania
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Item

1A

1B

1C

1D

2A

2B

3A

3B

Part No.

104361

105428

105432

129003

105429

105473

105430

105433

309.1 Electrical Diagram, Lights (to SN TZ5012-215)

Description Qty.

HARNESS LIGHT,TONGUE,US......1
(fo SN TZ5005-395) (ANSI, CSA)

HARNESS,LIGHT ANSI TZ50.........1
(from SN TZ5005-396) (ANSI, CSA)

HARNESS,LIGHT,CE CHASS

(CE, AUS)

HRNS,TZ50,CHASSIS,AUS............ 1
(AUS electric brake)

HARNESS,LIGHT,MAST US

(CE, AUS)
HARNESS,LIGHT, ANS| PLAT

(ANSI, CSA)

HARNESS,LIGHT,CE PLAT TZ50....1
(CE, AUS)

Gania

Part No. 84576

TZ-50
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309.2 Electrical Diagram, Lights (from SN TZ5012-216)
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309.2 Electrical Diagram, Lights (from SN TZ5012-216)

Item Part No. Description Qty.
1A 105428 HARNESS,LIGHT ANSI TZ50......... 1
(from SN TZ5005-396) (ANSI, CSA)
1B 229149 HARNESS, TZ50 CE CHASSIS......1
1C 129003 HRNS,TZ50,CHASSIS,AUS
(electric brake)
2 105429 HARNESS,LIGHT,MAST US
TZ50. e 1
(ANSI, CSA)
3A 229150 HARNESS, LIGHT, CE MAST
TZ50 e 1
3B 129010 HRNS,MASTAUS.....c...cccverirrrrnen 1
(electric brake)
4 105430 HARNESS,LIGHT,ANSI PLAT
TZ50.. e 1
(ANSI, CSA)
5A 229151 HARNESS, LIGHT, CE PLAT
TZ50. e 1
5B 214590 HARNESS,LIGHT,AUS PLATFORM
Tz 1
(electric brake)
Gania

Part No. 84576 TZ-50
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310.1 Ground Controls
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310.1 Ground Controls
Item Part No. Description Qty. |Item Part No. Description Qty.
-~ 105552 GRND CNTRL BOX,ASSY - 66815 BASE, W/1 N.O. CONTACTS***
(complete, models with drive option) - 66816 CONTACT.N.O.
-~ 231169 LOWER CONTROL BOX ASSY 11 226320 ASM, BUTTON & BOOT, BLK.........1
(complete, models without drive
: - 66815 BASE, W/1 N.O. CONTACTS***
option)
1 84631 GROUND CNTRL BOX LID - 66816 CONTACTN.O.
ASSY,TZ50 12 226320 ASM, BUTTON & BOOT, BLK......... 1
2 226320 ASM, BUTTON & BOOT, BLK......... 1 — 15243 PLUG,NYLON .875 BLACK
- 66814 BASE,WITH 2 N.O. CONTACTS*** DOMED..... oo 1
3 226320 ASM, BUTTON & BOOT, BLK.........1 -~ 66815 BASE, W/1 N.O. CONTACTS***
-~ 66815 BASE, W/1 N.O. CONTACTS*** -~ 66816 CONTACT,N.O.
-~ 66816 CONTACT,N.O. 13 226320 ASM, BUTTON & BOOT, BLK......... 1
4 226320 ASM, BUTTON & BOOT, BLK.........1 —- 66815 BASE, W/1 N.O. CONTACTS™
- 66814 BASE,WITH 2 N.O. CONTACTS** - 66816 CONTACTN.O.
5 226322  ASM, E-STOP & BOOT................. 1 14 226320  ASM, BUTTON & BOOT, BLK.........1
— 66817 BASE WITH 1 NC CONTACT, - 66815 BASE, W/1 N.O. CONTACTS***
E-STOP - 66816 CONTACT,N.O.
- 66818 CONTACT,NC 15 226320 ASM, BUTTON & BOOT, BLK......... 1
6 38020 CIRCUIT BREAKER, 15 AMP......... 2 - 66815 BASE, W/1 N.O. CONTACTS***
Engine models - 66816 CONTACTN.O.
-~ 21858 E'E)UN?E’;YLON -38 BLACK 1 16 226320 ASM, BUTTON & BOOT, BLK......... 1
DC models - 66815 BASE, W/1 N.O. CONTACTS***
- 38020 CIRCUIT BREAKER, 15 AMP......... 1 - 66816 CONTACT,N.O.
DC models 17 104094 CONN,RECEP 21 WAY.....eoevreenn. 1
7 96008-S KEYSWITCH,3 POS.W/KEYS***.....1 18 73733 CONN,RECEP 12 WAY,BLK
includes 1 pair of keys FLANGE.......ooeeeeeeeeeeesere e s 1
- 37947 KEYS,10 PACK™** 19 87748 CONN,RECEP 14 WAY......covvrrne... 1
- 83093 KEY SINGLE™* 20 87755 CONN,RECEP 8 WAY
8 226320 ASM, BUTTON & BOOT, BLK......... 1 T14-18GAFL..oee e, 1
Bi-fuel and Engine models 21 73717 CONN,RECEP 4 WAY,12-14GA
— 15243 PLUG,NYLON .875 BLACK I 1
g(C)MEB..I ......................................... 1 22 73736 CONN,RECEP 48 WAY.4 X 12........ 1
moaels 23 104099  MODULE,TIME DELAY.....oooooo.. 1
- 66816 CONTACTN.O. 24 99084 MODULE, TIME DELAY................. 1
9 99088 LED,RED 24V FLASHING............... 1 25 104093 TERMINAL RAIL......rveeereerrrnrereen. 1
21858 gfunéoz{\e(liON 38 BLACK DOMED - 104095 JUMPER COMB,5 WAY
ANSI and CSA models - 104096 DIN RAIL 11.00" LG
10 226320  ASM, BUTTON & BOOT, BLK........1 - 74911 TERMINAL BLOCK, WIELAND***
Bi-fuel and Engine models - 74912 TERMINAL BLOCK END PLATE
- 15243 PLUG,NYLON .875 BLACK -~ 74913 END STOP, DIN RAIL,SCREW
DOMED oo 1 CLAMP
DC models
Gania
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310.1 Ground Controls
(continued)

Item Part No. Description Qty.
- 74917 JUMPER COMB, 2-WAY,WIELAND
26A 56302 RELAY,24VDC,40/30A,SEALED***.17

engine models
26B 56302 RELAY,24VDC,40/30A,SEALED***.14
DC models
27A 99311 WELDMENT,BASE CONTROL
210 ) ST 1
(to SN TZ25011-207)
27B 230350 WELDMENT,BASE CONTROL BOX
(from SN TZ5011-208)
28 109804 BUTTON,PUSH,GREEN,ASSEMBLY***.1
- 104092 BASE,W/1N.O.,W/GREEN LED
(includes 1 each N.O. contact)
- 109803 COVER,PUSH BUTTON
outrigger, raise/lower and indicator
light
29 66813 BUTTON,PUSH,BLACK W/SEAL***
- 66815 BASE, W/1 N.O. CONTACTS***
-- 66816 CONTACT,N.O.
30 104707 FORMING, RELAY MOUNT TZ50
LWR .o 2
31 49818 SCREW,PHILLIPS,PHM,10-32 X .38
32 23405 NUTSERT,10-32 STEEL CAD
I I TR 1
33 104704 FORMING, RELAY MOUNT TZ50
LWR e 1
34 45383 ALARM,WARBLE TONE 5-30
VDO ™ et ettt 1
Does not include 72326 nut
- 72326 NUT - PLASTIC,RING FOR ALARMS
35A 23134 BATTERY CHARGE
INDICATOR ™ ™ ... 1
35B 45840 PLUG,NYLON 2.00 BLACK
DOMED.....oiiiiiiieiees e 1
(models without BCI)
36 19506 HOUR METER,10-80 VOLTS***......1
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300 Turntable Components

310.1 Ground Controls
(continued)
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400 Lift Components

401.1 Lift Structure - View 1
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400 Lift Components

Item Part No. Description Qty. |Item
1 8516 SCREW,HHC,3/8-16 X 1.50,GR5 18B
2 45226 ROD END,.375 X 3.69........ccc.c...... 10
3 4828 NUT,NYLOCK,3/8-16 19
4 236646 PIN, 1.25 DIA X 8.00LG, 1 HOLE.....2
5A 97410 PRIMARY BOOM ASSEMBLY W/ 20
DECAL.....coeiieeeeeeeeeeccceeeeeeeeeee 1
(to SN TZ5005-318)
5B 97413 PRIMARY BOOM ASSEMBLY W/
DECAL 21
(from TZ5005-319 to TZ5006-361)
5C 109705 WELDMENT, PRIMARY BOOM.....1 | 22A
(from TZ5006-362) (does not include
decals, refer to section 1) 22B
6 104607 PIN,1.00DIAX7.70LG,1HOLE.......... 2
7 104609 PIN,1.25DIAX9.86LG,CHAMFER...4 | 23A
8 87073 GROMMET,RUBBER 3 X .25 X
23B
3D s 1
9 Ref. Platform Level Master Cylinder
(refer to 604.1) 24
10 104610 PIN,1.00DIAX9.45LG,1 HOLE......... 1 25
11 6091 NUT,NYLOCK,1/4-20
12A 104164 CLAMP2 HOSE......cocecveeeereeeeeae 1 26
(to SN TZ5005-213)
12B 104165 CLAMP4 HOSE,6 CABLE............... 2 27A
(to SN TZ5005-213)
12C 104671 BLOCK,6 HOSE,5 CABLE
CLAMP . e 2 27B
(from SN TZ5005-214)
13 104672 PLATE,HOSE CLAMP........cc.evvuren. 2 28
(from SN TZ5005-214)
14A 73464 BOLT,CARRIAGE,1/4-20 X 1.75,G2 20A
(to SN TZ5005-213)
14B 96903 BOLT,CARRIAGE,1/4-20 X 3.50,G2
(to SN TZ5005-213) 20B
14C 96905 BOLT,CARRIAGE,1/4-20 X 2.5,G2 30
(from SN TZ5005-214)
15 6357 NUT,HEX,1/4-20 31
16 104606 PIN,1.75DIAX9.86LG,CHAMFER.....3 32
17A 97337 MID-PIVOT ASSY. W. WORD 33
DECAL.....coiiiceeee e 1
USA, Canada and Australia 34A
17B 97338 MID-PIVOT ASSY.W. SYM. DECAL
Europe, Asia and South America
18A 99626 BLOCK,MAST REST.......ccceeveeerrne 1
(to SN TZ5005-213)
Gania
Part No. 84576 TZ-50

Part No.

48219

13918

104341

55761
99940

99938

104660

73464

9116

104661

104662

97339

97340

6019

104727

104319

13002
6782
43456

97341

401.1 Lift Structure - View 1

Description Qty.
WEARPAD,EXTENSION CYLINDER

(from SN TZ5005-214)

SCREW,HHC,3/8-16 X
1.75,GRD.8....ccciiireeeeee e 2

TENSION BAR ASSEMBLY............ 1
includes items 3, 18 and 19

BEARING,1.75IDX2.000DX2.25L....4
PLATE,TUBE AND HOSE

BLOCK,6 TUBE,4 WIRE CLAMP.....3
(to SN TZ5005-213)

BLOCK,6 TUBE CLAMP.................. 4
(from SN TZ5005-214)

BOLT,CARRIAGE, 1/4-20 X 1.75,G2
(to SN TZ5005-213)

BOLT,CARRIAGE, 1/4-20 X 1.25,G2
(from SN TZ5005-214)

Ref. Lift Cylinder
(refer to 604.1)

BLOCK,6 CABLE CLAMP............... 2
(to SN TZ5005-213)
PLATE,CLAMP......coosorveeneeeeeeeree. 2
(from SN TZ5005-214)

TURNTABLE ASSY. W. WORD
DECAL oo eeeeeeee e esse e 1

USA, Canada and Australia

TURNTABLE ASSY.W. SYM. DECAL
Europe, Asia and South America

SCREW,HHC,3/8-16 X 1.25 GRD 5
models with drive option

WELDMENT, DRIVE BOX
MOUNT ™ .o 1
models with drive option

FORMING,DRIVE MOUNT CE....... 1

Ref. Drive Controls
(refer to 403.1)

SCREW,HHC,5/16-18 X 1 GR5
NUT,NYLOCK,5/16-18
CLAMP TOGGLE,MAST HOLD

DOWN. ..o 1
SEC. BOOM ASSY W/WORD
DECAL....oo e 1

USA, Canada and Australia (to SN
TZ5005-318)
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401.1 Lift Structure - View 1
(continued)

Item Part No. Description Qty.
- 97342 SEC. BOOM ASSY W/SYM DECAL
Europe, Asia and South America (from
TZ5005-319)
34B 97411 SEC. BOOM ASSY W/WORD
DECAL. ..o it eeee e 1
USA, Canada and Australia (fo SN
TZ5005-318)
- 97412 SEC.BOOM ASSY W/SYM DECAL
Europe, Asia and South America (from
TZ5005-319)
35 51063 SCREW,PHILLIPS,RHM,10-32 X 1.5
36 6178 NUT,NYLOCK,10-32
37 105235 FORMING,LIMIT SWITCH
MOUNT ... eee e 1
38 105257 LIMIT SWITCH,DUAL
W/HARNESS ™ ..o 1
- 19491 CONTACTOR,LIMIT SWITCH......... 1
--  88356-146R1 SWITCH,LIMIT,TABULATED,BLUE**
39 6878 BOLT,CARRIAGE,1/4-20 X .75,G2
40 105249 FORMING,HINGE MOUNT............. 1
41 105274 COVER,DUST,RUBBER,NEOPRENE.1
42 105276 PLATE,COVER MOUNT
(RETRO).c.eiieeeer e 1
43 104804 HINGE, SPRING, LONG LEG......... 1
44 41695 RIVET,STL,STL,.188 X .50.............. 3
45 105236 FORMING,LIMIT SWITCH ACT......1
46 Ref. Extension Cylinder
(refer to 604.1)
47 Ref. Flashing Beacon
(refer to 701.1)
88
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400 Lift Components

401.1 Lift Structure - View 1
(continued)

This Page Intentionally Left Blank

Gania

Part No. 84576

TZ-50

89



400 Lift Components April 2013

402.1 Lift Structure - View 2
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400 Lift Components

Item Part No. Description Qty. |Item
1 Ref. Platform Pivot Assembly 26
(refer to 501.1, 502.1 or 503.1)
2 99618 PIN,1.00DIAX12.50LG, 1HOLE........1 27
3 8516 SCREW,HHC,3/8-16 X 1.50,GR5 28
4 45226 ROD END,.375 X 3.69........coocrneune. 6
5 4828 NUT,NYLOCK,3/8-16 09
6 99665 WELDMENT,JIB COMP
MEMBER -..cvvrreeeee oo seseeereeeessseen 2 30
7 Ref. Jib Cylinder 31
(refer to 604.1) 32
8 Ref. Jib Manifold 33A
(refer to 603.1) 33B
9 105226 VALVE,NEEDLE,INBODY FINE 34
ADU e 1
10 99660 WELDMENT,JIB TENSION 35
MEMBER.........ooeereeeeeeeseeeseeseeneenens 1 36
11 99650 WELDMENT,JIB PIVOT................... 1 37
- 25817 BEARING,1.00IDX1.250DX1.00L
—- 51474 BEARING,1.00IDX1.250DX0.75L 38
—~ 76165 BEARING,FL,1.00IDX1.250DX0.71L 39A
12 104608 PIN,1.00DIA.X6.45LG,1HOLE......... 1| 38
13 109719 FORMING,CABLE BRIDGE 40
MOUNT ™ ..o s 1| 41A
14 87645 BOLT,CARRIAGE, 1/4-20 X .63,G2 41B
15 6091 NUT,NYLOCK, 1/4-20 42
16 99619 PIN,1.25DIAX5.30LG,2RING.......... 1 43
- 30217 SNAP RING,EXTERNAL,1.25
DIAX™ oo 2 44
17 79585 PIN,0.75DIAX4.51LG,2RING.......... 2 45
- 10262 SNAP RING,EXTERNAL,.75DIA.....4
18 99934 WELDMENT,CABLE BRIDGE OLD
STYL et eene s 1
19 Ref. FORMING,CABLE TRACK
TRAY .ot 1
(refer to 403.1)
20 87645 BOLT,CARRIAGE, 1/4-20 X .63,G2
21 99712 FORMING,CABLE TRACK JOINT...1
22 99639 CABLE TRACK,TZ50........coorevereen. 1
—~ 58980 REPAIR,7 LINKS,3"IDX3.5"0D
—~ 84448 HINGE BAR,CABLE TRACK (79633)*
23 99713 BLOCK,CABLE TRACK FOOT........2
24 9116 BOLT,CARRIAGE, 1/4-20 X 1.25,G2
25 99938 BLOCK,6 TUBE,4 WIRE CLAMP.....3
Gania
Part No. 84576 TZ-50

Part No.

99940

73464

109708
99625
6090
6356
100171
124010
8915
6638
99626
13918

129100
87868
87869
104741
29080
42502
6878

99617
99616

402.1 Lift Structure - View 2

Description

PLATE,TUBE AND HOSE

BOLT,CARRIAGE,1/4-20 X 1.75,G2

Ref. Primary Boom Assembly with
Decals
(refer to 401.1)

BLOCK, CABLE BRIDGE GUIDE....1
WEARPAD,CABLE BRIDGE........... 1
SCREW,HHC,1/4-20 X .75
WASHER,LOCK,.25

SHIM,CARRIAGE HDPE,POLYPROPYLE.1
SHIM,CARRIAGE...........ccccrrrirne 1
SCREW,HHC,1/4-20 X 1.25
WASHER,FLAT,USS,1/4"Y

BLOCK,MAST REST.........coeerurnen. 1
SCREW,HHC,3/8-16 X
1.75,GRD.8....ccvieieecee e 2

WEAR PAD,4X4X.75 W/INSERT.....2
SHIM, TOP&BOT,SHORT,.03 THK
SHIM, TOP&BOT,SHORT,.06 THK
WEAR PAD,3.75 X 1.50 X .63......... 4
SHIM,WEAR PAD,5X 1.5 16GA
SHIM,SIDE PAD 22GA.
BOLT,CARRIAGE,1/4-20 X .75,G2

Ref. Platform Level Slave Cylinder
(refer to 604.1)

PIN,1.00DIAX11.00LG,2HOLE........ 1
PIN,1.25 DIA X 5.88 LG,1 HOLE.....1
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April 2013 400 Lift Components
403.1 Cable Track
Item Part No. Description Qty.
- 109707 KIT,TZ50 CABLE TRK RETRO,ANSI*
for units built before serial number
TZ5006-362
-- 109806 KIT,TZ50 CABLE TRK RETRO,CE***
for units built before serial number
TZ5006-362
1 109671 FORMING, CABLE BRIDGE **....... 1
2 73464 BOLT,CARRIAGE,1/4-20 X
1.75,G2 e 2
3 6091 NUT,NYLOCK,1/4-20......ccceeveerreernnes 2
4 99648-S FORMING,CABLE TRACKTRAY.....1
87645 BOLT,CARRIAGE,1/4-20 X
B3,G2 e 1
6 6091 NUT,NYLOCK,1/4-20......ccccevevrrrennes 6
7 99625 WEARPAD,CABLE BRIDGE........... 2
8 9116 BOLT,CARRIAGE,1/4-20 X
1.25,G2. e 6
9 6091 NUT,NYLOCK,1/4-20......cccoeveererernnn 4
10 109719 FORMING,CABLE BRIDGE
MOUNT i 1
11 9116 BOLT,CARRIAGE,1/4-20 X
1.25,G2.. e 2
12 6091 NUT,NYLOCK,1/4-20.......cccoovverurrnn. 2
13 109686 PLATE, CABLE AND HOSE
CLAMP. ..o 2
14 109685 CABLE AND HOSE CLAMP............ 2
15 73464 BOLT,CARRIAGE,1/4-20 X
1.75,G2. e 2
16 6091 NUT,NYLOCK,1/4-20........cccoeurrrennen 2
17 109708 BLOCK, CABLE BRIDGE GUIDE....1
18 9116 BOLT,CARRIAGE,1/4-20 X
1.25,G2. e 2
19 6091 NUT,NYLOCK,1/4-20......cccoeveurerenne. 2
20 6638 WASHER,FLAT,USS,1/4"Y .............. 2
21 39579 RIVET,STL,STL,.188 X 45............ 20
22 109668 FORMING, CABLE BRIDGE*........ 1
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404.1 Drive Controls
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400 Lift Components

Item Part No. Description Qty. |Item
-- Ref. Harness Drive Control Box --
(refer to 308.1)
-- 104378 DRIVE BOX ASSEMBLY,ANSI
ANSI and CSA models 9A
-- 104390 DRIVE BOX ASSEMBLY,CE
CE models
- 115042 PCB, JOYSTICK, TZ50
1A 226320 ASM, BUTTON & BOOT, BLK......... 1 9B
ANSI and CSA models
-- 66814 BASE,WITH 2 N.O. CONTACTS***
includes 2 each N.O. contact .
-- 66816 CONTACT,N.O.
1B 15243 PLUG,NYLON .875 BLACK
DOMED.....coieeeeeeeee e 1 10
CE models
2A 226320 ASM, BUTTON & BOOT, BLK......... 1 11
ANSI and CSA models
-- 66814 BASE,WITH 2 N.O. CONTACTS***
includes 2 each N.O. contact 12
-- 66816 CONTACT,N.O.
2B 15243 PLUG,NYLON .875 BLACK 13
DOMED....cooiieeeeeee e e 1 -
CE models
3A 226320 ASM, BUTTON & BOOT, BLK......... 1
ANSI and CSA models --
-- 66814 BASE,WITH 2 N.O. CONTACTS*** 14
includes 2 each N.O. contact
-- 66816 CONTACT,N.O. 14
3B 15243 PLUG,NYLON .875 BLACK
DOMED.....cooieeee e 1 15A
CE models
4 115032 JOYSTICK BOOT BRACKET,
TZ50... e 1 15B
5 52041 HANDLE HALF-BACKSIDE,GS
N X I G 1
115034 THUMB CAP, JOYSTICK, TZ50......1 16
115035 JOYSTICK ROBBER BOCQT, 17
TZ50....iiee e 1
8A 115036 POTENTIOMETER W/ADAPTOR 18
B 1745 O P 1
(for use with models to SN 19
TZ5009-202 also equipped with items
11-12 20
8B 129189 POTENTIOMETER
(for use with models from 21
TZ5009-203)
Gania
Part No. 84576 TZ-50

Part No.

129190

115037

128189

129190

115038

115039

115040

226322

66817

66818

6090

6889

129080

99999

52040

52042

129193
46271

65544

65545

404.1 Drive Controls

Description Qty.

POTENTIOMETER MOUNTING
ASSY
for 129189

POTENTIOMETER W/ADAPTOR

(for use with models to SN
TZ5009-202, models also equipped
with items 11-12

POTENTIOMETER
(for use with models from
TZ5009-203)

POTENTIOMETER MOUNTING
ASSY
for 129189

MECHANICAL
ASSY,JOYSTICK,TZ50.................... 1

DIRECTION
SWITCH,JOYSTICK,TZ50.............. 1
(to SN TZ5009-202)

CAM ASSY,JOYSTICK, TZ50.......... 1
(fo SN TZ5009-202)

ASM, E-STOP & BOOQT...........cee..e.. 1

BASE WITH 1 NC CONTACT,
E-STOP
includes 1 each N.C. contact

CONTACT,NC

SCREW,HHC,1/4-20 X .75
for 66866

NUT,LP NYLOCK,1/4-20
for 66866

DRIVE CONTROLLER (C-TECH)....1
to SN 08-532; includes items 4-10 and
16-25

DRIVE CONTROLLER (C-TECH)
from SN 08-533; includes items 4-10
and 16-25

HANDLE HALF,ENABLE
SW.SIDE-GS™......cccoeririrreeereeeene 1

LEVER,FUNC ENABLE
SWITCH,RGE™ ..o 1

SWITCH,HANDLE........cccoeriieene 1

NUT-MOUNTING,PUSH
BUTTON-44988........ccccoreveeirrreennns 1

NUT-ENABLE SWITCH
LEVER(57890).......ccccvvieenrrerreennens 1

SCREW-ENABLE SWTCH
LEVER/57890........ccccoiiiecriceen 1
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404.1 Drive Controls

(continued)

Item

22
23
24

25
26
26
26
27
27
27

Part No.

52043
58985
129192

65178
23405
84633
99746
57881
69620-S
99688

Description Qty.

NUT,JOYSTICK,44988, RGE.......... 1
SCREW,HANDLE42032,40612,36867.1

ASSEMBLY SCREWS, HANDLE.....1
set of 4

ROCKER ASSY W/ROLLPIN***......1
NUTSERT,10-32 STEEL CAD PLTD
DRIVE CNTRL BOX LID ASSY,TZ50
FORMING,DRIVE BOX BASE
LATCH, RUBBER, 3-13/32 X 1-7/8
STOPPER, COVER LATCH
RIVET,STL, .125 X .125
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501.1 Platform Installation - ANSI and CSA Models without Platform Overload Option
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500 Platform Components

501.1 Platform Installation - ANSI and CSA Models without Platform Overload Option

Item Part No.

1A 84942
1B 104500
6610
4828
99670
5 99618
6 8516
7 45226
8 104499
9 99617
10 8538
11 38509
12 99677
13 94439
14 6888
15 45748
16 6091
17 78976
18 6090
19 99707
20A 237173
- 233718
-- 233745
20B 62509
20B 83042
21 99680
22 10255
23 10258
24 A7775

Description Qty.
LIMIT SWTCH ACTUATOR BUMPR

from SN TZ5004-1 to TZ5004-182
(includes item 8)

BUMPER,LIMIT SWITCH ACTUATOR
from SN TZ5004-183

SCREW,FHS,3/8-16 X 2 GRD.8......1
NUT,NYLOCK,3/8-16

WELDMENT,PLAT MOUNT,NR....... 1
ANSI and CSA models

PIN,1.00DIAX12.50LG,1HOLE........ 2
SCREW,HHC,3/8-16 X 1.50,GR5
ROD END,.375 X 3.69..........cceeeueue 4
FORMING, GLIDE PAD
PIN,1.00DIAX11.00LG,2HOLE........ 2
NUT,LP NYLOCK,3/4-10
SCREW,HHC,3/4-10 X 6
FORMING,LWR PLAT MNT,ANS].....2
SCREW,HHC,3/4-10 X 1.5
SCREW,HHC,1/4-20 X 1

ROD END,.250 X 2.75 LG............... 2
NUT,NYLOCK,1/4-20

PIN,.75 DIA X 8.75 LG,GES 1380....2
SCREW,HHC,1/4-20 X .75
FORMING,CABLE GUARD............. 1
ROTATOR,PLATFORM***................ 1

Ref. Rotator Manifold
(refer to 603.1)

PLATFORM ROTATOR, TZ-50
SEAL AND BRG KIT,4.5K ROTATOR

INNER BEARING CUP(48056)T50***
(for 99689)

BEARING KIT,ROTATOR,4.5K***
(for 99689)

WELDMENT,PLAT MOUNT
ROTATE.....ooi e 1

SCREW,HHC,3/4-10 X 10
NUT,NYLOCK,3/4-10
SPACER,ROUND ENGINE TRAY....2

Gania
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502.1 Platform Installation - CE, AUSTRALIA, ANSI and CSA Models with Platform Overload
Option (models without platform rotator option)
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500 Platform Components

502.1 Platform Installation - CE, AUSTRALIA, ANSI and CSA Models with Platform Overload
Option (models without platform rotator option)

Item

o 0o~ WN =

10
11
12
13

14
15

16
17
18

Part No.

6888
45748
6091
104217
94643
99670

56901
76165
4828

5387

61975
61974
39581
99690

99174
99695

39581
6147
6178
99194
60428

Description Qty.

SCREW,HHC,1/4-20 X 1

ROD END,.250 X 2.75 LG............... 4
NUT,NYLOCK,1/4-20
PIN,0.75DIAX5.13LG,CHAMFER.....2
ZERK,GREASE,5/16-24,STRAIT.....4

WELDMENT,PLAT MOUNT,NR....... 1
(does not include bearings)

BEARING,FL,1.00IDX1.250DX1.50L.2
BEARING,FL,1.00IDX1.250DX0.71L.2
NUT,NYLOCK,3/8-16
SCREW,HHC,3/8-16 X 4
RETAINER,SPRING,1.21 X .375.....2
SPRING,COMP,1" OD,232 LB/IN.....1
BEARING,0.75IDX1.000DX0.50L....4
WELDMENT,PIVOT LINK,TOP........ 1

Ref. Platform Assembly
(refer to 504.1 or 505.1)

PIN,0.75DIAX8.75LG,CHAMFER.....2

WELDMENT,PIVOT
LINK,BOTTOM....cceerereienierie e 1
(does not include bearing)

BEARING,0.75IDX1.000DX0.50L
SCREW,RHM,10-32 X 1
NUT,NYLOCK,10-32

SWITCH,LIMIT W/CONNECTOR.....1
CONN,PLUG 4 WAY,14-18GA

Gania

Part No. 84576

TZ-50
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503.1 Platform Installation - CE, AUSTRALIA, ANSI and CSA Models with Platform Overload
Option (models with platform rotate)
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500 Platform Components

503.1 Platform Installation - CE, AUSTRALIA, ANSI and CSA Models with Platform Overload

Item Part No.

Description Qty.

Gania

1 6888 SCREW,HHC,1/4-20 X 1
2 45748 ROD END,.250 X 2.75 LG............... 4
3 6091 NUT,NYLOCK,1/4-20
4 104217 PIN,0.75DIAX5.13LG,CHAMFER.....2
5 94643 ZERK,GREASE,5/16-24,STRAIT.....4
6A 237173 ASSEMBLY,PLATORM
ROTATOR......eiciieeeeineesee e 1
(replaced 99689)
-- 233718 PLATFORM ROTATOR, TZ-50
-- 233745 SEAL AND BRG KIT,4.5K ROTATOR
6B 62509 INNER BEARING CUP(48056)T50***
(for 99689)
6B 83042 BEARING KIT,ROTATOR,4.5K***
(for 99689)
7 99680 WELDMENT,PLAT MOUNT
ROTATE....o e e 1
- 56901 BEARING,FL,1.00IDX1.250DX1.50L
- 76165 BEARING,FL,1.00IDX1.250DX0.71L.2
8 4828 NUT,NYLOCK,3/8-16
9 5387 SCREW,HHC,3/8-16 X 4
10 61975 RETAINER,SPRING,1.21 X .375.....2
11 61974 SPRING,COMP,1" OD,232 LB/IN.....1
12 99690 WELDMENT,PIVOT LINK,TOP........ 1
13 39581 BEARING,0.75IDX1.000DX0.50L....4
14 Ref. Platform Assembly (refer to 504.1
or 505.1)
15 99174 PIN,0.75DIAX8.75LG,CHAMFER.....2
16 99695 WELDMENT,PIVOT
LINK,BOTTOM.....ccoo e 1
- 39581 BEARING,0.75IDX1.000DX0.50L
17 6147 SCREW,RHM,10-32 X 1
18 6178 NUT,NYLOCK,10-32
19 60428 CONN,PLUG 4 WAY,14-18GA
19 99194 SWITCH,LIMIT W/CONNECTOR.....1
20 104037 PLATE,CE BOLT RETAINER........... 1
Part No. 84576

Option (models with platform rotate)

TZ-50
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504.1 Platform Components - ANSI and CSA Models
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500 Platform Components

504.1 Platform Components - ANSI and CSA Models

Item Part No. Description Qty. |Item
-- Ref. Wire Harness Assembly, Light 12
(Mast)
(refer to 308.1) 13
- 105300 KIT, TAIL LIGHT COVER 14
includes items 29 and 30 15
1 10775 T-BOX,2.75 X 4.5 X 2.0..cccccevreaannne 1
1 6595 PLUG,ELECTRICAL,DOMESTIC
1 6935 LOCKNUT,ELEC,1/2".....cccccereerneen 2 --
1 7056 CONN,SQUEEZE,1/2NPT .38-.50,SM 16
2 Ref. Platform Controls 17
(refer to 506.1)
3 13585 OUTLET, 110V GFCI***......ceierene 1
4 10777 COVER,BLANK -
4 45437 COVER,GFCI,WEATHERPROOF....1 18
includes gasket and mounting 19
fasteners 20
5 33759 SCREW,PHILLIPS,PHM,8-32
X375 e 2
21
6A 115091 PLAT 29
ASSY,WRD, TZ50,ANS,W/DR&RO
ANSI models with drive and rotate 23
options (word decals); floor included 24
6A 115093 PLAT ASSY,WRD,TZ50,ANS,W/ROT 25
ANSI models with rotate option (word 26
decals); floor included
B6A 97348 PLAT 27
ASSY,WRD,TZ50,ANSI,W/DR......... 1 28
ANSI models with drive option (word 29
decals); floor included
6A 97349 PLAT ASSY,WRD,TZ50,W/O 30
DR&ROT 1
ANSI models without drive option 3
(word decals); floor included 32
6B 115107 PLAT ASSY,SYM,TZ50,ANSI,W/ROT
ANSI models with rotate option
(symbol decals); floor included
6B 97351 PLAT ASSY,SYM,TZ50,ANSI,W/O RO
ANSI models without rotate option
(symbol decals); floor included
7 6888 SCREW,HHC,1/4-20 X 1
8 6638 WASHER,FLAT,USS,1/4"Y
9 6090 SCREW,HHC,1/4-20 X .75
10 41292 MID-RAIL GUIDE WITH LOOM....... 2
11 40712 TUBE,STD.SLIDING
MIDRAIL-16.75.......oeeee e 1
Gania
Part No. 84576 TZ-50

Part No. Description Qty.

24647 GROMMET,RUBBER .38 X .13 X
B3 2

104348 FORMING,TAIL LIGHT,RT***.......... 1

6091 NUT,NYLOCK,1/4-20

105307 TAILLIGHT,RIGHT
W/HARDWARE ™ ™*......ccveiviirianeenne 1
includes hardware

52276 LENS, TMZ-TZ TAILLIGHT LH/RH

1697 TRIMLOCK,BLACK,3/16.....30-inches

105306 TAILLIGHT,LEFT
W/HARDWARE***.....ccveiveiieeneenne 1
includes hardware

52276 LENS, TMZ-TZ TAILLIGHT LH/RH

8914 SCREW,HHC,1/4-20 X .625

104347 FORMING,TAIL LIGHT,LT***........... 1

99705 FLOORING,45X27 DIAMOND
PLATE....oi e 1

71315 RIVET,DRIVE, .25 X .25

66778 U-BOLT,SQ BEND, 1/2-13............... 2

6198 NUT,NYLOCK,1/2-13

6034 NUT,HEX,JAM,1/2-13

44743 MANUAL BOX W/DECALS***.......... 1

6096 SCREW,HHC,1/2-13 X 2 GR5

6095 WASHER,FLAT,USS,1/2"Y

99707 FORMING,CABLE GUARD............. 1

49819 SCREW,PHILLIPS,PHM,10-32 X
T 2

105287 FORMING, TAIL LIGHT COVER.....2

76744 CAPVINYL .224ID X .5....cccccceeeeeennes 4

6178 NUT,NYLOCK,10-32.....cceeicirerieens 2
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500 Platform Components

505.1 Platform Components - CE and Australia Models

Item Part No. Description Qty. |Item
- 97350 PLAT ASSY,SYM,TZ50,CE,W/O ROT 7
floor included: Australia models; 8
includes items 6, 28 and 29 g
1 10775 T-BOX,2.75 X 4.5 X 2.0.cccccvreaaennne 1 10
1 6595 PLUG,ELECTRICAL,DOMESTIC 11
1 6935 LOCKNUT,ELEC,1/2".....cccccvreeereen 2
1 7056 CONN,SQUEEZE,1/2NPT .38-.50,SM 12
2 Ref. Platform Controls
(refer to 506.1) _
3 66353 RECEPTACLE, DIN, 220V 50A....... 1
- 63375 SCREW,FHM,6-32 X .75 --
- 66355 GASKET, UK & DIN PWR.TO
o 1 12A
- 96236 PLATE,AC ADAPTER,DIN/UK***.....1
4A  T112563  SVCKIT,UK 128
RECEPT.REPLACEMENT............... 1
(to SN TZ5011-305) -
- 66355 GASKET, UK & DIN PWR. TO PLAT.
(to SN TZ5011-305) --
- 96236 RECEPTACLE, DIN, 220V 50A....... 1
(to SN TZ5011-305) 13
4B T112560 RECEPTACLE,UK,110V 14
(from SN TZ5011-306) 15
- 63375 SCREW,FHM,6-32 X .75 16
(from SN TZ5011-306)
- 66355 GASKET, UK & DIN PWR.TO PLAT. 17
(from SN TZ5011-306) 18
- T112561 PLATE,UK,POWER TO PLAT
(from SN TZ5011-306) 19
5 10777 COVER,BLANK 20
- 63375 SCREW,FHM,6-32 X .75 01
- 66355 GASKET, UK & DIN PWR. TO PLAT. .
- 96236 PLATE,AC ADAPTER,DIN/UK* 03
6A 97350 PLAT ASSY,SYM,TZ50,CE,W/O
10} O 1 24
CE models without rotate option 25
(symbol decals) 26
6B 115105 PLAT ASSY,SYM,TZ50,CE,W/ROT
CE models with rotate option (symbol
27
decals)
6C 227295 PLT ASM,WRD,ST,LS TZ50, AUS 28
Australia models with drive option
(word decals) 29
6D 227296 PLT ASM,WRD,ROT,LS TZ50, AUS 30
Australia models with rotate option 31
(word decals)
Gania
Part No. 84576 TZ-50

Part No.

6888
6638
6090
41292
40712

76602

72107

72108

129013

129013

72107

72108

1697
99432
99709

229165
99496
99710

104804
36294
6091
229166
55017
49407
99708

8915
99705

71315
66778
6198

Description Qty.

SCREW,HHC,1/4-20 X 1
WASHER,FLAT,USS,1/4"Y
SCREW,HHC,1/4-20 X .75
MID-RAIL GUIDE WITH LOOM....... 2

TUBE,STD.SLIDING
MIDRAIL-16.75......cccciiiiiciiiinnee 1

LIGHT,SIDEMARKER ECE***......... 2
CE models to SN TZ5011-352

LENS,MARKER LIGHT ASSY (67875)
for 76602

BULB,12V DC (67875)
for 76602

HRNS,SIDEMARKER,AUS
CE models from SN TZ5011-353

HRNS,SIDEMARKER,AUS
Australia models

LENS,MARKER LIGHT ASSY (67875)
for 129013

BULB,12V DC (67875)

for 129013
TRIMLOCK,BLACK,3/16.....30-inches
SPACER,CE TAIL LIGHT***............ 2

FORMING,CE LIGHT BRACKET.....2

Ref. Wire Harness Assembly
(refer to 308.1)

LIGHT, COMBO, RIGHT, CE........... 1
WELDMENT,LADDER.......ccccceveine 1
BLOCK, LADDER HINGE

MOUNT ... e 2

HINGE, SPRING, LONG LEG......... 2
SCREW,HHC,1/4-20 X 2.75
NUT,NYLOCK,1/4-20

LIGHT, COMBO, LEFT, CE.............. 1
NUT,HEX, M6

WASHER,LOCK,M6

FORMING,CE SIDE LIGHT
BRACKET ..o 2

SCREW,HHC,1/4-20 X 1.25
FLOORING,45X27 DIAMOND

PLATE. ... 1
RIVET,DRIVE, .25 X .25
U-BOLT,SQ BEND, 1/2-13............... 2

NUT,NYLOCK,1/2-13

107




500 Platform Components April 2013

505.1 Platform Components - CE and Australia Models
(continued)

Item Part No. Description Qty.
32 6034 NUT,HEX,JAM,1/2-13
33 24514 BOX,INSTRUCTION STORAGE.....1
34 8914 SCREW,HHC,1/4-20 X .625
35 6096 SCREW,HHC,1/2-13 X 2 GRS
36 6095 WASHER,FLAT,USS,1/2"Y
Gania
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505.1 Platform Components - CE and Australia Models
(continued)
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506.1 Platform Controls
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500 Platform Components

Item Part No. Description Qty. |Item
- 231434 PLATFORM CONTROL BOX --
ASSEMLBY .
(from SN TZ5011-208) 10
- 99751 CONTROL BOX ASSY,UPPER
(to SN TZ5011-207) "
1A 99317 WELDMENT,UPPER CONTROL
20 ) 1 -
(to SN TZ5011-207) -
1B 230348 WELDMENT,UPPER CONTROL BOX 12A
(from SN TZ5011-208)
2 226320 ASM, BUTTON & BOOQT, BLK......... 1 12B
function enable
- 66814 BASE,WITH 2 N.O. CONTACTS*** 13A
3 226320 ASM, BUTTON & BOOT, BLK......... 1
function enable
-- 66814 BASE,WITH 2 N.O. CONTACTS*** -
4A 84632 PLAT CONTOL BOX LID -
ASSY,TZ50...c.cieeee e 1 13B
(to SN TZ5011-207)
4B 237575 PLATFORM CONTROL BOX LID
ASSY 14A
(from SN TZ5011-208) (lid)
5 226322 ASM, E-STOP & BOQT........ccce..... 1
E-stop -
- 66817 BASE WITH 1 NC CONTACT, -
E-STOP 14B
includes 1 each N.C. Contact
- 66818 CONTACT,NC
6 226320 ASM, BUTTON & BOOT, BLK......... 1 15
platform level 15
- 66815 BASE, W/1 N.O. CONTACTS*** 15
-- 66816 CONTACT,N.O. _
7TA 226320 ASM, BUTTON & BOOT, BLK......... 1
. : 16A
platform rotate, if equipped
- 66815 BASE, W/1 N.O. CONTACTS*** 16B
- 66816 CONTACT,N.O.
7B 15243 PLUG,NYLON .875 BLACK 17
DOMED.....ccteeiee e 1
(models without platform rotate) 18
8 226320 ASM, BUTTON & BOOT, BLK
primary boom, extend/retract 19
- 66815 BASE, W/1 N.O. CONTACTS***
-- 66816 CONTACT,N.O. 20
9 226320 ASM, BUTTON & BOOT, BLK
primary boom, up/down 21A
Gania
Part No. 84576 TZ-50

Part No.

66815
66816
104327
226320

66815
66816
99088

21858

226320

66815

66816
15243

226320

66815
66816
15243

76478
76480
76481
76480
73723

99885

73717

73730

73733

87755

78098

506.1 Platform Controls

Description Qty.

BASE, W/1 N.O. CONTACTS***
CONTACT,N.O.
POTENTIOMETER ASSY 1-10K.....1

ASM, BUTTON & BOOT, BLK
Jib boom, up/down

BASE, W/1 N.O. CONTACTS™*
CONTACT,N.O.

LED,RED 24V FLASHING............... 1
CE models; platform overload indicator

PLUG,NYLON .38 BLACK DOMED
ANSI and CSA models

ASM, BUTTON & BOOT, BLK......... 1
Bi-fuel and Engine models; engine
start

BASE, W/1 N.O. CONTACTS***
CONTACT,N.O.
PLUG,NYLON .875 BLACK

DC models

ASM, BUTTON & BOOT, BLK......... 1
Bi-fuel and Engine models; engine
chock

BASE, W/1 N.O. CONTACTS***

CONTACT,N.O.

PLUG,NYLON .875 BLACK
DOMED.....coeieeeceeeeee e 1
DC models

TERMINAL BLK,INLINE,4-PORT.....2
TERMINAL BLK,END........ccccuveeneiee 1
TERMINAL BLK,END,4-PORT........ 1
TERMINAL BLK,END........covvvevenneens 1
CONN RECEPT,FLANGED............. 1

models with load sense option

PLATE, PLUG COVER, 4 WAY ........ 1
models without load sense option

CONN,RECEP 4 WAY,12-14GA

F L e e 1
CONN,RECEP 12 WAY,GRY
FLANGE.......coiii e 1
CONN,RECEP 12 WAY,BLK
FLANGE.......ooiiii e 1
CONN,RECEP 8 WAY
14-18GAFL...coviiiiiiiiciiiiee 1
RELAY,24VDC,40/30A,SLD
W/BRKT ... 5

(to SN TZ5004-124)
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506.1 Platform Controls
(continued)

Item Part No. Description Qty.

21B 56302 RELAY,24VDC,40/30A,SEALED***..5
(from SN TZ5004-125 to SN
TZ5004-181)

21C 56302 RELAY,24VDC,40/30A,SEALED***. 4
(from SN TZ5004-182)
22A 76647 INDICATOR, BATTERY
DISCHARGE...........cccovvrreeeens 1
(to SN TZ25011-207)
22B 45840 PLUG,NYLON 2.00 BLACK DOMED
models with no Battery Charge
Indicator option
23 226320 ASM, BUTTON & BOOT, BLK
-- 66815 BASE, W/1 N.O. CONTACTS***
-- 66816 CONTACT,N.O.
24 226320 ASM, BUTTON & BOOT, BLK
-- 66815 BASE, W/1 N.O. CONTACTS***
-- 66816 CONTACT,N.O.
25 45383 ALARM,WARBLE TONE 5-30
VDC ™ e 1
Does not include 72326 nut
-- 72326 NUT - PLASTIC,RING FOR ALARMS
28 104708 FORMING, RELAY MOUNT TZ50
UPR
(from SN TZ5004-125)
29 49818 SCREW,PHILLIPS,PHM,10-32 X .38
(from SN TZ5004-125)
30 23405 NUTSERT,10-32 STEEL CAD PLTD

(from SN TZ5004-125)

31 104491 FORMING,RELAY HOLDER TZ50
UPR
(from SN TZ5004-125)

32A 226320 ASM, BUTTON & BOOT, BLK
(models with horn option)

- 66815 BASE, W/1 N.O. CONTACTS***
(models with horn option)

- 66816 CONTACT,N.O.
(models with horn option)

32B 15243 PLUG,NYLON .875 BLACK DOMED
(models without horn option) (not
shown)

Gania
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506.1 Platform Controls
(continued)
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601.1 Function Manifold
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600 Hydraulic Components

Item Part No. Description Qty. |Item
-- 33994 PLUG AND CAP KIT-SERVICE,372** --
- 49612 O-RING KIT (ORFS FITTINGS) --
- 49613 PLUG AND CAP 11A

KIT-SERVICE,ORFS*
-- 99756 MANIFOLD,HYDRAULIC,FUNCTION
ANSI, CSA and CE models -
1 97206 VALVE-HAND PUMP --
A, Auxilary down .
- 44224 SEAL KIT, VALVE _
2 97204 VALVE-RELIEF,600PSI 11B
B, Turntable rotate circuit
3 97205 VALVE-DIFFERENTIAL,DIRECTIONAL 12
C, Returns extra hydraulic fluid to tank
when operating turntable rotate
function -
- 62337 SEAL KIT, VALVE 13
4 44216 VALVE,SHUTTLE
D, Turntable rotate circuit -
— 44235 SEAL KIT-FOR PN.44216 14
- 97187 PLUG
5 62336 ORIFICE PLUG, 0.040 -
E, Restricts turntable rotate fluid flow -
- 97187 PLUG -
6 62817 VALVE-SOLENOQID, 2 POS 3 WAY -
F, Secondary boom down 15
-- 52371 SEAL KIT, VALVE
-- 65082 NUT-VALVE
- 77709 COIL,#8 20vDC,DEUTSCH W/DIOD 1;
7 45642 NIPPLE,DIAGNOSTIC,#4 PORT***
G, Testing
7 48997 NIPPLE,DIAGNOSTIC,#4 PORT*** .
G, Testing
-~ 45643 CAPDUST,DIAGNOSTIC NIPPLE*** -
-- 48880 CAPDIAGNOSTIC NIPPLE .
8 62817 VALVE-SOLENOID, 2 POS 3 WAY
H, Primary boom down .
-- 52371 SEAL KIT, VALVE 17
-- 65082 NUT-VALVE
- 77709 COIL,#8 20vDC,DEUTSCH W/DIOD --
9 97203 VALVE-RELIEF,1600PSI 18
1, Primary boom circuit
10 62817 VALVE-SOLENOID, 2 POS 3 WAY 18
J, Primary boom up
-- 52371 SEAL KIT, VALVE
Gania
Part No. 84576 TZ-50

Part No.

65082
77709
62816

44229
44236
77709
84608
104590

52374

44227
62506

43018
52912

44229
44236
77709
84608
74508

44233
62815

52371

76618

77709

84608
97210

97187
104589

97200

601.1 Function Manifold

Description Qty.

NUT-VALVE
COIL,#8 20VDC,DEUTSCH W/DIOD

VALVE-SOLENOID, 3POS 4 WAY
ANSI, CSA and CE models; K, Boom
extend retract

SEAL KIT, VALVE

SPACER-DUAL COIL #8***

COIL,#8 20VDC,DEUTSCH W/DIOD
NUT-VALVE

VALVE W/OVERRIDE 3POS 4 WAY
Australia models

VALVE,RELIEF,3000PSI,GS68PUMP1
L, System relief

SEAL KIT, VALVE

VALVE - COUNTERBALANCE**
M, Outrigger retract circuit

SEAL KIT (39345)

VALVE-SOLENOID,3POSITION 4WAY*
N, Outrigger extend/retract

SEAL KIT, VALVE

SPACER-DUAL COIL #8***

COIL,#8 20VDC,DEUTSCH W/DIOD
NUT-VALVE

VALVE,CHECK,COBA-X*N 200PSI
PO
O, Outrigger retract circuit

SEAL KIT-FOR PN. 44217
VALVE,SOLENOID,2POS 3 WAY***

P, Secondary boom up (does not
include a coil)

SEAL KIT, VALVE

ORIFICE, CUSTOM .046

from SN 05-274

COIL,#8 20VDC,DEUTSCH W/DIOD
(not a component of PN 62815)
NUT-VALVE

ORIFICE,0.080 INCH
Q, Restricts platform down fluid flow

PLUG

VALVE W/OVERRIDE, 3 POS, 4WAY
Australia models
VALVE-SOLENOID, 3POS 4WAY

ANSI, CSA and CE models; R,
Turntable rotate left/right

115




600 Hydraulic Components

April 2013

Item Part No. Description Qty.

601.1 Function Manifold
(continued)

-- 105357 ORIFICE DISC, 0.035"
from SN 05-430

- 44229 SEAL KIT, VALVE

- 44236 SPACER-DUAL COIL #8***

- 77709 COIL #8 20VDC,DEUTSCH W/DIOD
-- 84608 NUT-VALVE
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601.1 Function Manifold
(continued)
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602.1 Drive Manifold - Models with Drive Option
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602.1 Drive Manifold - Models with Drive Option
Item Part No. Description Qty. |Item Part No. Description Qty.
- 33994 PLUG AND CAP KIT-SERVICE,37g** - 77709 COIL,#8 20VDC,DEUTSCH W/DIOD
- 49612 O-RING KIT (ORFS FITTINGS) 12 97183 VALVE-SOLENOQID, 2POS 4WAY
— 49613 PLUG AND CAP BL, Drive circuit, right side
KIT-SERVICE,ORFS* -~ 43019 SEAL KIT-FOR #39346 VALVE**
- 76761 MANIFOLD,HYDRAULIC,DRIVE - 44174 NUT-COIL SHORT
1 97179 VALVE-DIFFERENTIAL, DIRECTIONAL - 77709 COIL #8 20VDC,DEUTSCH W/DIOD
BA, Maintains traction equal to BJ 13 46216 VALVE,CHECK,IWP-S/CWP PWR
- 62337 SEAL KIT, VALVE ASSI
2 97185 ORIFICE,0.090 INCH BM, Pump 2 circuit
BB, Drive circuit - 44227 SEAL KIT, VALVE
- 97187 PLUG 14 97183 VALVE-SOLENOID, 2POS 4WAY
3 97178 VALVE-DIFFERENTIAL SENSING BN, Drive circult, left side
BC, Maintains torque while driving - 43019 SEAL KIT-FOR #39346 VALVE™*
- 44225 SEAL KIT, VALVE - 44174 NUT-COIL SHORT
4 97185 ORIFICE,0.090 INCH - 77709 COIL,#8 20VDC,DEUTSCH W/DIOD
BD, Pump 2 circuit 15 97181 VALVE-SOLENOID, 2POS 3WAY
- 97187 PLUG BO, Drive circuit, left side
5 33549 VALVE,COUNTERBAL.CBCH-LJN - 44174 NUT-COIL SHORT
BE, Drive CirCUit, left side - 44227 SEAL KIT. VALVE
- 43018 SEAL KIT (3934%) - 77709 COIL #8 20VDC,DEUTSCH W/DIOD
6 97205 VALVE-DIFFERENTIAL, DIRECTIONAL
BF, Returns pump 2 hydraulic fluid to
tank when not driving
- 62337 SEAL KIT, VALVE
7 33549 VALVE,COUNTERBAL.CBCH-LJN
BG, Drive circuit, right side
- 43018 SEAL KIT (39345)
8 44216 VALVE,SHUTTLE
BH, Drive circuit
- 44235 SEAL KIT-FOR PN.44216
- 97187 PLUG
9 97171 VALVE-SOLENOID, 2POS 3WAY
B, Brake release
- 44174 NUT-COIL SHORT
- 77709 COIL,#8 20VDC,DEUTSCH W/DIOD
- 89864 SEAL KIT,SOLENOID VALVE, SV07
10 97179 VALVE-DIFFERENTIAL, DIRECTIONAL
BJ, Maintains traction equal to BA
- 62337 SEAL KIT, VALVE
11 97181 VALVE-SOLENOID, 2POS 3WAY
BK, Drive circuit, right side
- 44174 NUT-COIL SHORT
- 44227 SEAL KIT, VALVE
Gania
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603.1 Jib and Platform Rotate Manifolds

Models with Platform Rotate

AC

AB

AA

AE

Models without Platform Rotate

Part No. 84576
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600 Hydraulic Components

603.1 Jib and Platform Rotate Manifolds

Item Part No. Description Qty. |Item

- 104126 MANIFOLD,HYDRAULIC,JIB 7

models without platform rotate
- 33994 PLUG AND CAP KIT-SERVICE,37g**
- 49612 O-RING KIT (ORFS FITTINGS)
~ 49613 PLUG AND CAP

KIT-SERVICE,ORFS* 8
- 56929 MANIFOLD,ROTATOR,180 DEG.***

models with platform rotate -
- 62507 O-RING, ROTATOR MANIFOLD 9
- 99787 MANIFOLD,HYDRAULIC,JIB W/PR

models with platform rotate -
1 97171 VALVE-SOLENOID, 2POS 3WAY.....1 10

AA, Jib boom up
- 44174 NUT-COIL SHORT -
— 77709 COIL,#8 20VDC,DEUTSCH W/DIOD 11
- 89864 SEAL KIT,SOLENOID VALVE, SV07
2 97171 VALVE-SOLENOID, 2POS 3WAY.....1

AB, Jib boom down -
— 44174 NUT-COIL SHORT 12
- 77709 COIL,#8 20VvDC,DEUTSCH W/DIOD 13
-~ 89864 SEAL KIT,SOLENOID VALVE, SV07 14
3 52376 VALVE,RELIEF,3500PSI***.............. 1

AC, Platform level circuit -
-~ 44227 SEAL KIT, VALVE 15
4 39346 VALVE,SOLENOID 3 POS 4

WAY % e 1 -

AD, Platform rotate left/right 16
- 44174 NUT-COIL SHORT
— 44229 SEAL KIT, VALVE 17
- 44236 SPACER-DUAL COIL #8***
- 77709 COIL,#8 20VDC,DEUTSCH W/DIOD
5 39346 VALVE,SOLENOID 3 POS 4

WAY ™ e 1

AE, Platform up/down
- 44174 NUT-COIL SHORT
- 44229 SEAL KIT, VALVE
- 44236 SPACER-DUAL COIL #8***
- 77709 COIL,#8 20VDC,DEUTSCH W/DIOD
6 101958 VALVE,CHECK,DUAL PILOT,135

] R 1
- 44229 SEAL KIT, VALVE

Gania
Part No. 84576 TZ-50

Part No.

97205

62337
62336

97187
79496

97187
62336

97187
44216

44235
97187
6145
6356
62506

43018
62506

43018

56929

Description

VALVE-DIFFERENTIAL,DIRECTIONAL.1
AG, Maintains fluid flow to jib boom,
platform level and platform rotate
functions

SEAL KIT, VALVE

ORIFICE PLUG, 0.040.........ccceevennee 2

AH, Platform rotate circuit
PLUG

ORIFICE-PLUG, 0.055 INCH.......... 1
Al, Jib boom up circuit

PLUG

ORIFICE PLUG, 0.040.................... 1
AJ, Jib boom down circuit

PLUG

VALVE,SHUTTLE........ccooceeerrreeen. 1
AK, Platform level circuit

SEAL KIT-FOR PN.44216
PLUG
SCREW,HHC,1/4-20 X 1.5
WASHER,LOCK,.25

VALVE - COUNTERBALANCE**.....1
AL, Platform rotate left

SEAL KIT (39345)

VALVE - COUNTERBALANCE**.....1
AM, Platform rotate right

SEAL KIT (39345)

ref. Platform Rotator
(refer to 501.1)

MANIFOLD,ROTATOR, 180

Qty.
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604.1 Hydraulic Cylinders
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Item Part No. Description Qty. |Item
1A T108049 CYLINDER, PRIMARY LIFT............ 1 --
(replaced 99609) .
- 30370 BEARING,1.25IDX1.50DX1.00L .
- 31106 VALVE,CNTERBAL,CBBB-LHN@3000** .
-- 43018 SEAL KIT (39345)
(for 31106) _
- 48905 CONN,520120-4*** _
- T108062 SEAL KIT, CYLINDER T108049
(from SN TZ5012-235; for cylinder
T108049) 3B
1B CYLINDER, PRIMARY LIFT............ 1
(99609, was replaced by T108049
from SN TZ5012-235) .
- 30370 BEARING,1.25IDX1.50DX1.00L .
- 48905 CONN,520120-4***
-- 84594 SEAL KIT(99609),TZ-50 -
(to SN TZ5012-234; for cylinder .
99609)
2A  T108047  CYLINDER, SECONDARY LIFT......1 -
(replaced 76619 from SN TZ5012-235 -
- 30370 BEARING,1.25IDX1.50DX1.00L
- 43018 SEAL KIT (39345) -
(for 74872) -
- 48905 CONN,520120-4***
- 74872 VALVE,COUNTERBALANCE 3000 AA
PSI*
- T108060 SEAL KIT, CYL T108047 .
(from SN TZ5012-235; for cylinder
T108047) -
2B CYLINDER, SECONDARY LIFT......1
(76619, was replaced by T108047
from SN TZ5012-235) -
- 30370 BEARING,1.25IDX1.50DX1.00L
- 43018 SEAL KIT (39345) -
(for 74872) -
- 48905 CONN,520120-4***
- 74872 VALVE,COUNTERBALANCE 3000 4B
PSI*
- 84594 SEAL KIT(99609),TZ-50
(to SN TZ5012-234; for cylinder _
76619)
3A  T108051  CYLINDER, EXTENSION................ 1 -
(replaced 99649 from SN TZ5012-223)
- 25817 BEARING,1.00IDX1.250DX1.00L .
- 43018 SEAL KIT (39345)
(for 54063)
Gania
Part No. 84576 TZ-50

Part No.

48659
48905
54063
74508

74509
T108064

25817
43018

48659
48905
54063
74508

74509

84595

T108052

30370

33428

43018

48904
T108065

30370
33428

43018

604.1 Hydraulic Cylinders

Description Qty.

VALVE,CHECK***
CONN,520120-4***
VALVE,CB.CBBC-LHN@1000***

VALVE,CHECK,COBA-X*N 200PSI
PO

VALVE,CHECK,CXAD-XCN,30PSI

SEAL KIT, CYLINDER T108051
(from SN TZ5012-223 for cylinder
T108051)

CYLINDER, EXTENSION................ 1
(99649, was replaced by T108051
from SN TZ5012-223)

BEARING,1.00IDX1.250DX1.00L

SEAL KIT (39345)
(for 54063)

VALVE,CHECK***
CONN,520120-4***
VALVE,CB.CBBC-LHN@1000***

VALVE,CHECK,COBA-X*N 200PSI
PO

VALVE,CHECK,CXAD-XCN,30PSI

SEAL KIT(99649),TZ-50
(to SN TZ5012-222; for cylinder
99649)

CYLINDER, SLAVE........cccccsrervrennes 1
(replaced 99659 from SN TZ5012-210

BEARING,1.25IDX1.50DX1.00L

VALVE,COUNTERBALANCE
(from SN TZ5012-210; for cylinder
T108052)

SEAL KIT (39345)
(for 33428)

ELBOW,90D,520220-4-4

SEAL KIT, CYL T108052
(from SN TZ5012-210; for cylinder
T108052)

CYLINDER, SLAVE........cccccsvererennes 1
(99659, replaced by T108052 from SN
T725012-210)

BEARING,1.25IDX1.50DX1.00L

VALVE,COUNTERBALANCE
(to SN TZ25012-209; for cylinder
99659)

SEAL KIT (39345)
(for 33428)
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604.1 Hydraulic Cylinders
(continued)
Item Part No. Description Qty. | Item Part No. Description Qty.
-~ 48904 ELBOW,90D,520220-4-4 —- 72297 SEAL KIT,SLAVE CYL(67520)
-~ 72297 SEAL KIT,SLAVE CYL(67520) (fo SN TZ5012-235; for cylinder
(to SN TZ5012-209; for cylinder 99629)
99659) 7A 67706 CYLINDER, PARKING BRK
5A  T108053  CYLINDER, JIB....mooooeeeerrrrrreeeeeee. 1 TMZE0™ 1
(replaced 99669) (models with drive option)
-~ 25817 BEARING, 1.00IDX1.250DX1.00L -~ 84638 SEAL KIT(67706)
(for cylinder 67706)
- 31106 VALVE,CNTERBAL,CBBB-LHN@3000*
8A T108048  CYLINDER, OUTRIGGER............... 4
- 43018 SEAL KIT (39345) (replaced 99591 from SN TZ5012-223)
- 48905 CONN,520120-4"* -~ 48905 CONN,520120-4***
- T108066  SEALKIT, CYL T108053 — 48912 CONN,520120-4-6**
5B 161146 CYLINDER W/TEST PORTS, JIB - 67744 ORIFICE,SHORT, 0.037 INCH
for Australi dels) (from SN
(ngo';';_rzaz'za)" models) (from -~ 67926 COIL,24VDC,SOLENOID VALVE**
25817 BEARING, 1.00IDX1.250DX1.00L ffor 67933, order separataly)
- - ' ' -~ 67933 VALVE,NC,BI-DI,CART***
- 31106 VALVE,CNTERBAL,CBBB-LHN@3000* (for 99591 and T108048, does not
- 43018 SEAL KIT (39345) include coil 87456)
-~ 48905 CONN,520120-4*** -~ 67934 COIL,12VDC,SOLENOID VALVE*
.~ T108066  SEAL KIT, CYL T108053 (for 67933, order separately)
(for cylinders T108053 and 161146) - 72098 SEAL KIT, SOLENOID VALVE
5C 84596 SEAL KIT(99669),TZ-50 for 67933)
(for cylinder 99669) -~ 76529 SCREW,BLEEDER,5/16,TMZ***
-~ 25817 BEARING, 1.00IDX1.250DX1.00L - 87456 COIL,24VDC, DEUTZ CONN,SOLE
(for cylinders T108053, 161146 and (for 67933, order separately)
99669) - 87463 VALVE,PO CHECK
- 31106 VALVE,CNTERBAL,CBBB-LHN@3000* (for 99591 and T108048)
— 43018 SEAL KIT (39345) - T108081  SEAL KIT, CYLINDER T108048
(for 31106) (from SN TZ5012-223; for cylinder
~ 48905 CONN,520120-4** 7108048)
(for cylinders T108053, 161146 and 8B CYLINDER, OUTRIGGER............... 4
99669) (99591, was replaced by T108048
6A  T108050  CYLINDER, MASTER........cccoorn... 1 from SN 725012-223)
(replaced 99629 from TZ5012-236) - 104481 SEAL KIT,CYL,0/R 99591f**
.~ 25817 BEARING,1.00IDX1.250DX1.00L ggszl;/)rzsmz-zzz; for cylinder
-~ 48904 ELBOW,90D,520220-4-4 48905 CONN,5201204+*
- 48907 ELBOW,45D,520320-4 48912 CONN.520120-4-6*
- T108063  SEAL KIT, CYL T108050
’ , . - 55558 ORIFICE,LONG, .037***
(}CZOO';'OZ%’)TZ5O72'236’ for cylinder (to SN TZ5012-222; for cylinder
99591)
6B CYLINDER, MASTER........ccomerrn. 1 o
(99629, was replaced by T108050 - 67926 22’;}2943\?%3?&“?'? )’A"VE
from SN TZ5012-236) (fo ; order separately)
- 67933 VALVE,NC,BI-DI,CART***
- 25817 BEARING, 1.00IDX1.250DX1.00L ffor 99597 and T108048, doss not
-~ 48904 ELBOW,90D,520220-4-4 include coil 87456)
- 48907 ELBOW,45D,520320-4 - 67934 COIL,12VDC,SOLENOID VALVE*
(for 67933, order separately)
Gania
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Item Part No.

- 72098

- 76529
-- 87456

- 87463

Description Qty.

SEAL KIT, SOLENOID VALVE
(for 67933)

SCREW,BLEEDER,5/16,TMZ***

COIL,24VDC, DEUTZ CONN,SOLE
(for 67933, order separately)

VALVE,PO CHECK
(for 99591 and T108048)

Gania

Part No. 84576
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604.1 Hydraulic Cylinders
(continued)
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605.1 Hydraulic Hoses and Fittings - Chassis
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April 2013 600 Hydraulic Components
605.1 Hydraulic Hoses and Fittings - Chassis
Item Part No. Description Qty. |Item Part No. Description Qty.
1 48912 CONN,520120-4-6"**........ceeeerennns 4 16 84619 HOSE ASSY,SWING MOTOR-FUNC
2 55558 ORIFICE'LONG, .037*** .................. 4 MAN ................................................. 2
Components: 48800, 48811, 48751
3 48905 CONN,520120-4***.....coooveerreeernne 20 @ 29 inches
4 48906 TEE,RUN,520428-4........c.ooovveeeeenn 6 17 84621 HOSE ASSY,SWING MOTOR-FUNC
5 84609 HSE ASSY,LT SIDE OTRG MAN. ... 1
CY L-"T e, 4 Components: 48800, 48800, 48751
Components: 48800, 48802, 48751 @ 22 inches
@ 31 inches 18 84620 HOSE ASSY,HYD POWER UNIT-DR
6 48931 CONN,520120-6-10......ccecrvererrrrenne 4 MN e 1
models with drive option Models with drive option; Components:
7 84611 HOSE ASSY OTRG FRT 48800, 48810, 48751 @ 15 inches
RETRACT-B2....ccocoiiieeeecereeee e 1 19 84618 HOSE ASSY,HYD POWER UNIT-DR
Components: 48800, 48800, 48751 MN L e 1
@ 85 inches Models with drive option; Components:
8 84612 HOSE ASSY,0TRG FRONT 48810, 46801, 48751 @ 15 inches
EXTEND-AZ....oooiiieicee e 1 20 80502 CONN,070120-8-8......cccveeeecrereennen. 1
Components: 48800, 46800, 48751 21 84622 HOSE ASSY,MANIFOLD-FILTER.....1
@ 83 inches
22 45357 ELBOW,070220-8-8%*"........ccevrvrrnnes 1
9A 84613 HOSE ASSY,DR MOTOR-DR
MANIE,CE ovvveeeeeeeeeees e eeene 2 23 51579 CONN,520120-12-8.....ooovevvvii 1
Models with drive option; Components: 24 84623 HOSE ASSY,BRAKE CYL-DRIVE
48800, 42762, 48751 @ 116 inches MAN. ..ottt e 1
OB 84614 HOSE ASSY,DR MOTOR-DR Models with drive option; Comppnents:
ANSI; models with drive option; 25 99425 ELBOW,ORFS-4
Components: 48800, 48800, 48751 SWIVEL/STRAIGHT**.....cccoeeeenn. 1
@ 85 inches models with drive option
10A 76715 HOSE ASSY,DR MOTOR-DR 26 48907 ELBOW,45D,520320-4..............c..... 1
MANIF,CE....cccooeiiiiicei e, 2 models with drive option
Models with drive option; Components: 27 84617 HOSE ASSY BRAKE MAN-JIB
48800, 42762, 48751 @ 108 inches TANK........... e 1
10B 76716 HOSE ASSY,DR MOTOR-DR Models with drive option; Components:
MANIFOLD 48800, 48000, 48751 @ 30 inches
ANSI; models with drive option; 28 84626 HOSE ASSY OTRG REAR
Components: 48800, 42762, 48751 RETRACTB oo 1
@ 88 inches Components: 48800, 48800, 48751
11 74136 VALVE,CHK #8PORT-#6MALEORFS.1 @ 58 inches
models without drive option 29 84627 HOSE ASSY,OTRG REAR
12 48960 FITTING,CONN,520120-12............. 1 EXTEND-AT..cooiiceieeeeeeeeeee, 1
13 84610 HOSE ASSY,HYD POWER Compgnents: 48800, 48800, 48751
UNIT-MANIF oo 1 @ 60 inches
Models without drive option;
Components: 48800, 48810, 48751
@ 11.5inches
14 104136 TUBE ASSY,SUCTION......cccceee....... 1
15 104137 TUBE ASSY,RETURN....cccovvveeeeee. 1
Gania
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605.2 Hydraulic Hoses and Fittings - Chassis
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600 Hydraulic Components

Item

g~ wWwN -

9A

9B

10A

10B

11

12
14
15
16

Part No.

48912
55558
48905
48906
84609

48931

84611

84612

76740

76742

76739

76740

74136

48960
104136
104137
84619

Description

CONN,520120-4-6"**........ccvrrrnnn 4
ORIFICE,LONG, .037***........c.coeee. 4
CONN,520120-4***......ccceiriiiiinne 20
TEE,RUN,520428-4...........c.ceeueee. 6

HSE ASSY,LT SIDE OTRG

O I IS 4
Components: 48800, 48802, 48751
@ 317 inches

CONN,520120-6-10......ccceeereeerne 4
models with drive option

HOSE ASSY,OTRG FRT
RETRACT-B2.....coi e 1
Components: 48800, 48800, 48751
@ 85 inches

HOSE ASSY,0OTRG FRONT
EXTEND-A2....oooiiiiieeeeeeee 1
Components: 48800, 48800, 48751
@ 83 inches

HOSE ASSY,DR MOTOR-DR
MANIFOLD........coeee e 2
Components: 48800, 48811, 48751
@ 120 inches, CE models, models
with drive option

HOSE ASSY,DR MOTOR-DR
MANIFOLD

Components: 48800, 48811, 48751
@ 132 inches, ANSI models, models
with drive option

HOSE ASSY,DR MOTOR-DR
MANIFOLD......coiiriieeeee e 2
Components: 48800, 48811, 48751
@ 108 inches, CE models, models
with drive option

HOSE ASSY,DR MOTOR-DR
MANIFOLD

Components: 48800, 48811, 48751
@ 120 inches, ANSI models, models
with drive option

VALVE,CHK #8PORT-#6MALEORFS
models without drive option quantity
one, models with drive option quantity
two

FITTING,CONN,520120-12............. 1
TUBE ASSY,SUCTION.......c.cceevvenae 1
TUBE ASSY,RETURN.......cceeevrrenne 1
HOSE ASSY,SWING MOTOR-FUNC

Components: 48800, 48811, 48751
@ 29 inches

Item

17

18

19

20
21

22
23
24A

24B

25

26

27

28

Gania

Part No. 84576
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Part No.

84621

84620

84618

80502
84622

45357
104346
76737

76741

42758

76738

84626

84627

605.2 Hydraulic Hoses and Fittings - Chassis

Description Qty.

HOSE ASSY,SWING MOTOR-FUNC

Components: 48800, 48800, 48751
@ 22 inches

HOSE ASSY,HYD POWER UNIT-DR

Models with drive option; Components:

48800, 48811, 48751 @ 15 inches
HOSE ASSY,HYD POWER UNIT-DR

Models with drive option; Components:
48810, 48811, 48751 @ 15 inches

CONN,070120-8-8.....ccovveeeiiecnie 1

HOSE ASSY,MANIFOLD-FILTER.....1
Components: 39894, 39894, 39888
@ 26.25 inches

ELBOW,070220-8-8*".........cccvrnen. 1
CONNECTOR,520120 12-8............ 1
HOSE ASSY,BRAKE "T"-DRIVE

MAN. ... e 1

Models with drive option; Components:

48800, 48800, 48751 @ 96 inches,
CE models

HOSE ASSY,BRAKE "T"-DRIVE

Components: 48800, 48800,48751 @
108 inches, ANSI and CSA models,
models with drive options

TEE,UNION,520401-4......cccoeeenrenee 1
models with drive option

HOSE ASSY,BRAKE "T"-MOTOR

Components: 48800, 48800, 48751
@ 24 inches

HOSE ASSY,0TRG REAR
RETRACT-B1....ooeiiiieieceiiee e 1
Components: 48800, 48800, 48751
@ 58 inches

HOSE ASSY,0TRG REAR
EXTEND-AT. oo e 1
Components: 48800, 48800, 48751
@ 60 inches
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Item

10

11

12

13

15
16

17

Part No.

48904
84624

84625

48905
109720

84629

48906
84639

109720

84642

84643

84644

48907
104847

104825

606.1 Hydraulic Hoses and Fittings - Boom System - ANSI Models

Description

ELBOW,90D,520220-4-4................. 5
HOSE ASSY,JIB MAN-PLAT

(models with platform rotate option;
Components: 48800, 48802, and
48751 @ 38 inches)

HOSE ASSY,JIB MAN-PLAT

(models with platform rotate option;
Components: 48800, 48802, and
48751 @ 40 inches)

CONN,520120-4"**......oovcirrreernenns 22

HOSE ASSY, JIB
MANIF-HARDLINE........c.cccocvnininne 2
(Components: 48810, 48800, 87681
and 48751 @ 247 inches)

HOSE ASSY,JIB MAN-JIB
CYLINDER. ..o 2
(Components: 48800, 48800, and
48751 @ 14 inches)

TEE,RUN,520428-4.........cccvvvevirnenne 2
HOSE ASSY,SLAVE CYL-JIB

(Components: 48800, 48800, and
48751 @ 46 inches)

HOSE ASSY, JIB
MANIF-HARDLINE........cccceerrrrenns 2
(Components: 48810, 48800, 87681
and 48751 @ 247 inches)

HOSE ASSY,MASTER CYL RET-HYD

(Components: 48802, 48800, and
48751 @ 34 inches)

HOSE ASSY,MASTER CYL EXT-HUD

(Components: 48800, 48810, and
48751 @ 42 inches)

HYD LINE ASSY,PRIMARY

(Components: 87679, 87679, 87681,
87681 and 87680 @ 90 inches)

ELBOW,45D,520320-4..........cccenev. 1

HOSE ASSY,EXT CYL-HYD

LINE* e 2
(Components: 48800, 48810, 87681,
and 48751 @ 65 inches)

HOSE ASSY,PRIMARY CYL-HYD

(Components: 48800, 48810, and
48751 @ 47 inches)

Item

18

19

20

21

22

23

24

25

26

Gania

Part No. 84576

TZ-50

Part No.

104827

84648

104846

104823

104824

104844

104845

84652

104826

Description Qty.
HOSE ASSY,HYD LINE-HYD
LINE* ™ .ottt 2

(Components: 48810, 48810, 87681
and 48751 @ 80.5 inches)

HOSE ASSY,SEC CYL-FUNCTION

(Components: 48800, 48800, and
48751 @ 23 inches)

HOSE,ASSY,FUNC........ccccvvrinrnnen. 2

(Components: 48800, 48810, 87681
and 48751 @ 51 inches)

HOSE ASSY,FUNC MAN-HYD

LINE™ ™ e 2

(Components: 48800, 48810, 87681
and 48751 @ 48 inches)

HOSE ASSY,FUNC MAN-HYD

LINE ™ e 2

(Components: 48800, 48810, and
48751 @ 48 inches)

HOSE ASSY,FUNC MAN-HYD

LINE ™ e 2

(Components: 48800, 48810, 87681
and 48751 @ 50 inches)

HOSE ASSY,FUNC MAN-HYD

(Components: 48800, 48810, 87681
and 48751 @ 48.5 inches)

HYD LINE ASSY,SECONDARY

(Components: 87679, 87679, 87681,
87681 and 87680 @ 150 inches)

HOSE ASSY,EXT CYL-HYD LINE***
(Components: 48800, 48810, and
48751 @ 63 inches)
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Item

10

11

12
13

14

15

17
18

Part No.

48904
84624

84625

48905
109720

84629

48906
84639

109731

109721

105230
84642

84643

84644

48907
104826

606.2 Hydraulic Hoses and Fittings - Boom System - CE Models

Description Qty.

ELBOW,90D,520220-4-4................. 5
HOSE ASSY,JIB MAN-PLAT

(models with platform rotate option;
Components: 48800, 48802, and
48751 @ 38 inches)

HOSE ASSY,JIB MAN-PLAT

(models with platform rotate option;
Components: 48800, 48802, and
48751 @ 40 inches)

CONN,520120-4"**......oovcirrreernenns 22

HOSE ASSY, JIB
MANIF-HARDLINE........c.cccocvnininne 2
(Components: 48810, 48800, 87681
and 48751 @ 247 inches)

HOSE ASSY,JIB MAN-JIB
CYLINDER. ..o 2
(Components: 48800, 48800, and
48751 @ 14 inches)

TEE,RUN,520428-4.........cccvvvevirnenne 2
HOSE ASSY,SLAVE CYL-JIB

(Components: 48800, 48800, and
48751 @ 46 inches)

HOSE ASSY, JIB
MANIF-HARDLINE........cccceerrrrenns 2
(Components: 48802, 48810, 87681
and 48751 @ 242.50 inches)

HOSE,ASSY, JIB
MANIF-HARDLINE..........ccccovvviirne 1
(Components: 48802, 48810, 87681
and 48751 @ 247 inches)

CONN, 520181-4.....ccccvreererreerrene 1
HOSE ASSY,MASTER CYL RET-HYD

(Components: 48800, 48810, 87681,
87681 and 48751 @ 34 inches)

HOSE ASSY,MASTER CYL EXT-HUD

(Components: 48800, 48810, 87681
and 48751 @ 42 inches)

HYD LINE ASSY,PRIMARY

(Components: 87679, 87681 and
87680 @ 90.00 inches)

ELBOW,45D,520320-4.........cccene.. 1

HOSE ASSY,EXT CYL-HYD LINE***
(Components: 48810, 48800, and
48751 @ 64 inches)

Item

19

20

21

22

23

24

25

26

27

28

29
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104847

104825

822472

104827

84648

104846

104823

104824

104844

104845

84652

Description Qty.

HOSE ASSY,EXT CYL-HYD LINE***
(Components: 48810, 48800, 87681
and 48751 @ 63 inches)

HOSE ASSY,PRIMARY CYL-HYD

(Components: 48800, 48810, and
48751 @ 47 inches)

HOSE ASSY,PRIMARY CYL-HYD

(Components: 48800, 48810, and
48751 @ 48 inches)

HOSE ASSY,HYD LINE-HYD
LINE ™ ..t 2
(Components: 48810, 48810, 87681
and 48751 @ 80.5 inches)

HOSE ASSY,SEC CYL-FUNCTION

(Components: 48800, 48800, and
48751 @ 23 inches)

HOSE,ASSY,FUNC.......cccccovrvrnnen. 2
(Components: 48800, 48810, 87681
and 48751 @ 51 inches)

HOSE ASSY,FUNC MAN-HYD
LINE ™ . 2
(Components: 48800, 48810, 87681
and 48751 @ 48 inches)

HOSE ASSY,FUNC MAN-HYD
LINE* .o 2
(Components: 48800, 48810, and
48751 @ 48 inches)

HOSE ASSY,FUNC MAN-HYD

(Components: 48800, 48810, 87681
and 48751 @ 50 inches)

HOSE ASSY,FUNC MAN-HYD

(Components: 48800, 48810, 87681
and 48751 @ 48.5 inches)

HYD LINE ASSY,SECONDARY

(Components: 87679, 87679, 87681,
87681 and 87680 @ 150 inches)
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April 2013 700 Accessories
701.1 Accessories
Item Part No. Description Qty. |Item Part No. Description Qty.
- 104143-S TZ-50 AC LADDER 18A 105107 STROBE,BEACON W/O
— 84943 BICYCLE GUARD KIT HARDWARE™™
from SN TZ5006-334
-- 84944 SPARE TIRE KIT (ANSI AND CSA)
ANS/ and CSA models - 105556 LENS,FLASHING BEACON
for 105107
- 84945 SPARE TIRE KIT (CE MODELS)
CE models -- 105557 BULB,FLASHING BEACON
for 105107
- 84946 CHOCK WHEEL KIT
- 49819 SCREW,PHILLIPS,PHM,10-32 X .5
- 99520-S TZ-50 NON MARK FOOTPAD KIT (4)
- 6178 NUT,NYLOCK,10-32
1 Ref. Non-Marking Footpad
(refer to 206.1) 19 81579 HORN,24VDC,SPADE
TERMINALS* ... 1
2 8178 SCREW,HHC,3/8-16 X 2.5
3 6097 WASHER,FLAT,USS,3/8")Y
4 99796 TUBE,BIKE GUARD,REAR............. 2
5 99797 FORMING,BIKE GUARD BRKT......2
6 8516 SCREW,HHC,3/8-16 X 1.50,GR5
TA 46717 NUT,1/2-20,ACORN,TMZ34............ 3
ANSI and CSA models
7B 49362 NUT,NYLOCK,M16X2.00
CE models
8A 99586 TIRE/WHEEL ASSY,ANS|,TZ50......1
ANSI and CSA models
8B 99589 TIRE/WHEEL ASSY,EURO,TZ50***
CE models
9 99795 TUBE,BIKE GUARD,FRONT........... 2
10A 59570 NUT,NYLOCK,1/2-20
ANSI and CSA models
10B 59672 WASHER,STAR,INTERNAL
10C 59569 SCREW,SHC,1/2-20 X 2,FULL THRD
10D 49362 NUT,NYLOCK,M16X2.00
CE models
10E 75015 WASHER,FLAT M16
10F 104450 WASHER,STAR,INTERNAL,M16
10G 60865 SCREW,SHC,M16 X 60MM,BLACK
11 104208 FORMING,SPARE TIRE MOUNT.....1
12 6175 SCREW,HHC,3/8-16 X 1
13 4828 NUT,NYLOCK,3/8-16
14 104402 FORMING,WHEEL CHOCK
HOLDER. oo 1
15 99216 CHOCK,WHEEL,1750 LBS............. 2
16 104401 STRAP,RUBBER,21.00W/S
HOOKS. ...ttt 1
17 6175 SCREW,HHC,3/8-16 X 1
Gania
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Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
100171 ... 104456 ... 105429 ... , 77,79, 81
101958 104457 105430 ... , 81
10255 .. 104481 105432 ...
10258 .. 104482 105433 ...
10262 .. 104491 105450 ... , 75,77
104037 ... 104499 ... 105473 ... ,75,77,79
104047 ... 104500 ... 105475 ...
104049 104559 105511 ...
104090 ... 104570 ... 105515 ...
104583 ... 105521 ...
104092 ... 104584 105524 ...
104093 104589 105535 ... .
104094 104590 105552 ... 105, 107-108
104095 104606 105556 ... 33-34
104096 104607 105557 ... 1-22, 25, 33-34
104099 104608 105594 ... 50, 53-54
104100 104609 105739 . 33-34, 88
104103 104610 10775 .. ..105, 107-108 84
104115 ... 104630 ... 10777 105, 107-108 .21-22, 25
104116 .... 104631 ... 109668 ...
104117 104653 109671 ...
104119 ... 104660 ... 109685 ... .
104126 ... 104661 ... 87-88 109686 ... 218236 ..49-50, 53-54
104127 104662 ..87-88 109705 ... 49-50, 53-54
104136 .... 104671 ... 57-58, 87-88 109707 ... ..83-84, 111-112
104137 ... 104672 ... 57-58, 87-88 109708 ... .27
104138 104677 109719 ... .65, 67
104139 104704 109720 ... . 2, 25, 61
104140 104707 109721 ... 226320 ... ..83-84, 95-96,
104143-S . 104708 109731 ... 111-112
104160 104727 109803 ... 226322 ....ocoviieiienn 83-84, 95-96,
104164 .... 104729 ... 109804 ... 111-112
104165 .... 104730 ... 109806 ... 226951 ... .67
104172 104733 109897 ... 226952 ... .67
104188 .... 104734 ... 109898 ... 227139 ... .65
104194 ... 104740 ... 109931 ... 227291 ... .14
104208 104741 114167 ... 227295 ...
104214 ... 104789 ... 114170 ... 227296 ...
104217 ... 104804 114171 ... 227346 ...
104225 115032 ... 227390 ...
104226 104812 ... 115034 ... 227395 ...
104231 104813 115035 ... 227441
104232 104814 115036 ... 22832 ..
104234 104815 115037 ... 229149
104235 104823 115038 ... 229150 ...
104236 104824 115039 ... 229151 ..
104238 104825 115040 ... 229165 ...
104242 ... 104826 ... 115042 ... 229166 ...
104319 ... 104827 ... 115088 ... 229629 ...
104327 104844 115090 ... 229846 ...
104328 ... 104845 ... 115091 ... 230344 ...
104341 ... 104846 ... 115093 ... 230348 ...
104346 104847 115105 ... 230350 ...
104347 ... 105107 ... 115107 ... 231169 ...
104348 ... 105226 ... 124010 ... 23134
104361 105230 128189 .. 231434
104362 105235 129003 ... 232452 ...
104377 105236 129010 ... . 232539 ...
104378 105249 129013 ... 21-22, 49-50, 232540 ...
104379 105256 53-54,107-108 232541 ...
104380 ... 105257 ... 12906 .....cooooieeien 57-58 232542 ...
104381 ... 105272 ... 129080 ... 232543 ...
104382 105274 129100 ... 232544 ..
104383 ... 105276 ... 129189 .. 232545 ...
104384 ... 105277 ... 129190 ... 232546 ...
104385 105278 129192 ... 232567 ...
104386 .... 105287 ... 129193 ... 232692 ...
104390 ... 105300 ... 12981 232693 ...
104393 105306 13002 .. . 233373 ...
104394 105307 13064 .. 31,43 233641 ...
104401 105334 13066 .. .31, 50, 53-54 233718 ...
104402 105357 13268 .. 233745
104406 105387 13469 .. 23405 ..
104450 105412 13585 .. 236016
104455 ... 105428 ... 13854 236646 ...
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Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
236769 44233 ... ....115-116 49819 ... ...67, 105, 135 67, 91, 95-96,
236777 .. 44235 ... ...115-116, 119, 49863 ... 99, 105, 107-108
121 51063 ... (101 22, 31, 33-34,
44236 ... ...115-116, 121 51415 ... 37, 39, 41, 47,
44248 51474 ... 49-50, 53-54,
44743 ... 51579 ... 57-58, 65, 67,
44750 .... 51745 ... 87-88, 91, 93,
44751 52040 ... 99, 101, 103,
44752 52041 ... 105, 107-108
. 44777 52042 ... 6094 .. 25
..11,13-14, 17,19 44778 52043 ... 6095 ....22,31, 37, 39,
.11,13-14 44788 . 52185 ... 41, 105, 108
11, 13-14 44980 .... ...11,13-14,17,19 52186 ... 6096 105, 108
11,13=14, 17,19 45226 ..coccvevverrrrens 33-34, 87-88, 52254 ... 6097 ....25,135
.11,13-14 91, 99 52258 ... 6145 ....49-50, 53-54,
11, 13-14 45357 i 127,129 52259 ... 57-58, 121
11, 13-14 45363 o 49-50, 53-54, 52276 ... 6146 ....57-58, 67
.11,13-14,17,19 52346 ... 6147 .. .101, 103
45383 52371 ... 6175 ...21-22, 49-50,
45437 ... 52374 ... 53-54, 135
45470 52376 ... 6178 ooveeeeieee e 33-34, 5758,
45642 52475 ... 88, 101, 103,
45643 52514 ... 105, 135
45748 52912 ... 61974 ... ....101, 103
45840 53386 61975 ... .101, 103
46216 5387 .. 61976 ... .33-34
46262 53909 6198 ...21-22, 25, 27,
46271 5397 .. 31,37, 39, 41,
46715 ... 54063 ... 45, 47, 50, 53—
46717 ... 54830 ... 54, 57-58, 105,
46722 .49-50, 53-54 55010 ... 107-108
47124 ... ...49-50, 53-54 55017 ...
47186 ... 55355 ...
47238 55517 ... .
47458 .115-116, 121
47775 55558 ... ...115-116, 119,
48096 121
48098-S . . 55602 ... ....115-116, 121
48104 22 55726 ... 121
48143 57-58 55747 ... .99, 103
48218 22 55761 ... .11, 13-14
48219 ... ....87-88 55921 ...
4828 ..o 21-22, 25,33~ 56022 ...
34,49-50, 53— 56099 ...
54, 57-58, 65, 56302 ...
49-50, 53-54, 67, 87-88, 91, 56901 ...
57-58, 93 99, 101, 103, 135 56912 ...
47 48309 ...ociieeie 37,39 56929 ...
101, 103 48659 ... ...123-125 57881 ...
11,1314, 17,19 48723 58258 ... .
....105, 107-108 48767 58980 ... 115-116
....49-50, 53-54, 58 48845 58985 ... 115-116
71 48880 59569 ... 115-116
...105, 107-108 48904 .... , 131, 59570 ...
59582 ...
48905 ,127, 59672 ...
,133 59720 ...
48906 , 131, 59752 ...
115-116, 119, 59753 ...
121,123-125 48907 ,127, 59971 .
119 6019 ...31,33-34, 49—
49-50, 53-54 48912 127, 50, 53-54, 65,
....33-34
....21=22, 25, 87-88 48931 .... 60205 ... .
.. 11,13-14 48960 6021 .. 71 .107-108
. A1,13-14, 17,19 48997 21-22, 27, 31,43 91,121
49362 .57-58, 87-88
49382
49407
49417
49520 ....
49612 ..o 115-116, 119,
121 .
115-116, 119, 49613 i, 115-116, 119, ....33-34, 37, 39,
121 121 41, 57-58, 65,
44229 ..o 115-116, 121 49818 i 54,84, 112
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Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page

65211 .. 37, 39, 41 105, 107-108

65215 .. ..105, 107-108
65220 ..
65222 ..
65225 .. 21-22, 49-50
65231 .. 53-54, 107-108
65237 .. 21-22, 49-50
65238 .. 53-54, 107-108
65239 .. 124-125
65339 .. .21-22, 25
65345 ..
65346 ..
65351 ..
65352 ..
65355 .. .
65427 .. 49-50, 53-54
6545 ... 57-58
65544 83-84, 111-112
65545 ..
6563 ....
6564 . .
6595 . ..105, 107-108
6605 . ..33-34
6606 . ..57-58
6607 . .54
6610 . .99
66353 ..107-108
66355 ..107-108
6638 ... 49-50, 53-54
58, 65, 67, 91,
93, 105, 107-108
66397 ... 58
66717 .. 49-50, 53-54, 58
66778 .. ..105, 107-108
66813 .. .84
66814 .. 83-84, 95-96
111-112
66815 .. 83-84, 111-112
66816 .. ..83-84, 95-96
111-112
66817 ..o 83-84, 95-96
111-112 .
66818 ...oceveiie 83-84, 95-96, 31, 37, 39, 41, .11,13-14,17,19
111-112 47, 50, 53-54, . .37, 39, 41

6714
67229 ..
67230 ..
67231 ..
67304 ..
6732

67412
67413 ..
67535 ..
67706 ..
67722 ..
67744 ..
67784
6782 ...

.39, 41

, 39

2102, 25, 47,

65, 67, 87-88
67875 .. 21-22, 49-50
67908 .. 22,25
67926 .. 124-125
67933 .. ..124-125
67934 .. .124-125
67966 ..49-50, 53-54 .
6878 ... 33-34, 49-50, 21-22, 49-50
53-54, 57-58, 53-54, 107-108
88, 91 115-116
6888 .....covevieirien 58, 67, 99, 101, 112
103, 105, 107- ..33-34 .
108 11, 13-14, 17,19
6889 27, 95-96 11, 13-14, 17,19

..105, 107-108 . . . .11,13-14
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Part Number Index (continued)

Part Number Page Part Number Page Part Number Page Part Number Page
84900 .... 85375 ... 97324 ... 99617 ... ....91, 99
84901 85376 97325 ... 99618 ... .91, 99
84902 ... 85377 ... 97326 ... 99619 ...
84903 .... 8538 97327 ... 99625 ...
84904 87073 97328 ... 99626 ...
84905 ... 87445 ... 97329 ... 99639 ...
84906 .... 87451 ... 97330 ... 99648-S ...
84907 87456 97331 ... 99650 ...
84908 87463 97332 ... 99660 ...
84909 87530 97336 ... 99665 ...
84910 87645 97337 ... 99670 ...
84911 87722 97338 ... 99677 ...
84912 ... 87748 ... 97339 ... 99680 ...
84913 ... 87755 ... 97340 ... 99688 ...
84914 87868 97341 ... 99690 ...
84915 ... 87869 .... 97342 ... 99695 ... ....101, 103
84916 ... 88356 97343 ... 99705 ... ....105, 107-108
84917 88356-146R1 97348 ... 99707 ... .99, 105
84918 ... 88356-246R1 .. ....33-34 97349 ... 99708 ... ....107-108
84919 ... ....27, 105, 108 97350 ... 99709 ... ....107-108
84920 .22, 25,47, 67, 97351 ... 99710 ... .107-108
84921 91, 107-108 97356 ... 99712 ... 91
84922 .37 97358 ... 99713 ... .91
84923 .37 97410 ... 99724 ... .57-58
84924 .39 97411 ... 99727 ... 49-50, 53-54
84925 .39 97412 ... 99728 ... .57-58
84926 37 97413 ... 99729 ... 49-50, 53-54, 58
84927 37 97418 ... 99730 ...
84928 .... ..119, 121 97455 ... 99735 ...
84929 ... 50, 53-54, 57— 97456 ... 99740 ...
84930 58, 87-88, 91, 93 97457 ... 99746 ...
84931 ... 97458 ... 99751 ...
84932 ... 97515 ... 99753 ...
84933 97551 ... 99754 ...
84934 97554 ... 17,19 99756 ...
84935 97562 ... .11, 13-14,17, 19 99765 ...
84936 97567 ... .11, 13-14,17, 19 99766 ...
84937 97568 ... .11, 13-14,17, 19 99767 ...
84938 97569 ... .11, 13-14 99770 ...
84939 97580 ... 99771 ...
84940 97581 ... 99773 ...
84941 ... 97586 ... 99774 ...
84942 ... 97587 ... 99775 ...
84943 97590 ... 99777 ...
84944 ... 97754 ... 99784 ...
84945 ... 97815 ... 99785 ...
84946 99033 ... .37, 99786 ...
84947 ... 99084 ... ...83-84 99787 ...
84948 ... 99088 ... 99795 ...
84949 99089 ... 99796 ...
84950 99174 ... 99797 ... .
84951 99194 ... 99825 ... 49-50, 53-54
84952 99211 ... 99829 ... 49-50, 53-54, 58
84953 99216 ... 99832 ... .57-58, 65, 67
84956 99246 ... 99833 ...
84957 99311 ... 99885 ...
84958 99317 ... 99911 ...
84961 ... 99329 ... 99934 ...
84962 .... 99330 ... 99938 ...
84963 99336 ... 99940 ...
84964 ... 99382 ... 99945 ...
84965 ... 99425 ... 99950 ...
84966 99432 ... 99951 ...
84967 99496 ... 99954 ...
84968 99520-S 99958 ...
84969 99521 ... 99997 ...
84970 99563 ...
84971 99577 ...
84972 99579 ...
84973 99580 ...
84982 ... 99581 ...
84983 ... 99586 ...
8516 31, 33-34, 50, 99588 ...
54, 57-58, 87— 99589 ...
88,91, 99, 135 99596 ...
85197 .iiviveeeeree 71 99616 ...
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Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.
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9

97569,LABEL,WHEEL LOAD,TZ50......11, 13—
14,17, 19

ACTUATING CAM, LH.....41

ACTUATING CAM, RH.....41

ACTUATING LEVER, LH....41

ACTUATING LEVER, RH.....41

ACTUATOR CASE, 3 BOLT MOUNT.....27

ADJUSTER, BRAKES, TMZ-34/19.....41

ADJUSTER,BRAKES,HYD(59944).....37

AIR CLEANER ASSEMBLY......61

AIR CLEANER COVER.....61

AIR CLEANER COVER NUT.....61

AIR CLEANER ELEMENT.....61

ALARM,WARBLE TONE 5-30 VDC***........ 84,
112

ALTERNATOR COVER SUPPORT....... 57-58,
65, 67

ALTERNATOR,24V 45A.....65, 67

ASM, BUTTON & BOOT, BLK....83-84, 95-96,
111-112

ASM, E-STOP & BOOQT.....83-84, 95-96, 111—
112

ASSEMBLY SCREWS, HANDLE.....96

ASSEMBLY, HYD BRAKE, LH TZ50.....39

ASSEMBLY, HYD BRAKE, RH TZ50.....39

ASSEMBLY,PLATORM ROTATOR.....103

ASSY,TZ50 L/S MTG PLATE TYPE A.....33-34

ASSY,TZ50 L/S MTG PLATE TYPE B.....33-34

AXLE ASSY,MECH. BRAKE.....43

B

BACKING PLATE, ELEC, LH.....41

BACKING PLATE, ELEC, RH.....41

BACKING PLATE, HYD, LH.....39

BACKING PLATE, HYD, RH.....39

BASE WITH 1 NC CONTACT, E-STOP......83—
84, 95-96, 111-112

BASE, W/1 N.O. CONTACTS**.....83—-84, 111—
112

BASE,W/1N.O.,W/GREEN LED.....84

BASE,WITH 2 N.O. CONTACTS**....... 83-84,
95-96, 111-112

BATTERY CHARGE INDICATOR***.....84

BATTERY,T105 W/LPT,3 CAPDRY™".......... 49—
50, 53-54

BATTERY,T145 W/LPT,3 CAPDRY*.......... 49—
50, 53-54

BEARING KIT,ROTATOR,4.5K***.....99, 103

BEARING,0.75IDX1.000DX0.38L.....47

BEARING,0.75IDX1.000DX0.50L.....101, 103

BEARING,1.00IDX1.250DX0.75L.....91

BEARING,1.00IDX1.250DX1.00L......91, 123—
125

BEARING,1.25IDX1.50DX1.00L.....123-125

BEARING,1.5IDX1.750DX1.0L.....33-34

BEARING,1.75IDX2.000DX2.25L.....87-88

BEARING,FL,1.00IDX1.250DX0.71L......... 91,
101, 103

BEARING,FL,1.00IDX1.250DX1.50L....... 101,
103

BEARING,MOTOR.....71

BEARING,MOTOR,36843,BRUSH END*.....71

BELLOWS,MECH HITCH ASSY (55053.....29

BELT,3VX-250***.....65, 67

BEVELED NUT, M12.....29

BICYCLE GUARD KIT.....135

BLOCK, CABLE BRIDGE GUIDE.....91, 93

BLOCK, LADDER HINGE MOUNT.....107-108

BLOCK,6 CABLE CLAMP.....87-88

BLOCK,6 HOSE,5 CABLE CLAMP......57-58,
87-88

BLOCK,6 TUBE CLAMP.....87—-88

BLOCK,6 TUBE,4 WIRE CLAMP.....87-88, 91

BLOCK,7 HOSE 2 CABLE CLAMP.....31

BLOCK,CABLE TRACK FOOT.....91

BLOCK,MAST REST.....87-88, 91

BOLT,5/16-24 X 1.0,SAE J429G.....67

BOLT,CARRIAGE,1/4-20 X .63,G2.....91, 93

BOLT,CARRIAGE,1/4-20 X .75,G2....... 33-34,
49-50, 53-54, 57-58, 88, 91

BOLT,CARRIAGE,1/4-20 X 1.25,G2.....50, 53—
54, 57-58, 87-88, 91, 93

BOLT,CARRIAGE,1/4-20 X 1.75,G2.....87-88,
91, 93

BOLT,CARRIAGE,1/4-20 X 2.5,G2....... 31, 57—
58, 8788

BOLT,CARRIAGE,1/4-20 X 3.50,G2.....87-88

BOLT,CARRIAGE,3/8-16 X 1.00,G2.....49-50,
53-54, 57-58

BOLT,CARRIAGE,3/8-16 X 4.00,G2.....22, 25

BOLT,CARRIAGE,3/8-16 X1.00,G5.....65, 67

BOOT,CYLINDER MASTER.....27

BOOT,THROTTLE SOLENOID.....65, 67

BOX,INSTRUCTION STORAGE.....108

BRACKET, CONTACTOR MOUNT.....58

BRACKET,ALTERNATOR MOUNT**......... 57—
58, 67

BRACKET,CE SIDE LIGHT MOUNT.....49-50,
53-54

BRACKET,ENGINE RELAY.....67

BRAKE CABLE, 1500 LB,92.82IN.....25

BRAKE CYLINDER.....43

BRAKE LEVER TMZ50.....22

BRAKE LEVER ASSEMBLY.....29

BRAKE LINE,LONG 149.5" TMZ50.....27

BRAKE SHOE KIT,CE.....43

BRAKE, CYLINDER LEFT GT10.....39

BRAKE, CYLINDER RIGHT GT10.....39

BRAKE/LINING,HYD,RH(59944)**.....37

BRAKE/LINING,LH,HYD(59944)***.....37

BREAK-AWAY CABLE (TZ50).....29

BREATHER TUBE.....61

BRK CABL-CHASSIS (CE).....21-22, 43

BRK CABLE - TONGUE (CE)105".....22

BRKT,CONTACTOR MOUNT, TZ50.....54

BRUSH,PWR UNIT (40844)**.....71

BULB,12V DC (67875)........ 21-22, 49-50, 53—
54, 107-108

BULB,FLASHING BEACON.....135

BULB,SIDE LIGHT ASSY,14V(52135.....21-22

BUMPER,BATTERY BOX & RAILS......49-50,
53-54
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BUMPER LIMIT SWITCH ACTUATOR.....99
BUMPER,RUBBER-1 X 1.25.....45, 47
BUSHING, FLANGE,3/4X7/8X1/2....47
BUSHING, JA3/4.....65, 67
BUTTON,PUSH,BLACK W/SEAL***.....84
BUTTON,PUSH,GREEN,ASSEMBLY***.....84

C

CABLE AND HOSE CLAMP.....93

CABLE ASSY, 10" BLK, TZ50.....73, 75, 77

CABLE ASSY, 10" RED, TZ50.....73, 75, 77

CABLE ASSY, 14" RED, TZ50.....73

CABLE ASSY, 21" BLK, TZ50.....73, 75, 77

CABLE ASSY, 21.5" RED, TZ50.....75

CABLE ASSY, 28" RED, TZ50.....75, 77

CABLE ASSY, 36" RED, TZ50.....73

CABLE ASSY, 38" RED, TZ50.....73, 77

CABLE ASSY, 6" RED, TZ50.....73, 75, 77

CABLE ASSY, 7.75" RED, TZ50.....75

CABLE ASSY, 8" RED, TZ50.....77

CABLE ASSY#2 X 46.5"LG.....75, 77

CABLE ASSY,HITCH,W/HOOKS 3/32.....27

CABLE CLAMPPARKING BRAKE, TMZ.....22,
25

CABLE RETURN SPRING.....61

CABLE TIE,11.375".....29

CABLE TIE,11.5" BLACK.....29

CABLE TRACK,TZ50.....91

CABLE, ASSY, 54" BLK, TZ50.....73, 75, 77

CAM ASSY,JOYSTICK, TZ50.....95-96

CAP, PLASTIC (67412).....21-22, 25

CAP,DIAGNOSTIC NIPPLE.....115-116

CAPDUST,DIAGNOSTIC NIPPLE**....... 115-
116

CAP,GREASE (48056) TMZ50***.....37, 39, 41

CAPMASTER CYLINDER TMZ50.....27

CAPVINYL .224ID X .5.....105

CAPACITOR,4700MFD 25V.....73

CARBURETOR GASKET.....61

CARBURETOR INSULATOR.....61

CARBURETOR,HONDA TZ50.....61

CASE COVER GASKET.....63

CASTING,FOOTPAD,ALUMINUM.....33-34

CHAIN,SAFETY.....27

CHANNEL,CLEVIS,HITCH ASSY TMZ.....27

CHARGER,BAT,24VDC,H/LO GENZ2.....69

CHOCK WHEEL KIT.....135

CHOCK,WHEEL,1750 LBS.....135

CIRCUIT BREAKER, 15 AMP.....83-84

CLAMP,0.31,#5 X 1/4,RUB CUSH.....57-58

CLAMP,0.63,#10 X 1/4,RUB CUSH......37, 39,
41

CLAMP,0.75,#12 X 1/4,RUB CUSH.....25

CLAMP,1.13,#18 X 3/8,RUB CUSH*.....22

CLAMP2 HOSE.....87-88

CLAMP,2 HOSE,PLASTIC,5/8.....45

CLAMP4 HOSE,6 CABLE.....87-88

CLAMP,TOGGLE,MAST HOLD DOWN......21—
22,25, 87-88

CLAMP-HOSE,FUEL TANK (65110).....61

CLIPLUG WRENCH HOLDER, EURO....... 4
50, 53-54

COIL,#8 20VDC,DEUTSCH W/DIOD....... 115-
116, 119, 121

COIL,12VDC,SOLENOID VALVE*.....124-125

COIL,24VDC, DEUTZCONN,SOLE....124-125

o—
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COIL,24VDC,SOLENOID VALVE**.....124—125
CONN RECEPT,FLANGED.....111-112
CONN, 520181-4.....133
CONN,070120-8-8.....127, 129
CONN,520120-12-8.....127
CONN,520120-4***....123-125, 127, 129, 131,
133
CONN,520120-4-6"**.....124-125, 127, 129
CONN,520120-6-10.....127, 129
CONN,PLUG 4 WAY,14-18GA.....101, 103
CONN,RECEP 12 WAY,BLK FLANGE........ 83—
84, 111-112
CONN,RECEP 12 WAY,GRY FLANGE.....111—
112
CONN,RECEP 14 WAY......83-84
CONN,RECEP 21 WAY.....83-84
CONN,RECEP 4 WAY, 14-18GA.....33-34
CONN,RECEP 4 WAY,12-14GA FL*™*........ 83—
84, 111-112
CONN,RECEP 48 WAY 4 X 12.....83-84
CONN,RECEP 8 WAY 14-18GA,FL......83-84,
111-112
CONN,SQUEEZE,1/2NPT .38-.50,SM.....105,
107-108
CONNECTOR, IEC CHARGER CORD.....69
CONNECTOR,520120 12-8.....129
CONNECTOR,ORIFICE,.018 TMZ.....27
CONTACT,N.O......83-84, 95-96, 111-112
CONTACT,NC.....83-84, 95-96, 111-112
CONTACTOR ASSEMBLY.....58
CONTACTOR HARNESS.....75
CONTACTOR,DRIVE,24V,180A***.....54, 58
CONTACTOR,LIMIT SWITCH.....33-34, 88
CONTACTOR,LIMIT SWITCH*.....33-34
CONTROL ASSEMBLY.....61
CONTROL BASE COMPONENT......61
CONTROL BOX ASSEMBLY.....61
CONTROL BOX ASSY,UPPER.....111-112
CONTROL BOX PANEL.....61
CONTROL MODULE,AUTOLEVEL*........ 50,
53-54
CONTROLLER,MOTOR.....49-50, 53-54
COOLING FAN.....61
COTTERPIN.....37, 39, 41
COUPLER.....29
COUPLER 2" BALL BULLDOG TMZ.....27
COUPLER 2" BALL LEVER LOCK.....27
COUPLER 2-5/16" BALL TMZ.....27
COUPLER 2-5/16" BALL BULLDOGT.....27
COUPLER CLEVIS, TMZ.....27
COUPLER, PINTLE RING.....27
COUPLER,BALL,2"(50MM) TWST LK*.....27
COVER, AXLE DUST, TZ50.....43
COVER, HOLE RUBBER GT10.....37, 39, 41
COVER, LIMIT SWITCH.....33-34
COVER,BLANK.....105, 107-108
COVER,DUST,RUBBER,NEOPRENE.....88
COVER,GFCI,WEATHERPROOF.....105
COVER,HITCH BOLT ASSY(55053).....29
COVER,PUSH BUTTON.....84
COVER-BRUSH INSPEC.40844,SCISS.....71
COVER-CABLE.....43
COVER-PROTECTION.....43
CRANKCASE COVER ASSEMBLY.....63
CRANKSHAFT.....63
CYLINDER BARREL ASSEMBLY.....63
CYLINDER HEAD ASSEMBLY.....63
CYLINDER W/TEST PORTS, JIB.....124-125
CYLINDER, EXTENSION.....123-125

Part Description Index (continued)

CYLINDER, JIB.....124-125

CYLINDER, MASTER.....27, 124-125

CYLINDER, OUTRIGGER.....124-125

CYLINDER, PARKING BRK TMZ50***....... 25,
124-125

CYLINDER, PRIMARY LIFT.....123-125

CYLINDER, SECONDARY LIFT.....123-125

CYLINDER, SLAVE.....123-125

D

DAMPER,SHOCK, HITCH ASSY TMZ.....27

DANGER DECAL.....14

DCL,NOTICE,OP INS,GND,TZ50,AUS.....14

DCL,NOTICE,OP INS,PLT,TZ50,AUS.....14

DECAL KIT,INSTRUC,TZ50,SYMB.....17, 19

DECAL KIT,INSTRUC,TZ50,WRDS......11, 13—
14

DECAL KIT,INSTRUCTS,TZ50,SYMBL.....19

DECAL KIT,INSTRUCTS,TZ50, WORDS.....13—
14

DECAL, NOTICE, MAX CAP 440 LBS.....14

DECAL,CAUTION,COMPART.ACCESS.....11,
13-14

DECAL,COSMETIC,TZ-50....11, 13—14, 17, 19

DECALDANGER DO NOT  ALTER
SWTC.....11, 1314

DECAL,DANGER,BATTERY SAFETY........11,

D1E3(;;i,DANGER,COLLISION HAZARD.....17,

D1EgCAL,DANGER,CRUSHING HAZARD.....11,

DEC_;\A&,DANGER,DRIVE CONT SAFETY..17,

D1EQCAL,DANGER,ELEC HAZ STAY CLR....11,

DEZ;:L,DANGER,ELECTROCUTION
HAZ.....17,19

DECAL,DANGER,GEN SAFE,TZ34,50.....11

DECAL,DANGER,GENERAL SAFETY......11,
13-14

DECAL,DANGER , MANUAL
FORCE,400N.....17, 19

DECAL,DANGER,MAX CAP,200KG.....14, 17,
19

DECAL,DANGER,MAX CAP,227KG.....17, 19

DECAL,DANGER,TIP-OVER,BATTERY.....11,

13-14

DECAL,DRIVE CONTROL PANEL,TZ50.....11,
13-14,17,19

DECAL,GROUND CONTL PANEL,TZ50.....11,
13-14, 17,19

DECAL,LABEL,105 DB.....19

DECAL,LABEL,DRAWBAR CERT,TZ50.....17,
19

DECAL,LABEL,LOWER MIDRAIL.....14, 17,19

DECAL,LABEL,MANUAL NOT HERE...11, 13—

14

DECAL,LABEL,OUTRIGGER LOADTZ50...11,
13-14,17,19

DECAL,LABEL,PARKING BRAKE,ANSI.....11,
13-14,17,19

DECAL,LABEL,PARKING BRAKE,CE.....17, 19

DECAL,LABEL,PWRTO CHARGR 115V....11,
13-14,17,19

DECAL,LABEL,PWRTO CHARGR 230V....11,
13-14,17,19

DECAL,LABEL,TIRE PRESSURE,CE.....17,19
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DECAL,LABEL, TRANSPORT DIAGRAM....14,
19

DECAL,LABEL, TRANSPORT TIEDOWN*..11,
13-14, 17,19

DECAL,LABEL,UNLEADED GAS ONLY.....11,
13-14, 17, 19

DECAL,LABEL-CHEVRON RANDO.....11, 13—
14

DECAL,LANYARD ANCHORAGE POINT...11,
13-14, 17, 19

DECAL,MANUAL FORCE,ANSI,400N.....14

DECAL,NOTICE,BATTERY CONN,TZ50....11,
13-14

DECAL,NOTICE,CHARGER INSTRUC......11,
13-14

DECAL,NOTICE,ENGINE SPEC,TZ50.......11,

13—14

DECAL,NOTICE,HAZARDOUS MAT'LS*....11,
13-14

DECAL,NOTICE,MANUAL OPER,TZ50.....11,
13-14,17,19

DECAL,NOTICE,MAX LOAD 500 LBS....... 11,
13-14

DECAL,NOTICE,OPER INST,PLATFOR.....11,
13-14

DECAL,NOTICE,OPERINSTR,GROUND...11,
13-14

DECAL,PLAT CNTRL PANEL,TZ50......11, 13—
14,17, 19

DECAL,POWER TO PLATFORM 115V......11,
13-14, 17,19

DECAL,POWER TO PLATFORM 230V......11,
13-14, 17,19

DECAL,SYMBOL-BATTERY SAFETY.....17,19

DECAL,SYMBOL-COMP ACCESS.....17, 19

DECAL,SYMBOL-FOOT CRUSHING.....17, 19

DECAL,SYMBOL-READ THE MANUAL.....17,
19

DECAL,SYMBOL-SKIN INJECT HAZRD....17,
19

DECAL,WARN,CRUSH HAZARD HAND....11,
13-14

DECAL,WARN,CRUSH HAZARD PLAT.....11,
13-14,17,19

DECAL,WARN,FALL HAZARD.....11, 13-14

DECAL ,WARN,IMPROPER OPERATION...11,
13-14

DECAL,WARN,SKIN INJECTION HAZ*.....11,
13-14

DECAL,WARNING,CRUSHING HAZARD...17,
19

DECAL ,WARNING,DRIVE SYSTEM.....11, 14

DECAL,WARNING,MAX TOWING
SPEED.....11, 13-14

DECAL,WARNING,TRANSPORT INST.....11,
13-14

DECAL,WARNING-FOOT CRUSHING....... 11,
13-14

DIN RAIL 11.00" LG.....83-84

DIRECTION SWITCH,JOYSTICK,TZ50.....95—
96

DISK WASHER, M12.....29

DRIVE BOX ASSEMBLY,ANSI.....95-96

DRIVE BOX ASSEMBLY,CE.....95-96

DRIVE CNTRL BOX LID ASSY,TZ50.....96

DRIVE CONTROLLER (C-TECH).....95-96

DRIVE MOUNT ASSY,LH.....47

DRIVE MOUNT ASSY,RH.....47

TZ-50
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ELBOW GASKET.....61
ELBOW,070220-8-8***.....127, 129
ELBOW,45D,520320-4......124-125, 127, 131,
133
ELBOW,90D,520220-4-4.....123—-125, 131, 133
ELBOW,ORFS-4 SWIVEL/STRAIGHT**.....127
ELEC BRAKE,MULT-HITCH WLDMNT.....27
ELEC BRAKE, TEK.BREAKWAY KIT.....27
EMERGENCY LEVER SPRING TMZ50.....27
END STOP, DIN RAIL,SCREW CLAMP.....83—

84
ENGINE,SI,5.5 HP HONDA......61
EYELET....43

F
FILTER.....61

FILTER ASSY,SAES8,10 MIC,PAPR**.....57-58

FILTER ELEMENT,10MICRON,PAPER*.....57—
58

FITTING,070302-4.....50, 54

FITTING,CONN,520120-12.....127, 129

FITTING, TEE,BRAKE LINE.....37, 39

FLANGE BOLT, 8 X 32.....61

FLANGED BOLT.....61

FLANGED BOLT, 6 X 10.....61

FLANGED BOLT, 8 X 32.....63

FLANGED BOLT, 8 X 60.....61

FLOORING,45X27 DIAMOND PLATE......105,
107-108

FORMING, CABLE BRIDGE **.....93

FORMING, CABLE BRIDGE**.....93

FORMING, GLIDE PAD.....99

FORMING, RELAY MOUNT TZ50 LWR.....84

FORMING, RELAY MOUNT TZ50 UPR.....112

FORMING, TAIL LIGHT COVER.....105

FORMING,ALTERNATOR COVER*.....65

FORMING,ALTERNATOR MOUNT......57-58,
65

FORMING,BATTERY HOLD DOWN.....49-50,
53-54, 58

FORMING,BIKE GUARD BRKT.....135

FORMING,CABLE BRIDGE MOUNT**.....91,
93

FORMING,CABLE GUARD.....99, 105

FORMING,CABLE TRACK JOINT.....91

FORMING,CABLE TRACK TRAY.....93

FORMING,CE LIGHT BRACKET.....107-108

FORMING,CE SIDE LIGHT BRACKET.....107—
108

FORMING,CHASSIS CABLE CHNL.....31

FORMING,COVER***.....33-34

FORMING,DRIVE BOX BASE.....96

FORMING,DRIVE MOUNT CE.....87-88

FORMING,ENGINE GUARD.....49-50, 53-54,
57-58

FORMING,ENGINE MOUNT.....57-58, 65, 67

FORMING,FILTER MOUNT.....57-58

FORMING,GUSSET,DRIVE OPTION.....45, 47

FORMING,HINGE MOUNT.....88

FORMING,LIMIT SWITCH ACT.....88

FORMING,LIMIT SWITCH COVER.....31

FORMING,LIMIT SWITCH MOUNT**.....88

FORMING,LIMITSWITCH PLUNGER.....33-34

FORMING,LWR PLAT MNT,ANS].....99

FORMING,OUTRIGGER CYL COVER......33—
34

FORMING,PINION GUARD.....57-58
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FORMING,PLEAT,LIMIT SW ACTUAT........ 33—
34

FORMING,RELAY HOLDER TZ50 UPR.....112

FORMING,SPARE TIRE MOUNT.....135

FORMING,SWING CHASSIS TRAY,LT....... 57—
58

FORMING,SWING TRAY FRONT...49-50, 53—
54

FORMING,TAIL LIGHT,LT***.....105

FORMING,TAIL LIGHT,RT***.....105

FORMING,TONGUE BOX COVER.......21-22,
25

FORMING,WHEEL CHOCK HOLDER.....135

FRONT CONTROL CASE.....61

FUEL HOSE.....61

FUEL TANK.....63

FUEL TANK ADAPTER.....61

FUEL TANK CAP ASSEMBLY.....61

FUSE BLOCK, ANN & ANL FUSE....... 49-50,
53-54, 58

FUSE HOLDER,INLINE,GS.....65, 67

FUSE, 5A.....61

FUSE,275 AMPVERY FAST ACTING........ 49—
50, 53-54, 58

FUSE,50 AMP.....65, 67

FUSE,BATTERY CHARGER***.....69

G

GASKET KIT.....63
GASKET, UK & DIN PWR.TO PLAT......... 107—-

108
GASKET,MASTER CYLINDER (75873).....27
GEAR,PINION,TMZ50 *SHOP.....57-58
GOVERNORKIT.....63
GREASE SEAL.....37, 39, 41

GRIPHANDLE EXT PLATFORM LOCK.....45

GROMMET,4X.25X4.625.....57-58
GROMMET,RUBBER .38 X .13 X .63....27, 105
GROMMET,RUBBER .688 X .25 X 1.....57-58
GROMMET,RUBBER 1.5 ID.....31
GROMMET,RUBBER 1.5 X .25 X 2.....57-58
GROMMET,RUBBER 3 X .25 X 3.5.....87—-88
GROUND CNTRL BOX LID ASSY,TZ50.....83—
84
GUARD, HOSE PROTECTOR.....49-50, 53-54
GUIDE,ACTUATOR LEVER.....27

H

HANDLE HALF.ENABLE SW.SIDE-GS*.....95—
96

HANDLE HALF-BACKSIDE,GS JYSTK*.....95—
96

HARDLINE,LONG,HYD BRAKE.....37, 39

HARDLINE,SHORT,HYD BRAKE.....37, 39

HARNESS, 10 GA, 12".....756

HARNESS, 12 GA, 12".....756

HARNESS, LIGHT, CE MAST TZ50.....81

HARNESS, LIGHT, CE PLAT TZ50.....81

HARNESS, LIGHT,CE MAST TZ50......73, 75,
77,79

HARNESS, TZ50 CE CHASSIS.....81

HARNESS, BASE CONTROL TO PLAT......73,
75,77

HARNESS,BASE TO PLAT POWER.....73, 75,
77

Gania

HARNESS,DRIVE CHASSIS.....73, 75, 77

HARNESS,DRIVE OPTION.....73, 75, 77

HARNESS,ENGINE TZ50.....73, 75, 77

HARNESS, JIB,TZ50.....73, 75, 77

HARNESS,LIGHT ANSI TZ50...73, 75, 77, 79,
81

HARNESS,LIGHT, ANSI PLAT TZ50.....73, 75,
77

HARNESS,LIGHT,CE PLAT TZ50.....79

HARNESS,LIGHT,MAST US TZ50....... 75,77,
79, 81

HARNESS,LIGHT,MAST,US.....73, 75, 77

HARNESS,LIGHT,TONGUE,US.....73, 79

HARNESS,LIGHTS,CE,TZ50 CHASSIS.....73,
75,77

HARNESS,LIGHTS,CE,TZ50 PLAT......73, 75,
77

HARNESS,SWING CHASSIS TZ50.....73, 75

HARNESS,SWING CHASSIS, TZ50.....77

HEAD COVER.....61

HEAD COVER GASKET.....61

HINGE BAR,CABLE TRACK (79633)*.....91

HINGE, GSRT90 BOX.....49-50, 53-54, 57-58

HINGE, SPRING, LONG LEG........ 33-34, 88,
107-108

HITCH ACTUATOR, COMBO TMZ.....27

HITCH,MECH BRAKE TZ50.....29

HOLDER,CYL SPRING,HDPE.....33-34

HOOK,BATTERY HOLD DOWN 12.75"......49—
50, 53-54, 58

HOOKS,CABLE ASSY TMZ50.....27

HORN,24VDC,SPADE TERMINALS***.....135

HOSE ASSEMBLY,19".....50, 54

HOSE ASSY, JIB MANIF-HARDLINE....... 131,
133

HOSE ASSY,BRAKE "T"-DRIVE MAN.....129

HOSE ASSY,BRAKE "T"-MOTOR BRK.....129

HOSE ASSY,BRAKE CYL-DRIVE MAN......127

HOSE ASSY,BRAKE MAN-JIB TANK.....127

HOSE ASSY,DR MOTOR-DR MANIF,CE....127

HOSE ASSY,DR MOTOR-DR
MANIFOLD.....127, 129

HOSE ASSY,EXT CYL-HYD LINE*™........ 131,
133

HOSE ASSY,FUNC MAN-HYD LINE***.....131,

133

HOSE ASSY,HYD LINE-HYD LINE***......131,
133

HOSE  ASSYHYD POWER  UNIT-DR
MN.....127, 129

HOSE ASSY,HYD POWER UNIT-MANIF....127
HOSE ASSY,JIB MAN-JIB CYLINDER.....131,

133

HOSE ASSY,JIB MAN-PLAT ROT,LT........ 131,
133

HOSE ASSY,JIB MAN-PLAT ROT,RT....... 131,
133

HOSE ASSY,MANIFOLD-FILTER.....127, 129

HOSE ASSY,MASTER CYL EXT-HUD L...131,
133

HOSE ASSY,MASTER CYL RET-HYD L...131,
133

HOSE ASSY,OTRG
EXTEND-A2.....127, 129

HOSE ASSY,0TRG FRT RETRACT-B2....127,
129

FRONT
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HOSE ASSY,0TRG REAR EXTEND-A1...127,

129
HOSE ASSY,0TRG
RETRACT-B1.....127, 129

REAR

HOSE ASSY,PRIMARY CYL-HYD LINE....131,

133

HOSE ASSY,SEC CYL-FUNCTION
MAN.....131, 133

HOSE ASSY,SLAVE CYL-JIB MANIF....... 131,
133

HOSE ASSY,SWING MOTOR-FUNC
MAN.....127, 129

HOSE END,FEMSW,45D,0RFS,-12-12......50,

54
HOSE,ASSY, JIB MANIF-HARDLINE..
HOSE,ASSY,FUNC.....131, 133
HOSE,BRAKE,18".....37, 39
HOUR METER,10-80 VOLTS**.....84
HRNS,DRIVE CTRL BX.....73, 75, 77
HRNS,MAST,AUS.....81

.1

33

HRNS,SIDEMARKER,AUS....... 21-22, 49-50,

53-54, 107-108
HRNS,TZ50,CHASSIS,AUS.....79, 81

HSE ASSY,LT SIDE OTRG CYL-"T"....127, 129
HUB,12 X 2 INCHES (48056)****.....37, 39, 41

HUB-BRAKE DRUM.....43

HYD LINE ASSY,PRIMARY BOOM.....131, 133
..... 131,

HYD LINE ASSY,SECONDARY BOOM

133

INDICATOR, BATTERY DISCHARGE.....1
INDUCTOR,47 MH,2.5AMP,.0340HM........ 49—

50, 53-54
INNER BEARING CONE(48056)T50**
INNER BEARING CONE***.....39, 41

INNER BEARING CUP(48056)T50***...37, 99,

103
INNER BEARING CUP***.....39, 41
INTERNAL LEVER ASSY......29

ISOLATOR,140# AXIAL,1.31 O.D*.....65, 67

J

JOYSTICK BOOT BRACKET, TZ50.....

JUMPER COMB, 2-WAY,WIELAND.....
JUMPER COMB,5 WAY.....83-84

K

KEEPER,LATCH (45363).....57-58
KEY - KEYSWITCH.....61

KEY SINGLE***.....83-84
KEY,PULLEY,HONDA.....65, 67
KEYS,10 PACK***.....83-84

95-96
JOYSTICK ROBBER BOQT, TZ50.....95-96

84

KEYSWITCH,3 POS. W/IKEYS*™**.....83—-84

KIT, FOOTPAD RETROFIT.....33-34

KIT, SIDE MARKER LIGHT W/ CONN....21-22

KIT, TAIL LIGHT COVER.....105
KIT,BI-ENERGY,HONDA.....65, 67
KIT,BRAKE LINE,TZ50.....37, 39

KIT,CNTRLR & CONTRACTOR, TZ-50

50, 53-54
KIT,COUPLER REPAIR (59582) TMZ..
KIT,LEVER REPLACEMENT TMZ.....2

KIT.MASTER CYLINDER REPAIR TMZ

KIT,POWER CORD UPDATE***.....69
KIT,SHOE AND LINING.....39
KIT,TIMER RELAY & HARNESS,TZ50

...... 49—

Part Description Index (continued)

KIT, TMZ/TZ 50 TONGUE JACK ASSY....... 21—
22,25

KIT,TZ50 AUTOLEVEL REPLACEMNT......49—
50

KIT,TZ50 CABLE TRK RETRO,ANSI*.....93

KIT, TZ50 CABLE TRK RETRO,CE***.....93

KNOB.....61

L

LATCH, RUBBER, 3-13/32 X 1-7/8.....96

LATCH,FLEXIBLE.....49-50, 53-54, 57-58

LATCH,FLEXIBLE DRAW.....49-50, 53-54

LED,RED 24V FLASHING.....83-84, 111-112

LEFT BACKING PLATE ASSEMBLY.....37

LEFT BRACKET ASSY. W. SYMB. D.......... 49—
50, 53-54

LEFT BRACKET ASSY. W. WORD D.......... 49—
50, 53-54

LEFT FENDER ASSY.W. SYMB. D......31

LEFT FENDER ASSY.W.WORD D......31

LENS, TMZ-TZ TAILLIGHT LH/RH.....105

LENS,FLASHING BEACON.....135

LENS,MARKER LIGHT ASSY (67875)....... 21—
22, 49-50, 53-54, 107-108

LENS,SIDE LIGHT,AMBER.....21-22

LEVEL,BUBBLE.....50, 53-54

LEVER CHOKE.....61

LEVER CONTROL.....61

LEVER,EMERGENCY,HITCH ASSY T50.....27

LEVER,FUNC ENABLE SWITCH,RGE**....95—
96

LEVER,PARKING BRAKE (48056)T50.....41

LEVER-CHOKE,CARBURETOR(65127).....61

LIGHT, COMBO, LEFT, CE.....107-108

LIGHT, COMBO, RIGHT, CE.....107-108

LIGHT,SIDE MARKER,EURO TMZ/TZ*......21—
22, 49-50

LIGHT,SIDEMARKER ECE***...21-22, 49-50,
53-54, 107-108

LIMIT SWITCH ASSY, W/CONNECTOR.....33—
34

LIMIT SWITCH,DUAL W/HARNESS***......73,
75,77, 88

LIMIT SWITCH,DUAL WITH HARNESS.....73

LIMIT SWTCH ACTUATOR BUMPRKIT.....99

LINK SPACER, PARKING BRAKE,TMZ.....22,
25

LOCK WASHER.....29

LOCK, CONNECTOR.....69

LOCK,RECEP 4 WAY,14-18GA.....33-34

LOCKNUT,ELEC,1/2".....105, 107—108

LOWER CONTROL BOX ASSY.....83-84

M
MAGNET KIT.....41
MAGNET SWITCH CORD.....63
MANIFOLD,HYDRAULIC,DRIVE.....119
MANIFOLD,HYDRAULIC,FUNCTION......115—
116
MANIFOLD,HYDRAULIC,JIB.....121
MANIFOLD,HYDRAULIC,JIB W/PR.....121
MANIFOLD,ROTATOR,180 DEG.***.....121
MANUAL BOX W/DECALS***.....105
MANUAL,OWNERS,CHARGER, 105739.....69
MECHANICAL ASSY,JOYSTICK,TZ50......95—
96
MID-PIVOT ASSY.W. SYM. DECAL.....87-88
MID-PIVOT ASSY.W. WORD DECAL.....87-88

Gania
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MID-RAIL GUIDE WITH LOOM...105, 107—108

MODULE, TIME DELAY.....83-84

MODULE,TIME DELAY.....83-84

MOTOR,24DC,ADV.....71

MOTOR,ELECTRIC,24VDC 4.5HP.....71

MOTOR,HYD W/BRK,10.0 CID/REV**.....47

MOTOR,HYD,DRIVE,9.9 CID/REV.....45

MOTOR, TURNTABLE ROT,W/BRAKE....... 57—
58

MUFFLER.....61

MUFFLER COVER.....63

MUFFLER GASKET.....61

N

NHTSA LABEL,TZ50.....11, 13-14, 17, 19
NIPPLE,DIAGNOSTIC #4 PORT***.....115-116

NUT, SPINDLE, 6-1%%"**.....37

NUT,1/2-20,ACORN,TMZ34.....31, 135

NUT,ACORN,OPEN M8 X 1.25.....22

NUTHEX, M86.....107-108

NUT,HEX,1/2-13 GRD 8.....57-58

NUT,HEX,1/4-20.....27, 57-58, 87—88

NUT,HEX,1/4-28.....65, 67

NUT,HEX,5/8-11

NUTHEX,9/16-12***.....21-22, 25

NUT,HEX,JAM,1/2-13.....105, 108

NUT,HEX,LP,5/8-18.....37, 39

NUTHEX,M8 X 1.25.....22, 25, 61

NUT,JOYSTICK,44988, RGE.....96

NUT,LOCK,HHC,3/4-16,GR A.....41

NUT,LP NYLOCK,1/4-20.....27, 95-96

NUT,LP NYLOCK,3/4-10.....47, 99

NUT,LUG NUTM18 X 1.5.....31

NUT,NYLOCK,1/2-13.....21-22, 25, 27, 31, 37,
39, 41, 45, 47, 50, 53-54, 57-58, 105, 107—
108

NUT,NYLOCK,1/2-20.....135

NUT,NYLOCK,1/4-20.....22, 31, 33-34, 37, 39,
41, 47, 49-50, 53-54, 57-58, 65, 67, 87-88,
91, 93, 99, 101, 103, 105, 107-108

NUT,NYLOCK,10-32....33-34, 57-58, 88, 101,
103, 105, 135

NUT,NYLOCK,3/4-10.....21-22, 99

NUT,NYLOCK,3/8-16.....21-22, 25, 33—-34, 49—
50, 53-54, 57-58, 65, 67, 87-88, 91, 99, 101,
103, 135

NUT,NYLOCK,5/16-18........ 21-22, 25, 47, 65,
67, 87-88

NUT,NYLOCK,5/8-11.....21-22, 27, 31, 43

NUT,NYLOCK,7/8-9.....34

NUT,NYLOCK,8-32.....21-22, 25, 33-34

NUT,NYLOCK,M16X2.00.....135

NUT-COIL SHORT.....119, 121

NUT-ENABLE SWITCH LEVER(57890).....95—
96

NUT-MOUNTING,PUSH BUTTON-44988...95—
96

NUT-VALVE.....115-116

NUT-WEDGE ADJUSTMENT.....43

NUTSERT,10-32 STEEL CAD PLTD.....84, 96,
112

0

O-RING.....61

TZ-50
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O-RING KIT (ORFS FITTINGS)....... 115-116,

119, 121

O-RING, 0.094 X 1.31 X 1.5.....33-34
O-RING, ROTATOR MANIFOLD.....121
O-RING,MASTR CYLNDR(62768)TMZ.....27
O-STYLE RETAINING RING.....33-34

OIL ALERT UNIT.....61
OIL DRAIN PLUG.....61
OIL FILLER CAP.....61
OIL FILLER CAP WITH DIPSTICK....

.63

OIL LEVEL SWITCH ASSEMBLY.....63

ORIFICE DISC, 0.035".....116
ORIFICE PLUG, 0.040.....115-116, 1
ORIFICE, CUSTOM .046.....115-116
ORIFICE,0.080 INCH.....115-116
ORIFICE,0.090 INCH.....119

ORIFICE,LONG, .037***.....124-125, 127, 129

21

ORIFICE,SHORT, 0.037 INCH.....124-125

ORIFICE-PLUG, 0.055 INCH.....121
OUTER BEARING.....43

OUTER BEARING CONE***.....37, 39, 41

OUTER BEARING CUP.....37, 39, 41
OUTLET, 110V GFCI***.....105
OUTRIGGER ASSY.W.SYMBOL D...

OUTRIGGER ASSY.W.WORD D......33-34

P
PAD-ADJUSTMENT.....43

PAD-ANCHOR POST,HYD BRK-59944*

PARKING BRAKE STRUT.....37

PARKING LEVER ASSEMBLY, LEFT

PARKING LEVER ASSEMBLY, RIGH
39

PARKING STRUT SPRING.....39

PCB, JOYSTICK, TZ50.....95-96

..... 39

37, 39

T....... 37,

PIN, 1.25 DIA X 8.00LG, 1 HOLE.....87-88

PIN, CONNECTING.....27

PIN, SHOE HOLD DOWN SRRING GT1
PIN,.75 DIA X 8.75 LG,GES 1380.....99

PIN,0.75 DIA X 9.25 LG CHAMFER..
PIN,0.75DIAX4.51LG,2RING.....91

A

..... 39

5,47

PIN,0.75DIAX5.13LG,CHAMFER.....101, 103
PIN,0.75DIAX8.75LG,CHAMFER.....101, 103

PIN,1.00DIA.X6.45LG,1HOLE.....91
PIN,1.00DIAX11.00LG,2HOLE.....91,
PIN,1.00DIAX12.50LG,1HOLE.....91,

99
99

PIN,1.00DIAX7.70LG,1HOLE.....87-88
PIN,1.00DIAX9.45LG,1 HOLE.....87-88

PIN,1.25 DIA X 5.88 LG,1 HOLE.....9
PIN,1.25DIAX5.30LG,2RING.....91

PIN,1.25DIAX9.86LG,CHAMFER.....87-88
PIN,1.50 DIA X 8.75"LG,1HOLE.....33-34
PIN,1.50DIAX5.88LG,1HOLE.....33-34
PIN,1.50DIAX8.45LG,1HOLE.....33-34
PIN,1.75DIAX9.86LG,CHAMFER.....87-88

PIN,CLEVIS,.375 X 1.00 ZINC PL.....
PIN,CLEVIS,.75 X 2.....47
PIN,COTTER,.125 X 1

PIN,COTTER,0.156 X 1.5 TMZ50.....27
PIN,FRONT SHOCK,HITCH ASSY TMZ

PIN,LOCK,.625 W/LANYARD.....25

PIN,SHOE HOLD DOWN PRIMARY.....

..... 27

37

PIN,SHOE HOLD DOWN SECONDARY......37

PIN-CUTTER.....43
PIVOT PIN ASSY, LH.....41
PIVOT PIN ASSY, RH.....41

PLAT ASSY,SYM,TZ50,ANSI,W/O RO...

PLAT ASSY,SYM,TZ50,ANSI,W/ROT

..105
105

Part Description Index (continued)

PLAT ASSY,SYM,TZ50,CE,W/O ROT......107—
108

PLAT ASSY,SYM,TZ50,CE,W/RQT.....107-108

PLAT ASSY,WRD,TZ50,ANS,W/DR&RO.....105

PLAT ASSY,WRD,TZ50,ANS,W/ROT.....105

PLAT ASSY,WRD,TZ50,ANSI,W/DR.....105

PLAT ASSY,WRD,TZ50,W/O DR&ROT.....105

PLAT CONTOL BOX LID ASSY,TZ50....... 11—
112

PLATE, CABLE AND HOSE CLAMP.....93

PLATE, PLUG COVER, 4 WAY.....111-112

PLATE,AC ADAPTER,DIN/UK*.....107-108

PLATE,AC ADAPTER,DIN/UK***.....107-108

PLATE,BRAKE EQUALIZER.....21-22, 25

PLATE,CE BOLT RETAINER.....103

PLATE,CLAMP.....87-88

PLATE,COVER MOUNT (RETRO).....88

PLATE,DRIVE CYL BRK CLVS.....256

PLATE,DRIVE CYL SLIDE 2.....25

PLATE,FT RETAINER.....34

PLATE,HOSE CLAMP.....57-58, 87-88

PLATE,JACK MOUNT***.....22, 25

PLATE,MAST CRADLE CLAMP.....22, 25

PLATE,SLEW MOTOR SPACER.....57-58

PLATE,SPACER,TONGUE MOUNT.....31

PLATE,SWING COVER PROP.......49-50, 53—
54

PLATE,SWING SPACER.....31

PLATE,TUBE AND HOSE CLAMP....87-88, 91

PLATE,UHMW,CHASSY ROUTING.....33-34

PLATE,UK,POWER TO PLAT.....107-108

PLATFORM CONTROL
ASSEMLBY.....111-112

PLATFORM CONTROL BOX LID ASSY....111-
112

PLATFORM ROTATOR, TZ-50.....99, 103

PLT ASM,WRD,ROT,LS TZ50, AUS.....107-108

PLT ASM,WRD,ST,LS TZ50, AUS.....107-108

PLUG.....115-116, 119, 121

PLUG AND CAP KIT-SERVICE,37**......115—
116, 119, 121

PLUG AND CAP KIT-SERVICE,ORFS*.....115—
116, 119, 121

PLUG,3/4 MAGNETIC PIPE SQ.DRV.....57-58

PLUG,ELECTRICAL,DOMESTIC.....105, 107—
108

PLUG,NYLON .38 BLACK DOMED......83-84,
111-112

PLUG,NYLON .875 BLACK DOMED.....83-84,
95-96, 111-112

PLUG,NYLON 2.00 BLACK DOMED.....84, 112

POST,FOOTPAD.....34

POTENTIOMETER.....95-96

POTENTIOMETER ASSY 1-10K.....111-112

POTENTIOMETER MOUNTING ASSY......95—
96

POTENTIOMETER W/ADAPTOR TZ50.....95—
96

POWER CORD,21 IN***.....69

POWER CORD,CHARGER,110 US***.....69

POWER CORD,CHARGER,110VAC,UK.....69

POWER CORD,CHARGER,220 EU***.....69

POWER CORD,CHARGER,220,UK/AUS*....69

PRIMARY BOOM ASSEMBLY Wi/
DECAL.....87-88

PRKG BRK CABLE,ELEC AXLE.....21-22

PRKG BRK CBL - CHASSIS (ANSI).....21-22

PRKG BRK CBL-TONGUE (ANSI).....22

PULLEY.....61

BOX
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PULLEY,ALTERNATOR,2.75 X .375.....65, 67
PUMP,4CC GEAR,CCW***.....71
PUMPHYD,8CC,CCW,BOSCH***.....71
PUSH ROD ASSEMBLY TMZ50.....27

PUSH ROD,WHEEL CYL(80234,80235.....37

Q

QUICK DISCONNECT CASING,BATT*.....58

R

RACE-INNER BEARING.....43

REAR CONTROL CASE.....61

RECEPTACLE, DIN, 220V 50A.....107-108

RECEPTACLE,UK,110V.....107-108

RECOIL STARTER SPRING.....61

RECTIFIER ASSEMBLY.....61

RELAY 12V DC 30A NO OR.....67

RELAY,24VDC,40/30A,SEALED**.....84, 112

RELAY,24VDC,40/30A,SLD W/BRKT*......111—
112

RELAY,OFF DELAY TIMER,12V.....67

RELAY,SPST,24V,50A.....65, 67

REPAIR,7 LINKS,3"IDX3.5"0D.....91

RESISTOR HARNESS.....75

RESISTOR, HARNESS, GROUND BOX.....75

RETAINER,SPRING,1.21 X .375.....101, 103

RETRACTOR SPRING-HYD.BRK59944*....37,
39

RIGHT BACKING PLATE ASSEMBLY......37

RIGHT BRACKET ASSY.W. SYM.D......57-58

RIGHT BRACKET ASSY. W. WORD D........ 57—
58

RIGHT FENDER ASSY. W. SYMB. D......31

RIGHT FENDER ASSY. W. WORD D......31

RIGHT TRAY,SUB-ASSY.....49-50, 53-54

RIVET,DRIVE, .25 X .25.....105, 107-108

RIVET,STEEL,P, .25 X .375.....22

RIVET,STL, .125 X .125.....96

RIVET,STL,STL,.188 X .45....... 49-50, 53-54,
57-58, 93

RIVET,STL,STL,.188 X .50.....88

ROCKER ASSY W/ROLLPIN***.....96

ROD END,.250 X 2.75 LG.....47, 99, 101, 103

ROD END,.375 X 3.69.....33-34, 8788, 91, 99

ROD END,FEMALE 3/4".....45, 47

ROD END,MALE 3/4".....45, 47

ROD-PUSH;HYD BRAKE (59944)**.....39

ROTATOR,PLATFORM***.....99
RUE RING,3/4 PIN.....45, 47

r
ref. Platform Rotator.....121

SCREW JACK,TONGUE TMZ/TZ 50.....21-22,
25
SCREW WITH TREADED PIN, M12.....29
SCREW, ADJUSTING ASSEMBLY.....39
SCREW,(TZ AXLE)HHC,3/4-10 X 11
SCREW,BHSC,1/4-20 X .88,Y/ZINC.....21-22,
25
SCREW,BLEEDER,5/16,TMZ***.....124-125
SCREW,FHM,6-32 X .75.....107—108
SCREW,FHS,1/4-20 X 2.75.....65, 67
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SCREW,FHS,1/4-20X1.38,NP.....33-34
SCREW,FHS,3/8-16 X 1.25, ZN.....33-34
SCREW,FHS,3/8-16 X 2 GRD.8.....99
SCREW,HANDLE42032,40612,36867.....96
SCREW,HEX STAR WASHER GT10.....37, 39
SCREW,HHC,1/2-13 X 1.5....... 31, 37, 39, 41,
47, 50, 53-54, 57-58
SCREW,HHC,1/2-13 X 2 GR5.....105, 108
SCREW,HHC,1/2-13 X 2.5,GR5.....25
SCREW,HHC,1/2-13 X 3.25.....21-22
SCREW,HHC,1/2-13 X 3.5.....45, 47
SCREW,HHC,1/2-13 X 4.5,GRD.8.....22, 27
SCREW,HHC,1/2-13X2.25 GRD 8.....31
SCREW,HHC,1/4-20 X .5.....57-58
SCREW,HHC,1/4-20 X .625.....27, 105, 108
SCREW,HHC,1/4-20 X .75....... 33-34, 37, 39,
41, 57-58, 65, 67, 91, 95-96, 99, 105, 107-
108
SCREW,HHC,1/4-20 X 1........ 58, 67, 99, 101,
103, 105, 107-108
SCREW,HHC,1/4-20 X 1.25.....22, 25, 47, 67,
91, 107-108
SCREW,HHC,1/4-20 X 1.5....... 49-50, 53-54,
57-58, 121
SCREW,HHC,1/4-20 X 2.....27
SCREW,HHC,1/4-20 X 2.75.....107-108
SCREW,HHC,3/4-10 X 1.5.....99
SCREW,HHC,3/4-10 X 10.....99
SCREW,HHC,3/4-10 X 3.25 GRS.....47
SCREW,HHC,3/4-10 X 6.....99
SCREW,HHC,3/8-16 X 1.....21-22, 49-50, 53—
54,135
SCREW,HHC,3/8-16 X 1.25 GRD 5.....31, 33—
34, 49-50, 53-54, 65, 67, 8788
SCREW,HHC,3/8-16 X 1.50,GRS....31, 33-34,
50, 54, 57-58, 87-88, 91, 99, 135
SCREW,HHC,3/8-16 X 1.75,GRD.8......87-88,
91
SCREW,HHC,3/8-16 X 2.5.....135
SCREW,HHC,3/8-16 X 3.25.....25
SCREW,HHC,3/8-16 X 3.5,GR5.....33-34
SCREW,HHC,3/8-16 X 4.....101, 103
SCREW,HHC,3/8-16 X 4.5.....22, 25
SCREW,HHC,3/8-16 X 6.....33-34
SCREW,HHC,5/16 X 18 GT10.....37
SCREW,HHC,5/16-18 X 1 GR5......21-22, 25,
87-88
SCREW,HHC,5/16-18 X 1.75.....21-22, 25
SCREW,HHC,5/16-18 X 3.00.....65, 67
SCREW,HHC,5/16-18 X 5/8,GR5.....27
SCREW,HHC,5/16-24,UNF,GSD 5.....65
SCREW,HHC,5/8-11 X 1.75 GRD.8.....31, 43
SCREW,HHC,5/8-11 X 4.0 GRS.....25
SCREW,HHC,5/8-11 X 4.5.....27
SCREW,HHC,5/8-11 X 5.5.....21-22, 25
SCREW,HHC,M12 X 1.75 X 25.....29
SCREW,HHC,M12 X 70.....29
SCREW,HHC,M12 X 80.....29
SCREW,HWH 12X¢, B/S TEKS3.....25
SCREW,PHILLIPS,PHM,10-32 X .38....54, 84,
112
SCREW,PHILLIPS,PHM,10-32 X .5....67, 105,
135
SCREW,PHILLIPS,PHM,8-32 X.375.....105
SCREW,PHILLIPS,PHM,M5X.8X186.....25
SCREW,PHILLIPS,RHM,10-32 X 1.5....33-34,
88
SCREW,RHM,10-32 X .75.....57-58
SCREW,RHM,10-32 X 1.....101, 103

Part Description Index (continued)

SCREW,SELF TAPPING (62842).....63

SCREW,SHC,1/2-20 X 2,FULL THRD.....135

SCREW,SHC,3/8-24 X 1.25".....71

SCREW,SHC,5/8-11 X 1.75.....50, 53-54

SCREW,SHC,5/8-11 X 2.75,A574.....31

SCREW,SHC,M16 X 60MM,BLACK.....135

SCREW-ENABLE SWTCH LEVER/57890..95—
96

SEAL AND BRG KIT,4.5K ROTATOR....99, 103

SEAL KIT (39345).....115-116, 119, 121, 123~
125

SEAL KIT(67706).....124-125

SEAL KIT(99609),TZ-50.....123-125

SEAL KIT(99649),TZ-50.....123-125

SEAL KIT(99669),TZ-50.....124-125

SEAL KIT, CYL T108047.....123-125

SEAL KIT, CYL T108050.....124-125

SEAL KIT, CYL T108052.....123-125

SEAL KIT, CYL T108053.....124-125

SEAL KIT, CYLINDER T108048.....124-125

SEAL KIT, CYLINDER T108049.....123-125

SEAL KIT, CYLINDER T108051.....123-125

SEAL KIT, HYD. MOTOR.....47

SEAL KIT, SOLENOID VALVE.....124-125

SEAL KIT, VALVE.....115-116, 119, 121

SEAL KIT,BOSCH PUMP.....71

SEAL KIT,BOSCH PUMP***.....71

SEAL KIT,CYL,0/R 99591**.....124—125

SEAL KIT,LIFT PUMPBARNES™.....71

SEAL KITMOTOR/BRAKE,104236***.....57-58

SEAL KIT,PUMP (76553/76554)***.....71

SEAL KIT,RC SERIES DR MOTOR***.....45

SEAL KIT,REXROTH (67335,55920).....71

SEAL KIT,SLAVE CYL(67520).....124—125

SEAL KIT,SOLENOID VALVE, SV07........ 119,
121

SEAL KIT-FOR #39346 VALVE*.....119

SEAL KIT-FOR PN. 44217.....115-116

SEAL KIT-FOR PN.44216....115-116, 119, 121

SEC. BOOM ASSY W/SYM DECAL.....88

SEC.BOOM ASSY W/WORD DECAL.....87—-88

SENSOR,LEVEL,2.5 DEGREE.....50, 53-54

SERIAL # LABEL,TZ50.....11, 13-14, 17, 19

SHAFT BEARING.....29

SHEAVE, 3V335JA.....65, 67

SHIM,CARRIAGE.....91

SHIM,CARRIAGE,HDPE,POLYPROPYLE....91

SHIM,SIDE PAD 22GA......91

SHIM, TOP&BOT,SHORT,.03 THK.....91

SHIM, TOP&BOT,SHORT,.06 THK.....91

SHIM,WEAR PAD,5X 1.5 16GA.....91

SHOCK ABSORBER.....29

SHOCK ABSORBER BRACKET.....29

SHOE & LINING KIT(48056)T50*.....41

SHOE HOLD DOWN CUP-PRIMARY,ANS...37

SHOE LEVER.....37

SIDE MARKER SUB ASSEMBLY.....21-22

SLEEVE,NYLON,142 ID.....47

SLIDE,CYL DRIVE OPTION.....25

SLIDE,OUTRIGGER CYLINDER COVER...33—
34

SLIDER, LOWER.....27

SLIDER, UPPER.....27

SNAP RING,EXTERNAL,.75 DIA......91

SNAP RING,EXTERNAL,1.25 DIA.**.....91

SOLENOID,1"STRKE,12V,SYNCR***.....65, 67

SPACER CARBURETOR.....61

SPACER, ELECTRIC BRAKE.....27
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SPACER, SIDE.....27

SPACER,.75 ID, .59 LG.....47

SPACER,.75ID, 2.25 LG.....45

SPACER,.751D, 4.80 LG.....45

SPACER,.75ID X 1.50D X 1/4THK.....45

SPACER,CE TAIL LIGHT***.....107-108

SPACER,COVER MOUNT.....67

SPACER,ROUND ENGINE TRAY.....99

SPACER-DUAL COIL #8***.....115-116, 121

SPARE TIRE KIT (ANSI AND CSA).....135

SPARE TIRE KIT (CE MODELS).....135

SPARK PLUG.....61

SPINDLE NUT.....39, 41

SPRING CLIP,1/4-20.....33-34, 57-58

SPRING SLEEVE.....29

SPRING, ADJUSTING SCREW GT10.....39

SPRING, DRIVE OPTION.....45, 47

SPRING, LEVER GT10.....37

SPRING, SHOE HOLD DOWN.....37

SPRING, SHOE HOLD DOWN GT10.....37, 39

SPRING,ADJUSTING SCREW***.....41

SPRING,COMP,1" OD,232 LB/IN.....101, 103

SPRING,COMP,1-1/4"OD 352 LB/IN.....33-34

SPRING,COMPRESSION .835 X 2.....65, 67

SPRING,SCREW ADJUSTING(59944).....37

SPRING,SHOE RETURN.....37

SPRING-BRUSH,40844, SCISSORS.....71

SPRING-COMPRESSION.....43

SPRING-TENSION.....43

STARTER ASSEMBLY.....61

STARTER PULLEY.....61

STARTER,HONDA,TZ50.....63

STARTER,SOL.ENG.SI,5.5 HONDA......63

STOP RING (55053) TMZ34.....29

STOPPER, COVER LATCH.....96

STRAP,RUBBER,21.00W/S HOOKS.....135

STROBE,BEACON W/O HARDWARE™***....

STRUT, PARKING BRAKE.....39

STUD BOLT, 6 X 112.....63

STUD BOLT, 8 X 32.....63

STUD,POWER 3/8" RED.....58

SVC KIT,UK RECEPT.REPLACEMENT....107—
108

SWING BEARING.....31

SWITCH ASSEMBLY.....61

SWITCH,HANDLE.....95-96

SWITCH,LIMIT W/CONNECTOR.....101, 103

SWITCH,LIMIT, BOOTED PLUNGER.....33-34

SWITCH,LIMIT, TABULATED,BLUE.....33-34

SWITCH,LIMIT,TABULATED,BLUE**.....33-34,
88

SWITCH,LIMIT,TABULATED,BLUE***........ 73,
75,77

T

T-BOX,2.75 X 4.5 X 2.0.....105, 107—108
TAILLIGHT,LEFT W/HARDWARE***.....105
TAILLIGHT,RIGHT W/HARDWARE***.....105
TANK BREATHER,NYLON **.....57-58
TANK,HYDRAULIC,4.75 GAL.....57-58
TEE,RUN,520428-4.....127, 129, 131, 133
TEE,UNION,520401-4.....129

TENSION BAR ASSEMBLY.....87-88
TERM,NI PIN,S&F,16-18GA,BULK.....33-34
TERMINAL BLK,END.....111-112
TERMINAL BLK,END,4-PORT.....111-112
TERMINAL BLK,INLINE,4-PORT.....111-112
TERMINAL BLOCK END PLATE.....83-84
TERMINAL BLOCK, WIELAND***.....83-84
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TERMINAL RAIL.....83-84

THREADED ROD, M8 X 10" LG TMZ.....22

THREADED ROD, M8 X 356MM TMZ.....22, 25

THREADED ROD,M8 X 1.25 X 10.00.....25

THREADED ROD,M8 X 1.25 X 16".....22, 25

THUMB CAP, JOYSTICK, TZ50.....95-96

TIRE (CE MODELS).....31

TIRE, ANSI MODELS.....31

TIRE/WHEEL ASSY,ANSI, TZ50.....31, 135

TIRE/WHEEL ASSY,EURO,TZ50***.....31, 135

TONGUE HANDLE ASSY T3400.....27

TRAVEL LINK GT10.....37

TRIMLOCK,BLACK,1/4".....50, 54

TRIMLOCK,BLACK,3/16.....105, 107—108

TUBE ASSY,RETURN.....127, 129

TUBE ASSY,SUCTION.....127, 129

TUBE,BIKE GUARD,FRONT.....135

TUBE,BIKE GUARD,REAR.....135

TUBE,RD,STL,.840 X .10 X 23.0.....49-50, 53—
54

TUBE,STD.SLIDING MIDRAIL-16.75.......105,
107-108

TURNTABLE ASSY.W. SYM. DECAL.....87-88

TURNTABLE ASSY. W. WORD DECAL......87—

88
TURNTABLE COVER ASSY W/SYM,LT.....49—
50, 53-54
TURNTABLE COVER ASSY
W/WORD,LT.....49-50, 53-54
TURNTABLE COVER ASSY
W/WORD,RH.....57-58
TURNTABLE COVER ASSY

W/WORD,RT.....57-58

TZ-50 AC LADDER.....135

TZ-50 ELEC AXLE ASSY.....39, 41

TZ-50 NON MARK FOOTPAD KIT (4)........ 33—
34,135

TZ-50 OP AUTOMOBILE HORN.....14

TZ-50 OP PWR TO PLAT USANSICSA......75,
77

TZ50 ANSI TONGUE ASSY W/DECALS.....21—
22

TZ50 CE DRAWBAR ASSY.....21-22

TZ50 OP LIGHT ELEC BRK PACKAGE.....73,

75,77

TZ50,HYD AXLE,DEXTER.....39
U

U-BOLT,SQ BEND, 1/2-13.....105, 107-108
\"

VALVE - COUNTERBALANCE™**......115-116,
121
VALVE W/OVERRIDE 3POS 4 WAY......... 115—
116
VALVE W/OVERRIDE, 3 POS, 4WAY....... 115-
116
VALVE,CB.CBBC-LHN@1000***.....123-125
VALVE,CHECK***.....123—125
VALVE,CHECK,COBA-X*N 200PSI PO.....115—
116, 123-125
VALVE,CHECK,CXAD-XCN,30P8I.....123-125
VALVE,CHECK,DUAL PILOT,135 PSI.....121
VALVE,CHECK, IWP-S/CWP PWR ASSI..... 119
VALVE,CHK #8PORT-#6MALEORFS....... 127,
129
VALVE,CNTERBAL,CBBB-LHN@3000**..123—
125

Part Description Index (continued)

VALVE,COUNTERBAL.CBCH-LJN.....119
VALVE,COUNTERBALANCE.....123-125
VALVE,COUNTERBALANCE 3000 PSI*...123—
125
VALVE,NC,BI-DI,CART***.....124-125
VALVE,NEEDLE,INBODY FINE ADJ.....91
VALVE,PO CHECK.....124-125
VALVE,RELIEF,3000PSI|,GS68PUMP1.....115—
116
VALVE,RELIEF,3500PSI***.....121
VALVE,SHUTTLE.....115-116, 119, 121
VALVE,SOLENOID 3 POS.4 WAY***.....121
VALVE,SOLENOID,2POS 3 WAY***....115-116
VALVE-DIFFERENTIAL,DIRECTIONAL....115—
116, 119, 121
VALVE-DIFFERENTIAL,SENSING.....119
VALVE-HAND PUMP.....115-116
VALVE-RELIEF,1600PSI.....115-116
VALVE-RELIEF,600PSI.....115-116
VALVE-SOLENOID, 2 POS 3 WAY.....115-116
VALVE-SOLENOID, 2POS 3WAY.....119, 121
VALVE-SOLENOID, 2POS 4WAY.....119
VALVE-SOLENOID, 3POS 4 WAY.....115-116
VALVE-SOLENOID, 3POS 4WAY.....115-116
VALVE-SOLENOID,3POSITION 4WAY*....115—
116

w

WASHER.....37, 39, 41
WASHER - SPINDLE.....37, 39, 41
WASHER, SPRING RETURN.....37
WASHER,FENDER,.25 X 1.25 X.062.....57-58
WASHER,FLAT M16.....135
WASHER,FLAT,.375 X 1.5 X .125......... 33-34,
65, 67
WASHER,FLAT,.5 HARDENED......31, 50, 53—
54
WASHER,FLAT,.625 HARDENED.....31, 43
WASHER,FLAT,.75 HARDENED.....65, 67
WASHER,FLAT,M12.....29
WASHER,FLAT,M12 HARDENED.....27
WASHER,FLAT,MS#10,Y.....57-58, 67
WASHER,FLAT,MS#8,Y.....33-34
WASHER,FLAT,USS,1/2",Y......22, 31, 37, 39,
41, 105, 108
WASHER,FLAT,USS,1/4"Y........ 49-50, 53-54,
58, 65, 67, 91, 93, 105, 107-108
WASHER,FLAT,USS,3/8",Y.....25, 135
WASHER,FLAT,USS,5/16",Y.....25, 65, 67
WASHER,FLAT,USS,5/8",Y.....21-22, 25
WASHER,LOCK, 1/4 INCH.....27
WASHER,LOCK,#10 PLTD.....54
WASHER,LOCK,.25.....91, 121
WASHER,LOCK,.375.....71
WASHER,LOCK,0.5".....57-58
WASHER,LOCK,EXTRNL TOOTH, 5/186.....27
WASHER,LOCK,M12.....29
WASHER,LOCK,M18,LUG.....31
WASHER,LOCK,M6.....107—108
WASHER,SHIM,.75 X 1.125 X.030.....45
WASHER,SHIM,.765X1.312 X.093**.....21-22
WASHER,STAR,INTERNAL.....135
WASHER,STAR,INTERNAL,.625.....37, 39
WASHER,STAR,INTERNAL,M16.....135
WASHER-GUIDE.....43
WASHER-SPINDLE.....43
WEAR PAD,3.75 X 1.50 X .63.....91
WEAR PAD,4X4X.75 W/INSERT.....91
WEARPAD,CABLE BRIDGE.....91, 93
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WEARPAD,EXTENSION
TMZ.....87-88
WEARPAD,OUTRIGGER.....33-34
WELDMENT, DRIVE BOX MOUNT***.....87-88
WELDMENT, PRIMARY BOOM.....87-88
WELDMENT, WHEEL, SELF DRIVE.....45
WELDMENT,ALTERNATOR COVER.....65, 67
WELDMENT,BASE CONTROL BOX.....84
WELDMENT,CABLE BRIDGE OLD STYL.....91
WELDMENT,CASTER,TZ-50.....21-22, 25
WELDMENT,CHASSIS CABLE CHANNEL...31
WELDMENT,DRAW BAR MOUNT,TZ50.....21—
22,25
WELDMENT,DRIVE LEVER.....47
WELDMENT,DRIVE LEVER,CE.....45
WELDMENT,DRIVE MOUNT, RT,ANSI......45,
47
WELDMENT,DRIVE MOUNT,LT,ANSI........ 45,
47
WELDMENT,JIB COMP MEMBER.....91
WELDMENT,JIB PIVOT.....91
WELDMENT,JIB TENSION MEMBER.....91
WELDMENT,LADDER.....107-108
WELDMENT,MAST CRADLE.....21-22, 25
WELDMENT,MOUNT,DRIVE.....45
WELDMENT,PIVOT LINK,BOTTOM....101, 103
WELDMENT,PIVOT LINK,TOP.....101, 103
WELDMENT,PIVOT,DRIVE LH.....47
WELDMENT,PIVOT,DRIVE OPTION.....45, 47
WELDMENT,PLAT MOUNT ROTATE......... 99,
103
WELDMENT,PLAT MOUNT,NR.....99, 101
WELDMENT,SCREW JACK MOUNT....21-22,
25
WELDMENT,UPPER CONTROL BOX.....111-
112
WELDMENT,WHEEL,DRIVE OPTION.....47
WHEEL ASSY,10.0 X 3.00 X .75™.....21-22
WHEEL ASSY,12.0 X 3.5 X .75***.....21-22
WHEEL CYLINDER,LH (80235).....37
WHEEL CYLINDER,RH (80234).....37
WHEEL, ANSI MODELS.....31
WHEEL, TZ-50/30 CE MODELS.....31
WING-NUT(AIR CLEANER (65114).....61
WIRE CABLE,14/3 CON.TPE JKT*......73, 75,
77
WRENCH, LUG,13/16.....49-50, 53-54

CYLINDER

ZERK,GREASE,1/8 NPT.....50, 53-54
ZERK,GREASE,5/16-24,STRAIT.....101, 103
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Genie PN Parker PN

53535
53536
53537
53538
53539
53540
53946
53951
53980
54132
54135
54283
54428
54803
54954
55190
55448
55839
55968
56003
56166
56188
56233
56234
56235
56236
56237
56238
56352
56353
56354
56604
56639
56640
56655
56676
56776
56777
56789
57884
59335
59342
59371
60653
60806
61064
61079
61080

3-912
4-PNLO-S
6 PNLO-S
8 PNLO-S
10 PNLO-S
12 PNLO-S
129HB-5-4
8-1/4F50G-S
6 S6LO-S
4C6LO-S
11343-16-16
8-10 C50L0-S
8M18C870MLO-S
FS-F-16-10
10143-2-4
318 HP-S
8 HLO-S
6 F650X-S
10 C50X-S
6 CC50L0-S
BV-0837
10143-8-6
2:011
2.012
2.014
2.016
2.018
2.021
6 WLNL-S
3J782-12-12
3J982-12-12
10-8 F50LO-S
3JC82-10-10
3J982-10-10
3JC82-8-10
10-8 C50LO-S
471TC-6
471TC-8
811-16
3/8 FF
6 FNL-S
4FNL-S
8 HPSON-S
BV-0751
125HB-3-4
5-1/4 F50G-S
4 WELO-WLNL-S
6 WLO-WLNL-S

Fitting Cross References (Continued)

Description

O-RING,STRAIGHT THREAD,-12

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

PLUG,TUBE END,ORFS

FITTING,90° HOSE BARB TO MALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
BRANCH TEE,SWIVEL NUT TO ORFS
ELBOW,90°,SWIVEL NUT ORFS

HOSE END,MALE SWIVEL,PIPE
ELBOW,90°,STRAIGHT THREAD TO ORFS
ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS
SLEEVE,FIRE,.96" ID

HOSE END, MALE PIPE

PLUG,PIPE THREAD

UNION,ORFS

CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
BALL VALVE,90°

HOSE END, MALE PIPE

O-RING,ORFS,-4

O-RING,ORFS,-6

O-RING,ORFS,-8

O-RING,ORFS,-10

O-RING,ORFS,-12

O-RING,ORFS,-16

LOCKNUT,BULKHEAD

HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO ORFS
HOSE,3/8 INCH ID

HOSE,1/2 INCH ID

HOSE,1 INCH ID

NIPPLE,PIPE

CAP, TUBE END

CAP, TUBE END

PLUG,STRAIGHT THREAD

BALL VALVE

FITTING,HOSE BARB TO MALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
UNION,90° BULKHEAD W/NUT,ORFS
UNION,BULKHEAD,ORFS

152

61083
61086
61090
61091
61093
61095
61100
61130
61131
61132
61152
61251
61259
61260
61262
61263
61264
61265
61268
61269
61272
61316
61321
61327
61328
61336

61569
61610
61742
63426

TZ-50

Genie PN Parker PN

24 F50L0-S
20 R50LO-S
24-20 F50L0O-S
1J943 24-24
1J978-12-12
1JS43-20-16
811-24
1JS43-24-24
1JS78 12-12
1J778-12-12
139HB-6-4
BV-0750
4CC50L0-S
20-12 TRLO-BL
12C6LO-S
20 F5OHAO-S
6-10 C50L0-S
6 WNLO-WLNL-S
4 WNLO-WLNL-S
4 WLO-WLNL-S
12 AOEL6
482TC-16
6 JLO-S
782-12
881-24
11943-20-24

61345 12 WJJLO-WLNL-S
61346 8 WNLO-WLNL-S 4

33782-8-8
12 FF50LO-S
1/8 X 1.5 FFF

8 PNTX-S

Description

CONNECTOR,STRAIGHT THREAD TO ORFS
RUN TEE,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE,11/2 INCH ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,JIC
ELBOW,45°,BARB TO MALE PIPE

BALL VALVE

ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
REDUCER, TUBE END TO SWIVEL,ORFS
ELBOW,90°,SWIVEL NUT ORFS
UNION,STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
UNION,BULKHEAD 45°,0RFS
UNION,BULKHEAD 45°,0RFS
UNION,BULKHEAD,ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
HOSE,1 INCH ID

UNION TEE,ORFS

HOSE,3/4 INCH ID

HOSE,11/2 INCH ID

HOSE END,90° FLANGE HEAD

RUN TEE, BULKHEAD,ORFS
UNION,BULKHEAD 45°,0RFS

HOSE END,45° FEMALE SWIVEL,JIC
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
NIPPLE,PIPE

PLUG,FLARE TUBE

Part No. 84576
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Genie PN Parker PN

64271 4 WLO-WLNL-S
64272 6 WLO-WLNL-S
65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F5OX-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358 10 HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOFO0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-S
69775 8 FNL-S
71038 1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-s
73768 20-16-F50G5-S
73769 16-20 F50LO-S
74660 6-8 F4A2EDMLO-S
74661 8-8 F42EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 12HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F50HAO-S
75255 12 F50HAO-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WJLO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-S
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP,TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPE TO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK,MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPE TO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Part No. 84576

75631
75654
75655
75656
75971
77307
77309
77379

77703
7771
77758
78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

TZ-50

Fitting Cross References (Continued)

Genie PN Parker PN

801-6
20 F5OLO-S
1J943-20-20
881-20
8 FSOHAO-S
1JB43-8-8
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10
12 WNLO-WLNL-S
6 C6X-S
30582-8-8B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 AOEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38"ID

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2 INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC
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Genie PN Parker PN
83064 13743-8-8
83065  13743-12-12
83066 13943-8-8
83067 14143-6-6
83068 14143-8-8
83069  14143-12-12
83070 772-8
83071 10671-8-8
83072  10671-12-12
83073 13771-8-8
83074  13771-12-12
83075 13971-8-8
83076  13971-12-12
83077 14171-8-8
83078  14171-12-12
83080  13943-16-16
83103  10671-16-12
83104  10671-10-12
83112 1JC71-8-8
83113  1JS71-16-12
83114  1JS71-10-12
83115 1J971-8-8
83116 1J171-8-8
83117 1J771-8-8
83127 1J543-6-8
83128 1JC43-6-8
87033 12-6 TRLO-S
87034 3J782-8-8
87172 12HP50ON-S
87185 8 WNLO-WLNL-S
87246 4 C6X-S
87679 6 LHP-S
87681 6PLS N0702
88100 SR88100
88311 1JS43-20-20
88353 20 V50LO-S
88474 10081-20
88475 1988-20-24
88476 JS88-24-24
88477  1JC88-20-20
88478 811-20
88936 20-16 F50LO-S
88937 20-16 FLO-S
88938  1JC88-16-16
88939  1J988-16-16
88940 811-16
88944  1J988-20-20
89403 16 VLO-S

Fitting Cross References (Continued)

Description

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC
HOSE,1/2 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
REDUCER,TUBE END TO SWIVEL,ORFS
HOSE END,45° FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
FLANGE SEAL FITTING, MALE

BONDED SEAL

ADAPTER,OIL DRAIN,GM 3.0L

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45°,STRAIGHT THREAD TO ORFS
Crimp Shell, 1.25"

HOSE END,90° FLANGE HEAD

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE,11/4 INCH ID
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,ORFS
HOSE,1 INCH ID

HOSE END,90° FEMALE SWIVEL,ORFS
ELBOW,45°, MALE PIPE TO ORFS
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89489
89551
89552
89593
94161
94358
94418
96358
96359
96397
96398
96402
96407

TZ-50

Genie PN Parker PN
89449 6 WJJLO-WLNL-S

4 WIMLO-S
1JB43-6-6
1JB43-8-8

20 C50LO-s
8-8 CLO-S
351TC-12
20 FLO-S

12TX-S
12 BTX-S
8 F50X-S

12-8 F50X-S
10343-6-6

30382-6-6B

Description

RUN TEE, BULKHEAD,ORFS

BRANCH TEE,BULKHEAD,ORFS

HOSE END,BULKHEAD,SEAL LOK

HOSE END,BULKHEAD,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO ORFS
ELBOW,90°,MALE PIPE TO ORFS

HOSE,3/4 INCH ID

CONNECTOR,MALE PIPE TO ORFS
SLEEVE,FLARE TUBE

NUT,FLARE TUBE

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC

HOSE END,MALE,JIC

Part No. 84576



Genie North America
Phone 425.881.1800
Toll Free USA and Canada

800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.
Phone +61 7 3375 1660
Fax +61 7 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 2153852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +65 98 480775
Fax +65 67 533 544

Genie Iberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 3 34536082
Fax +81 3 3453 6083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581 102
Fax +31 183 581566
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